-®

A Textron Company

EXPRESS S4 HIGH OUTPUT

Service Parts Manual
48V ELECTRIC POWERED VEHICLE

635086-AJ

ISSUED JUNE 2014 REVISED DECEMBER 2020






SERVICE PARTS MANUAL
48V ELECTRIC POWERED VEHICLE

EXPRESS S4 HIGH OUTPUT

STARTING MODEL YEAR 2014

CALIFORNIA Proposition 65 Warning

WARNING: Engine exhaust, some of its contstituents, and certain vehicle components contain or emit chemicals known
to the State of California to cause cancer and birth defects or other reproductive harm. In addition, certain fluids con-
tained in vehicles and certain products of component wear contain or emit chemicals known to the State of California to
cause cancer and birth defects or other reproductive harm.

DISCLAIMER: The E-Z-GO Division of Textron Inc. (E-Z-GO) reserves the right to incorporate engineering and design changes to products in this Manual,
without obligation to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically E-Z-GO, and therefore is subject to change without notice.

E-Z-GO DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and E-Z-GO SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSE-
QUENTIAL DAMAGES RESULTING FROM THE USE OF THE INFORMATION AND MATERIALS IN THIS MANUAL.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE & WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124

SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

E-Z-GO DIVISION OF TEXTRON INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906-3852

Page i



To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at
a minimum of 30 day intervals.

BATTERY DISPOSAL

Lead-acid batteries are recyclable. Return whole scrap batteries to distributor,
manufacturer or lead smelter for recycling. For neutralized spills, place residue in acid-
resistant containers with absorbent material, sand or earth and dispose of in accordance
with local, state and federal regulations for acid and lead compounds. Contact local and/or
state environmental officials regarding disposal information.

Page ii



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt e e e e e e e e v
ACCELERATOR . . oottt et e e e e e e A
BATTERY CHARGER.. . . ..ottt e e e e B
BODY . ot C
BRAKES . ..ttt D
ELECTRICAL SYSTEM ..ttt e e e e e e e e E
ELECTRONIC SPEED CONTROL . . .\t o ettt ettt et e e e e e e e e e e e e F
FRONT SUSPENSION AND STEERING . . ..o\ttt e e e e e e e e e e e e e G
MOTOR & oottt et e e e e e e e e H
REAR AXLE . .\ttt J
REAR SUSPENSION . ..ttt ettt e e ettt e e e e e e e e K
SEATING . ettt L
WEATHER PROTECTION . ..ottt ettt et e e e e e e e e e e e e e e e e M
WHEELS AND TIRES . . .\ oottt ettt e e e e e e e e e e e e e N

635086 Service Parts Manual Page iii



N[O =)

635086 Service Parts Manual

Page iv




This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

Page v



1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation
on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part
depicted is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi



3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code. Locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in the list below. Replace the last ** or XX with the
two digit color code.

CODE # DESCRIPTION CODE # DESCRIPTION
01 NO PAINT 62 REALTREE MAX 4
02 SPECIAL COLOR 63 MOSSY OAK BREAKUP
05 JACOBSEN ORANGE 64 MOSSY OAK TREESTAND
06 LIGHT GOLD PEARL 65 REALTREE APG
07 SILVER PEARL METALIC 66 REALTREE MAX 1
11 BLACK 67 REALTREE AP PINK
13 CLOUD GRAY 68 REALTREE AP - DIPPED
14 VIPER BLUE METALLIC 69 MONSTER GREEN
19 PATRIOT BLUE PEARL 70 REAL TREE ADVANTAGE MAX1 AP
20 INFERNO RED METALLIC 71 REAL TREE AP SNOW DIPPED
23 ADVANTAGE CLASSIC CAMO 72 MATTE BLACK
24 NATURAL 73 MATTE GREEN
25 VIVID NEW HOLLAND BLUE 74 BARLEY GOLD
26 STEEL BLUE PEARL 75 OASIS GREEN
27 BRIGHT SILVER METALLIC 76 JAVA BROWN
29 PRIMER ONLY 77 SEMI GLOSS BLACK
30 HD ADVANTAGE CAMO 78 REAL TREE XTRA DIPPED
31 METALLIC CHARCOAL 79 JACOBSEN ORANGE 172

32 LIGHT ALMOND PEARL

35 SAFETY YELLOW

36 IVORY

37 FOREST GREEN

38 BRIGHT WHITE

39 FLAME RED

41 ELECTRIC BLUE

42 PLATINUM

43 BURGUNDY

44 ALMOND

47 BURLINGTON GREEN

50 RECON GREEN

51 SUNBURST ORANGE

52 BRITISH RACING GREEN

53 MOSSY OAK NEW BREAK UP - DIPPED
54 MOSSY OAK OBSESSION - DIPPED

55 REALTREE ADVANTAGE MAX 4 - DIPPED
56 REALTREE HARDWOOD BROWN - DIPPED
57 REALTREE AP HOT PINK - DIPPED

58 BLACK / SILVER MARBLE - DIPPED

59 RED / SILVER MARBLE - DIPPED

60 HOT PINK/ SILVER MARBLE - DIPPED
61 REALTREE AP

Page vii



0 PEDAL BOX ASSEMBLY includes items 2 - 27, 29 and 34

@ ACCELERATOR PEDAL HARNESS includes items 30 - 31

@ ACCELERATOR PEDAL ASSEMBLY includes items 35 - 37

To Harness
from
Direction
Selector

Page A-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 27, 29 AND 34)................. 1
2 ACCELERATOR PEDAL BRACKET ......oeviiiiieieiieeieieiieeesesessie s 1
3 PAN HEAD PHILLIPS SCREW, #8 - 16 X 1/2" LG .....ccvevevveereeeeeeeans 4
4 PEDAL BOX AND COVER ..ottt 1
5 D0684GE TRUSS HEAD PHILLIPS SCREW, #8 - 32 X 3/4" LG ....ceveurieieinieeeens 2
6 MICRO SWITCH ..ottt 1
7 PAN HEAD TORX SCREW, #4 - 20 X 5/8" LG....ccvvireeeeriircinieeneceeieens 2
8
9 INDUCTIVE THROTTLE SENSOR .....oviiiiiiiiiieieieieieiseeseee et 1
10 SELF THREADING NUT, 3/16" .....oiiiieiicieieieieieieisise s 2
11 PLUNGER ...ttt 1
12 CAM ACCELERATOR ROD ....coviimiiiiiiiieieinitsieie e 1
13
14 SPRING RETAINER, 1/2".. ..ottt 1
15 BUSHING ..ottt 1
16 COMPRESSION SPRING ......cotiiiiiiieieirieieisisesisisesieiss e 1
17 SPRING RETAINER, 3/8".......coitiueiiieieieiieseieiesseseieissseseiesssese s 1
18 ACCELERATOR ROD .....cocviiiiieiiieieieisieie et 1
19 LOCK NUT, 5/16" = 24 ..ottt 1
20 10385G4 CLEVIS YOKE (ADJUSTABLE)......coiuiiiieiiieieisieeieises e 1
21 CLEVIS PIN, 5/16" X 1" LG ..oveveiiieeieieieeieisie et 1
22 NYLON BUSHING ......oooviviiiieieiicieieteseie s 3
23
24 COTTER PIN, 3/32" X 3/4" LG ...eoveviieeieieieie e 1
25
26 PEDAL PIVOT PIN w..ocouiiiiiiiieieieieie et 1
27 PUSH NUT, 19/84" .....ooiiiiiiieieieieieeeiee ettt 1
28
29 P5879G08 ACCELERATOR PEDAL HARNESS (INCLUDES ITEMS 30 - 31) .......... 1
30 FLEX LOOM, 3/8" X 6" LG (BULK) ....couruieeriieeircieireieineie e 1
31 NYLON CLAMP ...ttt st 2

Page A-2


.?sku=73333G11
.?sku=652241G03
.?sku=01051G01
.?sku=25853G01
.?sku=00684G6
.?sku=25861G02
.?sku=01050G01
.?sku=25854G01
.?sku=00983G01
.?sku=602484
.?sku=28444G01
.?sku=17677G1
.?sku=17979G1
.?sku=73046G01
.?sku=17677G2
.?sku=73332G01
.?sku=00532G4
.?sku=10386G3
.?sku=17838G1
.?sku=10387G3
.?sku=74432G01
.?sku=12064G6
.?sku=25879G08
.?sku=17313G1
.?sku=17618G1

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

32

33

34 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 35 - 37) ......... 1
35 RIVET, 3/16" X 7/16" LG....vueueeeiicieieieeie e 6
36 ACCELERATOR PEDAL PAD ..ottt 1
37 652824 ACCELERATOR PEDAL ...ttt 1
38

39 HEX HEAD TAPTITE SCREW, 5/16" - 18 X 4/5" LG....ccovovveiriireieirercinieienns 4
40 PEDAL PIVOT COVER .....ooouiiiiiiieiieie et 1

Page A-3



.?sku=25799G03
.?sku=16409G1
.?sku=27512G01
.?sku=00715G2
.?sku=70135G01

ACCELERATOR

Notes:

635086 Service Parts Manual

Page A-4




° 48V PORTABLE CHARGER WITH 10’ DC CORD includes items 2 & 3

e 48V BATTERY CHARGER WITH 18’ DC CORD includes items 6 & 7

Page B-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION QTY.
1 603689 48V PORTABLE CHARGER WITH 10’ DC CORD (INCLUDES ITEMS 2 &3) | 1
2 DC CABLE ASSEMBLY, 10’ ....o.oeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e, 1
3 AC POWER CORD (NOT ILLUSTRATED) ......ovoveveieeeeeeeieeeeeeeeeeee e 1
4
5 503690 48V BATTERY CHARGER WITH 18’ DC CORD

(INCLUDES ITEMS 8 & 7) ... 1
6 DC CABLE ASSEMBLY, 18’ .......ccrveeuuireriammereeessinesenesssesesssssssseeeessne 1
7 AC POWER CORD (NOT ILLUSTRATED) .....cvvveeeeeieeeeeceeeeeeeeeeeneneens 1
8
9 549420 48V BATTERY CHARGER, 3 METER CORD ......cceoviviieiieeeeeeeeeee e 1

Page B-2


.?sku=603689
.?sku=600463G01
.?sku=600462G01
.?sku=600462G01
.?sku=603690
.?sku=600463G03
.?sku=600462G01
.?sku=600462G01
.?sku=649420

BATTERY CHARGER

Notes:

Page B-3 635086 Service Parts Manual




BATTERY CHARGER

Notes:

635086 Service Parts Manual

Page B-4




@ INSTRUMENT PANEL ASSEMBLY includes items 58 - 62

Page C-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 637534 UPPER FLOOR PANEL ........ooiiiimiiiniinniecces e 1
2 RIVET, 3/16" X 9/16" LG ....ccvveuumeeeeereneeesaseeeissesesssssesessssessessssessessso 9
3 LOWER FLOORPAN .........cvviiimmiiiieimnneeesneseiesenessessessseesseeesseo s 1
4 RIVET, 3/16" X 916" LG ..covuuuirrreeermmrireeeessissesseseesssseseesssessssssssssssssssessneee 7
5 ACCESS COVER.......otoeeeeeeeee ettt 1
6
7 B5968GOT | T-HOLDER COVER .....cirvvieeeimmineeeieisereseseeasssessssssessssesssssssssesssnseenns 1
8
9 WARNING DECAL ......ocvvormveimmreessmneesssesessssessssesesssessssssssssssssssssss s 1
10
11 RIVET RATCHET, .25" X .887" LG ......corviieumrereiieneeeeaseesneseeneeeeesessieenns 4
12 VINYL TRIM oot ssessssses s 2
13 RIVET, 3/16" X 1" LG ..ottt 10
14 | B1303BGXXX|  COWL ..o 1
15 GRILL COVER ..o 1
16 | [F1055G01 [ RIVET, 3/16" X 1" LG .oooouuiireeieeieccneeeiesseecseseiessesesssssessessessesisss e 7
17 RIVET, 3/16" X 1" LG .veouurveemmreermneesseeesisesssssessesssssesssesesssesssssssssssessesens 6
18 FENDER FLARE (DRIVER SIDE) .....cciirueuuieriemnneessseessssseseessneesesenns 1
19 FENDER FLARE (PASSENGER SIDE).........cooeerrveeeerierseeieenmseeseeniesssnee 1
20 1597G01 [ SELF THREADING NUT, 3/16" X 19/32" .....occvrreviermnnnereieerseseeeseeessseseneee 2
21
22 | 617620 BRUSHGUARD..........covvveeeimmineeeeeaiseesseeesssssessssea s 1
23 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG ..o 2
24 | po440G4 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG .......ocorrrreeeernerenreeesssssseeseeeesee 2
25
26 SPACER, .32" X .75" X 1" LG ...ccreeeuueeeeeoneeseeesiees s sessseeesnesssesessesesee 2
27 SPACER, .32" X .75" X 1.3" LG ..coveuurieieerreiiisesieiisssesseesecessicsesssseeseee 2
28 | 00559G8 FLAT WASHER, 5/16"........ocoouumrreeeeesamneseseesssseeessessssssesesssessssesssssssesessse 4
29 | p0565G8 LOCK WASHER, 5/16" ........oocrvveeeeerseereeeesisssneesesesssseesseessssesssoesssseseeee 4
30
31

Page C-2


.?sku=637534
.?sku=14601G11
.?sku=14601G11
.?sku=70451G01
.?sku=14601G11
.?sku=14601G11
.?sku=70452G01
.?sku=35968G01
.?sku=601781
.?sku=16816G2
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=617643
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=614378
.?sku=613274
.?sku=71597G01
.?sku=00440G2
.?sku=00440G6
.?sku=75048G04
.?sku=75048G02
.?sku=00565G8

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

32

33

34 LABEL (ANTI-ROLLBACK)......ccccoouruamareenreseeeessssssaaeneseeessssssssssssessseessessseeee 1
35 GLOVE BOX DOORS (BOTH SIDES) .......corrvuermreiimeenesenerneseseseneen 1
36 GLOVE BOX DOOR (DRIVER SIDE) ........ccoeirveeerreeeemneressnseesssssseeseess 1
37 GLOVE BOX DOOR (PASSENGER SIDE).........ccoooecennrrrneeeeinerseneeeennee 1
38

39

40 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 41 - 46) .....ccoooovveurnrnneenns 1
41 WELDMENT BASKET ....cocoirrrieeeeeessssmmaeseeeeessssessssssssssseessesssseesssssanns 1
42 | [p25078 BASKET MOUNTING BRACKET (DRIVER SIDE) .......coovvueurrneeeennnns 1
43 BASKET MOUNTING BRACKET (PASSENGER SIDE) ..........cccccooeueueee 1
44 CARRIAGE BOLT (SS), 3/8" - 16 X 1.25" LG .....ccorrrveerrrreeeerenreeeeneneeee 4
45 LOCK NUT, 3/8" = 16......ooouuereieeranniieeeceeieieeeeseessseesse e 4
46 FRONT BASKET WARNING LABEL ........ccosmerrireeeemmeenereeesisneeneeeesonns 1
47

48 | 13273 FRONT FASCIA. ...ccoooummiieneeeeeeesssiassese s sesessssssesss e sssssssssss e 1
49 | P54276 FRONT SHIELD BRAGE .......cooocouuuummnninneeeseeeesssssassssessessssssssssssssssssessseeees 2
50 FENDER WASHER, 9/32" 1.D. X 1 1/4" O.D. ..cceevervvvierrereneeeeensneesneeeeneee 2
51 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG.....rvveormrereeerneesessnesssssssessesssssssennns 4
52 RIVET (ALUMINUM), 3/16" X 4/9" LG......ccvvvvvvveemeermnnrinsessseeeessnsssssescssesneeee 2
53 FASCIABRACKET ... 1
54 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG....c.covvveermrrereeeeennsssessseeesssssseeseseesseee 2
55 PLASTIC INSERT LOCK NUT, 1/4" - 20 ......ccommervverrerreesssrneessseesessnenssenns 2
56 | [p19208 E-Z-GO COWL DECAL .....covvvveeeeeeriassneeesssseeessessesssseeessssssssssosssess e 1
57 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 58 - 62)................... 1
58 DEFLECTOR (PASSENGER SIDE) ........coveucuinreeeerieneeseesennsenseeeeonns 1
59 DEFLECTOR (DRIVER SIDE) .....c.oiuiuitieeieeeeee e 1
60 | 00614G3 PAN HEAD PHILLIPS SCREW, #8 - 15 X 3/8" LG .......ccoovrrrvvveeeeernrrreeee 4
61 INSTRUMENT PANEL INSERT (FOUR CUP)...........ccoommermrrrieerrrcnnenieenns 1
62 | 71152G01 INSTRUMENT PANEL -......cooouumrerieessaaeseeiesseessssesssssesessessssesssseesonns 1

Page C-3


.?sku=74443G01
.?sku=75459G01
.?sku=75459G02
.?sku=75459G03
.?sku=74521G02
.?sku=74523G01
.?sku=625076
.?sku=625077
.?sku=00769G2
.?sku=11098G5
.?sku=71931G01
.?sku=613273
.?sku=654276
.?sku=16469G1
.?sku=01038G01
.?sku=15058G1
.?sku=654275
.?sku=00414G6
.?sku=14390G4
.?sku=619206
.?sku=71151G03
.?sku=71153G01
.?sku=71154G01
.?sku=71158G01

BODY

Notes:

635086 Service Parts Manual

Page C-4




Front of Vehicle
udes items 21 - 24

@ ASHTRAY KIT incl
ASHTRAY

Floor Mount Gun Holder

Page C-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [4365G01 | GUN HOLDER FLOOR MOUNT.........cciimmmmremrreremmeeesesmasseeesssseeeeeesssssseeeeen 1
2 FLOORMAT WITH HORN HOLES .......coucurriemrerienmnceeeesneeesesseeneesee 1
3 FENDER LINER (PASSENGER SIDE)...........oovuiiirrieinineeieisenseeeeeseseeeenns 1
4 FENDER LINER (DRIVER SIDE) .......coiiriveeeimmmineeeessmnesneseeesssesseseesesenee 1
5 RATCHET FASTENER, 1/4" X 3/4" LG......covirvveeorrerieoecnseeseesseseeesesnesoee 8
6
7 PEDAL PIVOT COVER ......coriviiemmnineeeessisesesesesssssessssesssess s 1
8
9
10
11
12
13
14
15
16
17
18
19
20 ASH TRAY KIT (INCLUDES ITEMS 21 - 24) ... 1
21 | 27731G01 ASH TRAY ....oooiiiiiieieiieiieiese s 1
22 | 27736G01 GASKET .ot eeeseessssssse s 1
23 BRACKET ... 1
24 SELF TAPPING SCREW, #10 - 16 X 1/2" LG ....ccovvvvurrirrerierseneneeeiennnns 4
25
26 | 75509G01 | MESSAGE HOLDER .......cciimiieveeieemmmmmneeiinsssseessssssssseseesssssssessssosssssssseee 1
27 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED)..........cccoovvvveerrrnna. 1

Page C-6


.?sku=74365G01
.?sku=637535G02
.?sku=635054G02
.?sku=635054G01
.?sku=16816G2
.?sku=70135G01
.?sku=75109G03
.?sku=75108G02
.?sku=00100G4
.?sku=74533G01

FOR VEHICLES MANUFACTURED BEFORE JUNE 02, 2019

FOR VEHICLES MANUFACTURED AFTER JUNE 02, 2019

Page C-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
FOR VEHICLES MANUFACTURED BEFORE JUNE 02, 2019
1 ROCKER PANEL (DRIVER SIDE)........ccvvuuureriemmreeeeseesesssesesssssssesenss 1
2 ROCKER PANEL (PASSENGER SIDE) ..........coouuirveieineeiiienneeeeesseneeeenns 1
3 FLAT WASHER, #10.....coveeeeeuareeeiesisesesessessseeessssssssseesesssesssees s 2
4 TRUSS HEAD PHILLIPS SCREW #10 - 24 X 1.25" LG .....cooovererrrrveveecers 2
5 LOCK NUT, #10 = 24 .....oooovvveeeeeeemeseecceseeseesesssssesesessessessess s ssssseesessns 2
6 SPACER, 0.25" .....cveiiuaneieioiesseeeiasessses s 4
7 RIVET (ALUMINUM), 3/16" .......cvvoeeurmminereeeesmersnseesssssesseseesssssesseseesssese 1
8 TRUSS HEAD SCREW (SS), 1/4" = 20 X 1" LG ovveveeeeeeeeeeeeeeeeeeeeereeeeeeeeon, 2
9 LOCK NUT, 174" = 20 .....coomrreeemmceeieseeeeeesseseeeeessesesesssesssesess s 2
FOR VEHICLES MANUFACTURED AFTER JUNE 02, 2019
10 | 689928G01 [ ROCKER PANEL (DRIVER SIDE).......cccccimmmiirremieemrineeeeesiesessseseessesneneee 1
11 | 689928G02 [ ROCKER PANEL (PASSENGER SIDE) ........cooveeumrrrrveieemineirsseessasnesneneee 1
12 SPACER, 0.25" ......cveommreeerreessesesssesesssesessses st 2
13 RIVET (ALUMINUM), 3/18" ......coocreeemmrereemmeeeessneessssseseeesssssessssssesessens 2
14 BUTTON HEAD TORX HEXALOBULAR SCREW, M6 - 1 X 23.4MM LG ...... 2
15 | [p01476 LOCK NUT, MB = 1 ....cceveeeieaaeseeeessseesssesssssesssssesssses s 2

Page C-8


.?sku=639948G01
.?sku=639948G02
.?sku=00660G5
.?sku=00789G2
.?sku=14390G10
.?sku=23726G4
.?sku=23726G4
.?sku=15058G6
.?sku=15058G6
.?sku=16705G1
.?sku=14390G4
.?sku=23726G4
.?sku=23726G4
.?sku=15058G6
.?sku=15058G6
.?sku=645323
.?sku=601476

FOR VEHICLES MANUFACTURED FROM MAY 2014

28

@ REAR BODY (WITHOUT TAILLIGHTS) includes items 19 - 26

a REAR BODY (WITH TAILLIGHTS) includes items 19 - 26

Page C-9



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 F0441GO0T | SEAT FRAME ... 1
2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG .......ccovurrrreveeererrnveieerssseeeneieese 2
3 BATTERY RACK .......ovviiiiieiiiiiseeiessseeeiasseesies s 1
4 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG .......ccverrrrveeeererenneeeessssseeneeeensee 2
5 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG ......oooooucrrevecereseeeneeicesesneneeessssee 2
6 00559G8 FLAT WASHER, 5/16".........ooooumrrvieeeeominseeeeesseseessesessesesessseecsss oo 2
7 11098G6 LOCK NUT (SS), 5/16" = 18 .....cccvvveeerrmirreeeeesiaeenseesessssesessesesssssssssseessssee 2
8 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG .....coooviveeeeeeeeeeeeeeeeen 2
9 BRACKET ....coooieettmeeeiseeeeessesesse st 1
10 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG ......ccvvvvveerrrererrcsreer 2
11 LOCK NUT, 178" = 20 .....coooiveiceeeeecceeeesseeeeeee e 2
12 SPLASH PANEL.......ooiiirieiiiceeieieeeeee i 2
13 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG .......ccoeerrrveeerssrrnreeessenneniecessee 8
14
15
16 | 625272G0** [ REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 19 - 26)............ 1
17 | 625272G1**[ REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 19 - 26) ................... 1
18
19 RIVET (SS), 5/32" X 9/18" LG ...ccovvveeerirrveieerseereeeeessssseseeseeseesseseeneee 5
20 RIVET (SS), 3/16" X /4" LG ...cccorvvveerrerreeeeenssseeesesesssssseesesessessssseneee 4
21 | 10570G12 RIVET (ALUMINUM), 1/4" X 3/4" LG ......ccovvvoerserrrereeeeisscerereecesssseeenee 2
22 PLASTIC DRIVE RIVET ...ooccviiemrreiammeeeeeseeeessssnesesessesssesssseseeeeseeee 2
23 ACCESS COVER ... 1
24 PAN HEAD TORX SCREW (SS), #8 X 3/8" LG........ccovvveurrreeerecrieeee 5
25 SEAT HINGE PLATE ..coouvvevmmerreeimeesesseessssssesessssssssssssssssssssssssssseons 2
26 RATCHET RIVET, .25" X .887" LG (NOT ILLUSTRATED)..........cccccccco... 2
27
28 E-Z-GO EXPRESS 84 HIGH OUTPUT DECAL.........oosurerrrreeerrnennnenieenssnee 2

Page C-10


.?sku=70441G01
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=652254G03
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=70200G01
.?sku=70444G02
.?sku=70227G01
.?sku=11027G2
.?sku=70244G05
.?sku=00715G2
.?sku=00715G2
.?sku=00715G2
.?sku=10570G10
.?sku=10570G11
.?sku=633917
.?sku=71320G01
.?sku=01107G01
.?sku=71609G01
.?sku=16816G2
.?sku=635051

0 COOLER KIT includes items 2 - 6

Cooler Box
and Bracket

FOR VEHICLES MANUFACTURED BEFORE MAY 2014

o REAR BODY (WITHOUT TAILLIGHTS) includes items 11, 12

@ REAR BODY (WITH TAILLIGHTS) includes items 11, 12

Page C-11




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [4581G01 | COOLER KIT (INCLUDES ITEMS 2 - B).......cccrrrvvveeeeernmanccnneseeeeeesesssseeeeen 1
2 COOLER & BRACKET KIT.......orriirveeeieeesmisseressssssessssssssseessssseeeeee 1
3 SUPPORT TUBE ... 1
4 END CAP, B/4" ....ooorreeeeomeeeeseseessses s 2
5 HOLE PLUG, 1/2" ...t eeiessss s 2
6 PAN HEAD PHILLIPS SELF DRILLING SCREW, #12 - 24 X .75" LG ..... 4
7
8
9 71912G4* [ REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 11, 12).............. 1
10 | 71331G0* [ REARBODY (WITH TAILLIGHTS) (INCLUDES ITEMS 11, 12).....cccccvvveen 1
1 | 71318G01 BAGWELL LINER .......cvvvvieummireieeemsieeeseeeseseesessssssssssessesssssesssessseeeeons 1
12 RATCHET FASTENER, 1/4" X 9/16" LG .....coooeeurrnreieernsreereeseoesseseenee 20
13
14
15 " CLIP e 1
16
17 RIVET (SS), 5/32" X 9/16" LG....ceouurveermereerseeessessssssesssessssssessesseseessnseeens 6
18 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG ....oovvvveeeemrimnenriineereeeeesnssesssesssseneees 2
19
20
21 FLAT WASHER, 5/168" ...ttt ettt 4
22 | 71456G01 | NOTCHED REAR BUMPER-.........cccccoummmmninnieesieeessssasserensssssesssssssssseesen 1
23 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG .....cooourreeiineieeeeeeieissseeeeissenenee 4
24 BUMPER PLUG ......cccviiiiieiiiaieeieseseeeescssseee s 4
25 HEX HEAD BOLT, 1/4" = 20 X 3/4" LG ....cvvevrmerveerrmereeesesesesssesessesseesssesnnens 2
26 J-TYPE NUT RETAINER, 1/4" = 20 ...oooovveeeeermmnnienieeeeeessasissssseesseseeessessses 2
27 BUMPER STAY ....oooiiiirreeeeaessssieseeesessssessssssssss s ssssesssssssssessesssssecssssnonns 4
28 REAR BUMPER ..ot 1

Page C-12


.?sku=74581G01
.?sku=71048G01
.?sku=75268G01
.?sku=19859G1
.?sku=20271G2
.?sku=00106G6
.?sku=16816G1
.?sku=71364G02
.?sku=10570G10
.?sku=18436G1
.?sku=00571G2
.?sku=71102G01
.?sku=71102G01
.?sku=71455G01
.?sku=71102G01
.?sku=71102G01
.?sku=71554G01
.?sku=71457G01
.?sku=71451G02

BODY

Notes:

Page C-13 635086 Service Parts Manual




BODY

Notes:

635086 Service Parts Manual Page C-14



Page D-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 BRAKE PEDAL ASSEMBLY WITHOUT BRAKE LIGHTS

(INCLUDES ITEMS 2 - 10) eouvrteereeeeeeseneeseeeeseseessssssesessseesssessssesssessssesnsseens 1
2 TORSION SPRING. ..ottt sssese s 2
3 PIVOT PIN ..ottt 1
4 PUSHNUT WASHER, 5/16" .......coiiuiiirieieneeneieesissisesenneseesssessssessssessssesenns 2
5 BRAKE PEDAL ..ottt 1
6 PARK BRAKE PEDAL ......cocvtiiiiiiiieteisieie et 1
7
8 70257G01 SERVICE BRAKE PAD........cocuiuiiiiiiieieieieie s 1
9 70256G01 PARK BRAKE PEDAL PAD .....cooutiiiieineeeeeensesessieessseesieensesssessssessssenenns 1
10 OVAL RIVET, 3/16" X 7/16" LG ...cveverivereiircieieiieeieieieseie e 9
11
12 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG ....coeueieeeieieieieieieieeie e 1
13 FLANGED BUSHING.......cocuiiiiiiiieiieieieieseesie et 2
14 TORSION SPRING .....coviiiiiiiiieieise ettt 1
15 FLAT WASHER, 3/8".......oiuitiiiieieieieieie it 1
16 LOCK NUT, 3/8" = 16 ...eueiiiieiiriieseieistese et 1
17
18 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED).......ccoenerrierrerernenns 1
19
20 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) ........cccoooeueiiiririieinenss 1
21
22
23
24 BRAKE COMPENSATOR BUMPER ......coviiiiiiieiiiinisinieieeie s 2
25 BRAKE CABLE (DRIVER SIDE).......c.iiuiiiiieiniieisieissseiessseseisssssssessssseens 1
26 BRAKE CABLE (PASSENGER SIDE) ......cotuiiuiiiiieineeieineieisiecsiseseseseennnnes 1
27
28 RETAINING RING (SS), 13/32" ....ooeiieieeeiieieieieeieete et 4
29
30 CLEVIS PIN, 5/16" X 13/16" LG vvueercieeeenereieeeeeeseeesseeessseesessessssessseessseens 3

Page D-2


.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=658825
.?sku=652251G03
.?sku=652253G03
.?sku=16409G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=01038G01
.?sku=12416G2
.?sku=28083G01
.?sku=624690
.?sku=624691
.?sku=01111G01
.?sku=10386G3

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. [1 2 3 4 5 DESCRIPTION QTY.
31 COTTER PIN, 3/32" X 3/4" LG coovriveirieieieieieie e 3
32
33
34 KICK-OFF LINK ..ottt st 1
35 NYLON BUSHING, 0.5" X 0.31" LG ...oovevireirieiiieieisiiereie s 2
36 TEFLON WASHER, 3/8" ...ttt 2
37 00559G8 FLAT WASHER, 5/16" ......ooviiiiiieiieieieeisee s 2
38 COTTER PIN, 3/32" X 3/4" LG ..ot 2
39 KICK-OFF CAM PIVOT ...ttt 1
40 FLANGED BEARING ....coovuiiiiiiciieeie e 2
41 KICK-OFF CAM ...ttt sttt 1
42 SETSCREW, 1/4" - 20 X 1/2" LG wvovvireeeiiereieiseeiee e 2
43 SPACER, 0.76" X 1.25" LG ...ovviveiieieieieeie et 1
44
45 ADJUSTABLE BUMPER .....ocoiiiiiiiiiiiieteieeisesieeis s 1
46 LOCK NUT, 5/16" = 18 ..euvrieiiiireietieseisise it 1
47
48 CATCH BRACKET ...ttt 1
49 D g HEX HEAD BOLT, 1/4" - 20 X 3/4" LG.ooovvireeeireirereieiiesieeeseeseees e 2
50 LOCK NUT (SS), 1/4" = 20 .uiiuieeieiircieieieieisisissseis et 2
51
52
53 3 3 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 54 - 63) .....covovvvireiinennns 1
54 HEX NUT, 5/16" = 24 ..o 2
55 HEX NUT, 5/16" = 24 c..ovoiviviiceieieceie e 1
56 EQUALIZER BRACKET ....covuiviviiiieeieieictee e 1
57 FLAT WASHER, 5/16" ..o itiiiiiieieiieiee ettt 2
58 ACCELERATOR ROD BUSHING ......ccccoviiiiiieiiiieisseeeie e 1
59 TUBE .ottt bbb 1
60 COMPRESSION SPRING ....c.coouiuiiiiiieieicieieieeee s 1
61 G 5 BRAKE YOKE ..ottt et 1

Page D-3



.?sku=10387G3
.?sku=10387G3
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=612558
.?sku=00532G4
.?sku=629486
.?sku=28082G01
.?sku=15121G1
.?sku=17979G1
.?sku=23061G2
.?sku=23463G1
.?sku=652256

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
62 11098G9Y HEX LOCK NUT, 5/16" - 24 .....oviiiieee e 1
63 61255 COMPENSATOR ROD LINK.....coiiiiiiiiiiiiei e 1

Page D-4


.?sku=11098G9
.?sku=612557

BOTTOM PULL

0 BRAKE ASSEMBLY (DRIVER SIDE) includes items 3 - 11
e BRAKE ASSEMBLY (PASSENGER SIDE) includes items 3 - 8, 12

@ BRAKE DRUM ASSEMBLY includes items 20 - 21

ADJUSTER ASSEMBLY

Page D-5




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 11) .....cocovunne. 1
2 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 8, 12) ..... 1
3 BRAKE SHOE, LEADING .....c.cocoiuiviiiieieieeecis e 1
4 512412 BRAKE SHOE, TRAILING.......coititiiiieiiiiieieie et 1
5 12413 DUST COVER ..ottt 1
6 12419 BRAKE SPRING ..ottt ss e 1
7 BRAKE SPRING.........ooiiiiiiieiit ittt 1
8 SHOE CLAMP ....coooiiiiiiietieie ettt 2
9
10
11 612418 GEAR ADJUSTER ..ottt 1
12 61241 GEAR ADJUSTER ..ottt 1
13
14
15 HEX HEAD BOLT, 5/16" - 24 X 1" LG ..vovuiieeiiieineeineseiseeessseiees s 8
16 LOCK NUT, 5/16" = 24 ..ottt 8
17 FLAT WASHER, /4" ..ottt 2
18
19 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 20 - 21) ....coovueiiinicinieiennes 2
20 P0947G BRAKE DRUM......ouiiiiiiiiieieieiet ettt 1
21 LUG BOLT, 1/2" - 20 X 1 3/16" LG..evueeereeeeeeeeneeeseeesenensesseseesseneseeneens 4
22
23
24 P1830G FLAT WASHER, 1 3/8" O.D. X 21/32".....coieiiieiieieiieieiieeeeeeieies e 2
25 613172 CASTELLATED NUT, 5/8" = 18 ...cuiuiieeiereenescineeenesseneseessssesseesssesssseenseeens 2
26 COTTER PIN, 1/8" X 1 1/2" LG.vvieeeeiiiceeisieesciesi et 2

Page D-6


.?sku=612211
.?sku=612189
.?sku=612411
.?sku=612412
.?sku=612413
.?sku=612415
.?sku=612414
.?sku=612416
.?sku=612418
.?sku=612417
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G2
.?sku=20947G1
.?sku=19862G1
.?sku=21830G1
.?sku=613172
.?sku=10387G1

a BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) includes items 2 - 28

Page D-7




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 28) w...ouiiieiiiieceieeneieesessesseeessses st essseessesssseenssens 1
2 BRAKE PEDAL......coouiiiiiiiiieieiieteieiesete ettt 1
3 PARK BRAKE PEDAL ......coovuiuitiieeteieieie et 1
4
5 BRAKE PAD ...ttt 1
6 70256G01 PARKING BRAKE PAD .....ooiiiiiieiiieeneieineieissseinsieessieesisessse e sssenenns 1
7 OVAL RIVET, 3/16" X 3/8" LG ...evieiieiriieiiieiee e 9
8
9 SERVICE BRAKE PEDAL PLATE ......cotuiiiiiieieiiieisisieeseieiss e 1
10 PARK BRAKE PEDAL PIN ......cooviiiiiiiiiiieeiieieie e 1
11 TORSION SPRING ..ottt 2
12 PUSH NUT, 5/16" ...iiueiiicieieietcie et 1
13 D g TORX HEAD SCREW, #10 - 24 X 1" LG ..oovveieieeirieieineieeieensesssesseeeens 4
14 RUBBER NUT, #10 = 24 ....oooviiiiiiieieiieeee et 2
15 652355 BRAKE PEDAL SPACER .....oooiuiiiiriiieineieineesiseis s 2
16 CONICAL SPRING ..ottt 2
17 14390G1( LOCK NUT, #10 = 24....eciieieieieessieieiseissiess st sssssasees 2
18 10606G8 LIMIT SWITCH .ottt 1
19 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1 1/4" LG....ccovvrerererecrens 2
20 FLAT WASHER, #10 ....ouiiiiiiiieieieieieieiseee e 2
21 FLAT WASHER, #6 ......coiueiiiieieiiieisieieese e 4
22 LOCK WASHER, #6 ......cuuireiiaeineseeseneissssessssissss s ssse s sssssssnsseenns 2
23 LOCK NUT, #6 = 320ttt 2
24 SCREW AND LOCK WASHER, #6 ......cooeuiiriieininineicieiseseseisissssseeeeseee. 2
25 D g FLAT WASHER, 5/16" .. ..couciieeirieieiseisieisessss s ssessennes 2
26 FAST-ON TAB.....oiuiiiiiiiieie ittt 2
27 BRAKE LIGHT WIRE HARNESS ......cooiiiiiiinieinieieeeieeees e 1
28 WIRE TIE ... ittt sttt 2

Page D-8


.?sku=652791G03
.?sku=652253G03
.?sku=70257G01
.?sku=16409G1
.?sku=652820
.?sku=70682G01
.?sku=70681G01
.?sku=658825
.?sku=00737G8
.?sku=00739G1
.?sku=652355
.?sku=27137G01
.?sku=14390G10
.?sku=00645G2
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=00642G8
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1

BRAKES

Notes:

Page D-9 635086 Service Parts Manual




BRAKES

Notes:

635086 Service Parts Manual Page D-10



@ CHARGER RECEPTACLE ASSEMBLY includes items 29, 37 - 38

@ CHARGERING RECEPTACLE includes items 30 - 36

CHARGER
RECEPTACLE

5 o Controller (See
974 Electronic Speed
Control Section)

Clamp
(See
REAR AXLE
Section)

Page E-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
1 518594 8 VOLT BATTERY ..ottt 6
2 514015 8 VOLT BATTERY ..ottt 6
3 8 VOLT BATTERY ..ottt 6
4 8 VOLT BATTERY ..ottt sess e 6
5 LOCK NUT, 5/18” = 18 ...t 2
6 D0993GO01 LOCK WASHER (SILICON BRONZE), 5/16"..........cooeveveeeeieieisisiesesenenn. 5
7 P8418G01 HEX NUT (BRASS), 5/16” = 18 ....oumiiieieieiiieieeieiee e 2
8 LOCK WASHER (SILICON BRONZE), 1/4"..........coovverererreesisressesieneeseeneeens 4
9 LOCK NUT (BRASS), 1/4” = 20 ..o 2
10 REGULATED HOSE SUPPLY, 20’ (NOT ILLUSTRATED) .........coovvereieinnnn. 1
1 BATTERY RETAINER .....c.oimiiiiiieceeeeieecee e 1
12 D1101GO1 TIE DOWN BOLT ..ot 2
13
14
15
16
17
18
19 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 6" LG ......ccevoevrrrirnnnne. 1
20 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 10 1/2" LG.........coee....... 4
21
22 D g LOCK WASHER, 5/16" ......ouioieeieioiesiseeeisie s 12
23 HEX NUT, 5/168" = 18 c..eiieceiieecteesieeeee et 12
24 P5971G16 4 GAWIRE (BATTERY -, BLACK), 19" LG .....coooveeieieeeieeeieieeieee e 1
25 4 GAWIRE GREEN, 28" LG.....coouitiiiiieieiieieieieeeie e 1
26 POWER HARNESS .......oooiiiiiieieiieieie e 1
27 CONTROL HARNESS (NOT ILLUSTRATED) .....c.ouiiieieieieeieieieeieeeeae 1
28 09670 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 29, 37 - 38)...... 1
29 CHARGING RECEPTACLE (INCLUDES ITEM 30 - 36) .......ccoovurvrnennne. 1
30 73051G22 RECEPTACLE BOTTOM ....oouuiiiiiieieeiecieie e 1
31 73051G23 FEMALE CONNECTOR .......oooiiiiiiiinieineieieeisie e 1

Page E-2


.?sku=618594
.?sku=614015
.?sku=618595
.?sku=614381
.?sku=11027G1
.?sku=00993G01
.?sku=28418G01
.?sku=00993G02
.?sku=28418G02
.?sku=614521
.?sku=612867
.?sku=01101G01
.?sku=25971G18
.?sku=25971G13
.?sku=00565G8
.?sku=00702G2
.?sku=25971G16
.?sku=607592
.?sku=74659G01
.?sku=74649G01
.?sku=609670
.?sku=668283

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
32 INSULATOR SLEEVE ....cooviiiiiceieieiee s 1
33 73051G21 RECEPTACLE COVER ..ottt 1
34 PHILLIPS PAN HEAD SCREW (BRASS), #10-32 X 1/2" LG ........... 2
35 PHILLIPS PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG ................. 3
36 LOCK NUT, #6 = 32.....eeeeceiiieeieisieeie e 3
37 WIRE HARNESS (CHARGER)......ccuiiiiuiuiriiicieinieeeieeseeeie e 1
38 18 GAWIRE (RED 9") ....uiieiieeiiieeseseiseseeneseeseseesss s ssssenssessssesenes 1
39
40 CABLE CLAMP ...ttt 1
41 RIVET (SS), 3/16" X 3/4" LG (NOT ILLUSTRATED) .......coevriririrnieririeieenes 1
42 WIRE TIE ...ttt na e en e 1
43 RIVET (ALUMINUM), 3/16" X 1" LG...ocviieiieieiieieisireeieisieseie e 4
44 SNAKE HYDROLINK, 6 - 8Y OR 6 = 8V ......oouriiiecieieiicieieieeeeiee e, 1
45 15352 CLAMP - POLYPROPYLENE (NOT ILLUSTRATED)........cooveiriiiieeieiennen. 9

Page E-3


.?sku=73051G24
.?sku=73051G08
.?sku=73051G09
.?sku=73051G10
.?sku=609654
.?sku=25978G25
.?sku=27327G02
.?sku=10570G11
.?sku=17618G1
.?sku=71055G01
.?sku=614457
.?sku=615352

ELECTRICAL SYSTEM

Notes:

635086 Service Parts Manual

Page E-4




REVERSE BUZZER

@ CONSOLE INSERT PLATE includes items 13 - 14

Page E-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 CONTINUOUS TONE BUZZER.......cocoimiiriiiieinisieieieieseie s 1
2 RIVET, 1/8" X 13/16" LG ..o 2
3
4 FUSE BLOCK ..ottt 1
5 RIVET, 1/8" X 13/18" LG ...vueieiriieeieieieeseiseee et 2
6 15 AMP FUSE ....oooiiiiiiiiie ettt AR
7 33639G** KEY SWITCH WITH LIGHTS ...t 1
8 LOCK WASHER, 3/4" ..ot 1
9 17137G1 FACE NUT, 3/4" = 20 ...t 1
10
11
12 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 13 - 14).....c.ccevvrane. 1
13 CONSOLE INSERT PLATE ..ottt 1
14 HOLE PLUG ... 1
15
16
17 33623G02 DRIVE RIVET, 3/16" X 3/8" LG ....ouvuirieirirnioeiieiieeseese e 3
18
19
20
21 CONSOLE PLATE ..ottt 1
22 CONSOLE PLATE DECAL.......oiiiiiirieieieieeeie et 1
23 33623G02 DRIVE RIVET, 3/16" X 3/8" LG ....ovuiueeeiiiieeicieeieie s 2
24 DIRECTION SELECTOR SWITCH .....cuiuiiiiiriririeieirisecieieiseeee e 1
25 STATE OF CHARGE METER (SOC)....c.cuiiiiuiiiiieieieieeieisieseie s 1
26
27 WIRE ASSEMBLY RED #18 (NOT ILLUSTRATED) ......c.ooorieiririeiiieieienne. 1
28 BALL HOLDER DECAL (NOT ILLUSTRATED)........cceoevurrrrieieiiereirisesesennans 1

Page E-6


.?sku=613271
.?sku=01041G01
.?sku=01041G01
.?sku=22674G1
.?sku=01041G01
.?sku=01041G01
.?sku=18392G1
.?sku=00568G6
.?sku=74693G02
.?sku=73522G03
.?sku=20271G10
.?sku=73030G12
.?sku=74322G01
.?sku=624514G02
.?sku=33636G05
.?sku=25978G74
.?sku=35966G03

HEADLIGHT AND

a TURN SIGNAL

Front of Vehicle

{/ﬁ ' \M»To Main

Harness

Inside of Cowl

e LED HEADLIGHT ASSEMBLY (PASSENGER SIDE) includes item 8

o LED HEADLIGHT ASSEMBLY (DRIVER SIDE) includes item 8

TAILLIGHTS

(

=
[

<(/WHT to BLK from Harness - Both Sides
v~ BLK to BLU/WHT from Harness - Both Sides 8\

| = ——
SN 0 ‘ “‘ ( (
o
"~ RED to WHT from Harness - Driver Side N\ \\
RED to YEL from Harness - Passenger Side |
RED TO BRN from Harness - (Without Turn Signals) m TURN SIGNAL KIT includes items 12 - 16

Page E-7



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE)..........cc.co...... 1
2 HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) .......c.coovveiririennn. 1
3 LED HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 8)... 1
4 LED HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 8)........... 1
5 SELF THREADING NUT, 5 X 10 X 15MM ....coiuiniiiiiiieieiseiecseeeeseie e, 8
6 WIRE HARNESS (ACCESSORY) 48V DC.....c.oooeiiiiiriieieieieiseiseeee e, 1
7 VINYL TAPE ...t 2
8 LED HEADLIGHT ..ottt 1
9 TAILLIGHT ASSEMBLY (INCLUDES ITEM 10) ...ccouivriieiirieeeecieieieieenes 2
10 P1759G1 TAILLIGHT BULB ..o 1
11 622661 TURN SIGNAL KIT (INCLUDES ITEMS 12 - 16)....ccuiieieieiceieieie e, 1
12 19102 TURN SIGNAL BULB ... 2
13 11810 TURN SIGNAL SWITCH ASSEMBLY .....ovuieirieireiriineseieieeseiesseeeeens 1
14 B1539G1 NYLON CLAMP (NOT ILLUSTRATED).......corvrieirerceeieie e 1
15 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) .....coovririeiiiinieinns 1
16 STEERING COLUMN COVER........coomiviieiiieieieseeisie s 1
17 32860G01 HORN . ...ttt 1
18 LOCK NUT 1/4" = 20 ..ot 1
19 HEX HEAD BOLT, 1/4" = 20 X .82" LG ....coveveiiieieieieeeeee e 1
20 HORN SWITCH ...ttt 1
21 B54465 JUMPER HARNESS, LED HEADLIGHT ..ot 1
22 P7068G01 HORN SWITCH BOOT ...t 1
23 HORN SWITCH LABEL ......oiiuiuiiiicieieecee e 1
24 RIVET (ALUMINUM), 3/16" X 1" LG ..ot 2
25 FLAT WASHER, 1/4" ...ttt 1
26 TAILLIGHT BEZEL (DRIVER SIDE).......coiuiuiiiiiieieieieieieseeeiee s 1
27 25252 TAILLIGHT BEZEL (PASSENGER SIDE).......coouiieieieiiieeeieieiseiesae e, 1
28 J=CLIP ettt 8
29 FLAT HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 3/4" LG.......cccocevvvnnnnns 8
30 RIVET (ALUMINUM), 3/16" X 9/16" LG ...c.vveeeereiieeeeieieeceieieeeie e 4
31 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1 1/2" LG ...ccovveiiieieieeieeeieines 4

Page E-8


.?sku=614497
.?sku=614501
.?sku=659008
.?sku=659009
.?sku=71597G01
.?sku=666161
.?sku=71781G02
.?sku=651411G03
.?sku=22288G2
.?sku=21759G1
.?sku=619102
.?sku=611810
.?sku=31539G1
.?sku=19344G1
.?sku=20965G3
.?sku=14390G4
.?sku=00414G5
.?sku=17318G1
.?sku=654465
.?sku=27068G01
.?sku=608397
.?sku=71055G01
.?sku=00559G7
.?sku=625251
.?sku=625252
.?sku=71364G02
.?sku=71425G01
.?sku=14601G11
.?sku=00513G4

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

(FOR VEHICLES MANUFACTURED BEFORE MAY 2014)

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
32 4371G01 TAILLIGHT BEZEL (DRIVER SIDE)
(FOR VEHICLES MANUFACTURED BEFORE MAY 2014).......cccccoeiiiennene 1
33 4371G02 TAILLIGHT BEZEL (PASSENGER SIDE)

Page E-9



.?sku=74371G01
.?sku=74371G02

ELECTRICAL SYSTEM

Notes:

635086 Service Parts Manual Page E-10



Hour Meter
o HOUR METER KIT includes items 2 - 7

Front of Vehicle Note:

Hold lower nut when
% tightening top nut.
Solenoid

Passenger Side
Seat Support
0
Electrical
\ Components
Cover
©
Seat
—_|| Support

DC/DC
CONVERTERKIT

@ DC/DC CONVERTER ASSEMBLY includes items 13 - 15

Page E-11




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
1 HOUR METER KIT (INCLUDES ITEMS 2 = 7) ..ot 1
2 HOUR METER HARNESS .......c.covuiiiiiiieeieieicieie s 1
3 RIVET (SS), 3/16" X 3/4" LG ..o 2
4 HOUR METER ASSEMBLY (INCLUDES ITEMS 5 - 7)...ccvuvvrereeeneeenene. 1
5 HOUR METER ...ttt 1
6 RETAINER CLIP ..ottt 1
7 74716G02 HOUR METER BRACKET .......ooiiiiiiieiiiecee e 1
8 NYLON CLAMP (NOT ILLUSTRATED).......coovrurireieereireeeieie s 2
9
10
11 B05750 DC/DC CONVERTER KIT (INCLUDES ITEMS 12 -22) ....coovviieieiciieinns 1
12 656108 DC/DC CONVERTER ASSEMBLY (INCLUDES ITEMS 13 - 15).............. 1
13 532185 DC/DC CONVERTER ..ottt 1
14 DC/DC CONVERTER BRACKET .....c.cuoviiiieieieceeieiee e, 1
15 TAPPING SCREW, #10 - 32 X 3/4" LG.....cvveieieieeeieisieieeeeeene 4
16 HARNESS ...ttt 1
17 FLAT WASHER, 1/4" ..ottt 2
18
19 FLANGED LOCK NUT, 1/4" = 20 ..ot 2
20 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) .....ccoovvrvrieiiieieeieians 1
21 D 0 HEX HEAD BOLT, 1/4" = 20 X .75" LG....oooieieeieieieieieieeeeeeieeee e 2
22 NYLON CLAMP (NOT ILLUSTRATED).......ceuriimeieieeieeeieeeieieeeeeeeies 5
23 p76122 TROJAN HAND PUMP KIT ..ottt 1

Page E-12


.?sku=74914G02
.?sku=74908G01
.?sku=10570G11
.?sku=74720G01
.?sku=74665G02
.?sku=74696G01
.?sku=17618G1
.?sku=17618G1
.?sku=605750
.?sku=632185
.?sku=633303
.?sku=632372
.?sku=605888
.?sku=00559G7
.?sku=11027G2
.?sku=19344G1
.?sku=00414G6
.?sku=17618G1
.?sku=17618G1
.?sku=676122

ELECTRICAL SYSTEM

Notes:

Page E-13 635086 Service Parts Manual




ELECTRICAL SYSTEM

Notes:

635086 Service Parts Manual Page E-14



#10 Black
From Motor F2
(Power Harness)

?@

/

2 SR

Walkaway
Fuse
g /ﬁ

et

B+ O

<, Speed Sensor
Harness

(e (.

#4 Black
From Charger
(Charger Harness)

#4 Black

Relay

#18 Red/White

From Tow Switch
(Control Harness)

To Ignition Interlock
(Charger Receptacle)

o ELECTRONIC SPEED CONTROL ASSEMBLY includes items 2 - 24

PURPLE
From Walkaway Fuse
To Solenoid (+)

#4 Black
From Motor A1
(Power Harness)

#4 Black
From Motor A2
(Power Harness)

d\\ 13
#10 White
From Charger
AL Receptacle
A\ @
) 6 #18 Blue

From J1 Pin 17

(Control Harness)
| o®©

[ #18 Yellow

. From J1 Pin 5
): (Control Harness)

\ 4@

< 1
b
Sl f 10 e
\ \

Power Harness
#4 Black

From Battery (-)

(Power Harness)

From Motor A1
(Power Harness)

Page F-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** |Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 658629 ELECTRONIC SPEED CONTROL ASSEMBLY

(INCLUDES ITEMS 2 -24) ..ottt 1
2 CONTROLLER MOUNT BRACKET ...ocviiiiiiieieieieeeteiei e 1
3 ELECTRONIC SPEED CONTROLLER........ccoiiiiiiiiniieiieieieiseiesseneiaes 1
4 LOCK NUT, 1/4" = 20 oo 4
5 SOLENOID ...ttt 1
6 LOCK WASHER, #10 ..ottt 2
7 LOCK NUT, #10 - 32...ieiiiiieieeieieeie st 2
8 D 3 LOCK WASHER, 5/16" ......ouiiiieiiieieieiseisissesiseis s 2
9 JAM NUT, B/16" = 24 ..ottt 2
10 LOCK NUT, 1/4" = 20 ..ottt 2
11 FASTON TAB, 90° ......ouiuiiiiieeieiieecietes ettt 4
12 4 GAWIRE (BLACK 9")...iiiiititiieteete et 1
13 INLINE FUSE COVER ..ottt 1
14 RIVET (ALUMINUM), 3/16" X 7/16" LG...covveveviirereisieeeieieieieieseeieiene 1
15 CONTROLLER COVER ..ottt 1
16 RATCHET FASTENER, 1/4" X 9/16" LG ....cuvveviieeeeeneceeeieeseesiee e 4
17 608931 WALKAWAY RELAY HARNESS, 48V .....covviiiiieinieeeineiessieensesssesseeeens 1
18 RIVET, 0.25" X 0.887" ....ouiuiiirieieieieeeieieeessie s sssesessssnesnans 1
19 RIVET, 0.187" X 0.550" .....oviviveiieiieieieeeieiesssie e 1
20
21 LOCK WASHER (SILICON BRONZE), 1/4" .......ccoeovriireinireininesnseesnnens 2
22 HEX HEAD BOLT, M8 X 1.25 X 16MM LG .....c.covveveiiirereiricieieiseeeeienne 3
23 LOCK WASHER (SILICON BRONZE), 5/16" ........ccceriuririrririerinenseneneeenn. 3
24 FLANGED SCREW, 12MM LG.....cuiuiiimiieiiiicisineeeieie et 2
25 RETAINER RING (NOT ILLUSTRATED) ......ceiiiriieinieieieineseseisiseeseiesseeseees 1
26 FUSE, 15 AMP (NOT ILLUSTRATED) .....coviviiiiirieeiieieie s snsesenns 1
27 LOCK NUT, 1/4" = 20 ..ceeieieeeineseineeeesase st sss sttt snsseeees 4
28 G 3 TOW SWITCH ASSEMBLY ..ottt 1
29 RIVET (ALUMINUM), 3/16" X 7/16" LG .cvovvveeeeiiieieiseeieieiseeesiss e 2
30 DOUBLE TUBE CLAMP ......ovviiiiieiieeieisiese et 1

Page F-2


.?sku=73351G01
.?sku=611173
.?sku=11027G2
.?sku=11027G2
.?sku=11027G2
.?sku=621330
.?sku=00565G5
.?sku=00526G4
.?sku=00565G8
.?sku=00544G4
.?sku=11027G2
.?sku=11027G2
.?sku=11027G2
.?sku=73446G01
.?sku=25971G17
.?sku=73499G01
.?sku=15058G1
.?sku=15058G1
.?sku=73523G01
.?sku=16816G1
.?sku=16816G2
.?sku=16816G5
.?sku=00993G02
.?sku=73296G01
.?sku=00993G01
.?sku=73876G01
.?sku=73277G01
.?sku=35212G01
.?sku=11027G2
.?sku=11027G2
.?sku=11027G2
.?sku=636618
.?sku=15058G1
.?sku=15058G1
.?sku=73053G01

ELECTRONIC SPEED CONTROL

Notes:

Page F-3 635086 Service Parts Manual




ELECTRONIC SPEED CONTROL

Notes:

635086 Service Parts Manual

Page F-4




o HUB ASSEMBLY includes items 7 - 9

B g = XY
N~ S =

@ M
\ij { -4
& - " =
Front ofVehicI l.ég &

j

*NOTE: Tie Rod Not %

4
Shown for
Clarity
SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE) includes items 3 - 13

v @ G SPINDLE AND HUB ASSEMBLY (DRIVER SIDE) includes items 4 - 13, 16

Page G-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 652823 FRONT AXLE ...ocoooeooeeaaeeeseeseesessssss s 1
2 SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 3 - 13) ....ooouuuummrenneeeeeeesssssaeneeessesssssssssesssseessssecessesenns 1
3 SPINDLE ASSEMBLY (PASSENGER SIDE) .........ccosmerrrveeeerrnerneeeeeannans 1
4 GREASE SEAL.......ccoirrvveeeeemssmmameseseeseessesessssssssss e sssesessssases s 1
5 ROLLER BEARING AND RACE ASSEMBLY ........cccoovvueurreeeerenereere 2
6 HUB ASSEMBLY (INCLUDES ITEMS 7 = 9) ....connnicnrveveeeeeenesissseeceee 1
7 74332G01 WHEEL HUB ....ccorrveveeeeaemmmaaeseeeeeeseseesssssssssessessessessssss s 1
8 BEARING RACE ... 2
9 36038G01 WHEEL STUD, 1/2" = 20 X 2" LG..coovvvveeerrerrinneereeeeesssseseeeseeeeeeees 4
10 | 12093G1 CASTELLATED NUT, 1" = 14 ...ccoourirecineeeeeeeesssoseseseesesssssssssssesesesesneee 1
11 COTTER PIN, 5/32" X 1 3/4" LG ...couurrerieerrrirneeieesesesseseesssseeesseseeeee 1
12 FLANGED BUSHING, 25MM ... 1
13 | [32926 SLEEVE BUSHING, 25MM ........ocirnreeveeieeeesnisesseeeseseseeeseesssssseeeee 1
14
15 SPINDLE AND HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 4 - 13, 18) ....coeouumrreeeeeriernsseeesssecesssessssssesssseessseseneee 1
16 SPINDLE ASSEMBLY (DRIVER SIDE)........ccvvrreveeeemereeeesesnereeeeeeenenns 1
17
18 THRUST WASHER (SS), 1" ...ccvveerreeeemeneeisseeesiesssssesssseesessesssesssssssseen 2
19 LOCK NUT, 172" = 13 oo 2
20 SHOCK ABSORBER.........cvocuumieeeiiamesieeeiiiesesesessseesse e 2
21 SHOCK ABSORBER WASHER, 1.25" O.D. X 406" LD. .......cccoocvrrvrvrrvieerrnnnns 8
22 RUBBER BUSHING, 1" O.D. X .34" LD.....cooovvveuuumrmmmnnrinnsereeseessisseneeessseeeeees 8
23 HEX NUT, 3/8" - 24 ....ooooiiieiiiiiieneeieioesceeeeeessese i 4
24 KING PIN BOLT, 1/2" = 13 X 8" LG...couuurrereerrmrreneeesssseesseesssssessssseseseesneee 2
25 FLAT WASHER, 1/2".....coouerveeommeereessnsssesesessesssssessssssessssssessessssessssssss 4
26 KING PIN TUBE ...cocevveemmaeeeeesmeenisseeseessssssesssssessessssssssssssessssssses e 2
27 CANTILEVER LEAF SPRING.........ooiiirveiiineieerinseeeessessieesssessesssssssees 2
28 WINCH PLATE ....oooiiiiiimiiiiiieseesseeseessse s 4
29 WINCH RECEIVER ........rvveermmerreesmasrsessssenesessssssssssssssssssssssssssssassssssssaneeees 3
30 | [0462G8 HEX HEAD BOLT, 7/16" - 14 X 1" LG w..cccccerrveveeeeerissssecenseeseessensssssecesesnees 4

Page G-2


.?sku=70930G02
.?sku=70802G01
.?sku=25146G1
.?sku=11750G2
.?sku=72590G01
.?sku=51141G1
.?sku=36038G01
.?sku=00798G8
.?sku=632925
.?sku=632926
.?sku=70931G02
.?sku=70803G01
.?sku=70754G01
.?sku=14390G6
.?sku=76419G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70990G03
.?sku=604572
.?sku=635202
.?sku=00462G8

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION QTY.
31 | po734G1 LOCK NUT, 7/16" = 14 ..cooovveeeeeeerieeeceseeeeeesssssssssecessssessssssssssesesssesseesessnas 4
32 | Pp52259 SPRING PLATE .....ooccivvviiemmmrieeaiessssissssesssssseesssessssss s 4
33 | Do734G1 LOCK NUT, /18" = 14 ....oooerreveeemeseceseeeessesseesesesssess s 12
34 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LGi....covvrvveerrreeinenevieseeeeieosssseeens 12
35 VINYL CAP ...ooooiitieeeieeesssssess s essessssss s 4

Page G-3



.?sku=00734G1
.?sku=00734G1
.?sku=652258
.?sku=00734G1
.?sku=00734G1
.?sku=00463G11
.?sku=10044G01

FRONT SUSPENSION AND STEERING

Notes:

635086 Service Parts Manual

Page G-4




@ TIE ROD END includes items 18 - 19

@ ROD END (INNER) includes items 22 - 23

Page G-5



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number
* Indicates a component that is not available as an individual part.

of the product.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [0964G01] | RACKAND PINION UNIT (COMPLETE) (INCLUDES ITEMS 2 - 27)............. 1
2 STEERING RACK COVER AND BEARING..........cccvveemmrreiienreeeneeeee 1
3
4 RETAINING RING (EXTERNAL) ......corrrrieermreneeeessseenessessssressseeeeons 1
5 BALL BEARING ........oviuiiieeeee ettt 1
6 PINION ..o 1
7 RETAINING RING (INTERNAL) ... 1
8 SEAL PINION ..ot 1
9 STEERING RACK .....coouiiviimrieimeeeiiesssise s esss s 1
10
11 RACK LOADER ......ccriveiiemieieeeessseses e ssssesse s 1
12 SPRING COMPRESSION ........cocoouimeriiemmminnesisssssnssssssssssesssseseesenns 1
13 GASKET (RACK LOADER) ..ottt 1
14 COVER (RACK LOADER) ......cccrveemmreeemmrenesseseessssssessssssssesssesssneeens 1
15 HEX HEAD TAPTITE SCREW, 1/4" - 20 X 3/4" LG........ocoouurverrrrrrre 2
16 GREASE FITTING, STRAIGHT .......irieiiiririierrieeiseeseneeseeneeesseeeee 1
17 TIE ROD END (INCLUDES ITEMS 18 - 19).....ccccourreirrrerrreesreneeenee 1
18 RUBBER BOOT ....coocvvieummeriesmeseeasseeseeessessessssesssssssssssssssssseseenns 1
19 * SLOTTED NUT, 7/16" = 20 ....cccvveeerimcneeieensseeeeseeesesesssesseseseenneeee 1
20
21 ROD END (INNER) (INCLUDES ITEMS 22 - 23)......cooviiieeeeeeeeeeeeen, 1
22 * JAM NUT, 1/2" = 20 ..o 1
23 * SET SCREW, #10 = 32 X 25" LG ...covuurereierrrerneeieesessseeseeeessseseeee 1
24 RACK BOOT ..cvoveueeaneeeiesiessesesssesseseessssesessssssesss s 1
25 NYLON CLAMP ....oovveermmrreesmmmeesesssesssssssssssssssesessssssnsssssesesssssseseees 1
26 HOSE CLAMP, 1 13/16" = 2 3/8".......coorreeemnreriorseneeeeseneesiesssseeesseneee 1
27 | 604238 STEERING BOX TAG......coireviieemmrsesesessesesesssssssssesssssssssssessseeseeee 1

Page G-6


.?sku=70964G01
.?sku=70965G01
.?sku=70750G01
.?sku=15112G1
.?sku=70603G01
.?sku=70751G01
.?sku=70638G01
.?sku=70604G01
.?sku=70590G01
.?sku=70666G01
.?sku=70645G01
.?sku=652259
.?sku=71102G01
.?sku=10389G3
.?sku=70695G01
.?sku=50641G1
.?sku=70694G01
.?sku=70961G01
.?sku=12416G2
.?sku=11391G8

0 STEERING COLUMN ASSEMBLY includes items 2 - 12

0 TIE ROD ASSEMBLY includes items 18 - 22

BUILT RIGHT.

RIGHT HERE.

Page G-7




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [f0758G0d | STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 2 - 12) .....cccoeeser 1
2 STEERING SHAFT......couuieeimmereeeemenseeesseeeesessesseessssssesssssesseessssseneens 1
3 STEERING COLUMN ... 1
4 STEERING COLUMN BUSHING .......cccvveeeimrinrenieniieeseneeseseseeeseeeeennans 1
5 INTERMEDIATE SHAFT ..ottt 1
6 D1055G01 HEX HEAD BOLT, M8 X 1.25 LG .....coourreveeerrernnneeesnssenesseeeesseeseneeeons 1
7 D0565GH LOCK WASHER, 5/18" ......coouurrrveeeermeeneneaessseesssssssssseesessesssssesssieeeons 1
8 RETAINING RING (INTERNAL) ........courrieeemmrnnieieneieeeeeeseeeeneeeeeeeen 1
9 RETAINING RING (EXTERNAL) ..ottt 1
10 BALL BEARING ......ccvvueemmrieeimseeessesesisseesessssesesessssessesssssss e 1
11 WAVE WASHER ........cooooummrrevieeasaeensseeesssessesesessesessssess e 1
12 HEX HEAD BOLT, #6 - 20 X 5/16" LG .....c.ovvveeurmrrereeeersecseseeeessesneneee 1
13
14
15 STEERING WHEEL (PREMIUM)........ocovviemniieicnneieiineeeeeeeeeeeoseeneeeee 1
16 LOCK NUT, 5/8" = 18......coomrreeiemcniiereneeeeascseiesesessesssesesssessesse s 1
17 TIE ROD ASSEMBLY (INCLUDES ITEMS 18 - 22).....cocrvverrrrirrnreonnneennnne 1
18 THREADED ROD (24" LG) ...occvvveermareeeeseeeeeeseneeeesssseensssseesesssssesneeeons 1
19 TIE ROD END (LEFT HAND THREADS)........coooocurrrereaenmrennenieeeesseee 1
20 | p1069G01 JAM NUT, M12 X 1.25 (LEFT HAND THREADS)........coovvvevverrrrrreeeennnns 1
21 TIE ROD END (RIGHT HAND THREADS)........ourveermmerressmmereessnerseennns 1
22 JAM NUT, M12 X 1.25 (RIGHT HAND THREADS) .........covvvvomernnrriicnnnns 1
23 | 685698 DECAL, MADE IN USA.......cimiiirrimieimnineeeiaesseieseeessssssses s 1
24
25 LOCK NUT, 7/16" = 14 ..ottt 2
26 STEERING WHEEL ......coucrveeiumeeeeeseeeeesssesesesseseesssssessssssesseesssseseness 1
27 | P1006G0Y | HEXHEAD BOLT, 3/8" - 16 X 1 1/4" LG....ccrvvveeeercrreeeeeoseneseseeeiossseseeeeeenons 4
28 | po879G1 FLAT WASHER, 3/8"......ooooeuuuuereeeesessasnsssesssiseessessssssseseesesssssss s 4
29 STEERING COLUMN BASE COVER........ciiieiee et 1
30 RIVET, 3/16" DIA....oouurveeeuareeiomeseeessesesessesssesssssessssssessssssess s 1
31 STEERING WHEEL COVER .......ccoosiiriveeiermnieneeieenensssesieesssssssesesssesssneee 1

Page G-8


.?sku=70758G05
.?sku=70607G01
.?sku=70610G03
.?sku=28569G01
.?sku=70580G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=01022G01
.?sku=602980
.?sku=14390G2
.?sku=70876G02
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1
.?sku=602979
.?sku=01006G01
.?sku=00879G1
.?sku=70997G01
.?sku=71055G01
.?sku=71147G01

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | 05433 E-Z-GO STEERING WHEEL DECAL .....ccocivvvveeeeermmeriennseeseeessasssseessseeneeee 1
33 COTTER PIN, 3/32" X 1" LG ..o 1
34 | [0464G6 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG....coooomerrrrereernsenseeeeesessesneseeesen 3
35 SPACER, 1.21" ..ottt 3
36 HEX HEAD BOLT, M8 X 1.25 LG ....ccoouuurreemmineeiesnesesisssneeesessnsesssssssseneenns 1
37 | po0565G8 LOCK WASHER, 5/18"......cooourrreveeerriseeeesseeessessessssesssssssssses s 1
38 FLAT WASHER, 7/18" ........cvveerieeiierseeeesesseeeesessseesessssssese oo 6
39 | [p0734G1 LOCK NUT, 7/16" = 14 .cooooooeoeeoereeeeeseeeeeieesssess s 3

Page G-9


.?sku=605435
.?sku=10387G2
.?sku=00464G6
.?sku=70667G02
.?sku=01055G01
.?sku=00565G8
.?sku=00560G2
.?sku=00734G1

FRONT SUSPENSION AND STEERING

Notes:

635086 Service Parts Manual Page G-10



o MOTOR, 48V includes items 2 - 12

Page H-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 628660 MOTOR, 48V (INCLUDES ITEMS 2 = 12) ..., 1
2 ARMATURE ASSEMBLY .......ccvvoumrrriemmeeeeinmesesiesessesssssesssesssssssseeenns 1
3 FRAME & FIELD ASSEMBLY .........ocoiiiriiieinreeeiinineeieeeeeseeesseeeseeeee 1
4 BRUSH PLATE ASSEMBLY (WITH SPRINGS)......ccooveeveieeeeieeeeenee. 1
5 BRUSH ..ot seesss s 8
6 SPRING ....cooeeveeimeeeeei s eees e ees s 8
7 BRUSH LEAD & TERMINAL SERVICE KIT........ccoovvvuimeimrreirnerniieieneee 1
8 RETAINING RING ... 1
9 BEARING .....corviiumieiitiieseeiies s 1
10 | 624909 COMMUTATOR ENDHEAD ......cocorrireiairrrneeeisssesesseseesseeeesesesseee 1
11 HEADBAND ASSEMBLY ... 1
12 O-RING, 1.38" 1.D. ..o 1
13 | P1037G04 | PANHEAD SCREW, #10 - 32 X 1/2" LG ..o 1
14 SPEED SENSOR MAGNET .......cocuurreiemmnreeieseeeeesssseeesesseseessssseseesessee 1
15 SPEED SENSOR......coouuiiiiiiineeieieesseesessessis et 1
16 RETAINING RING.......cooovieieictieeeeeee e, 1

Page H-2


.?sku=628660
.?sku=73120G34
.?sku=73120G37
.?sku=73120G40
.?sku=73120G39
.?sku=73120G38
.?sku=73120G41
.?sku=73120G06
.?sku=73120G07
.?sku=73120G43
.?sku=624109
.?sku=01037G02
.?sku=73328G01
.?sku=73327G04
.?sku=73277G01

MOTOR

Notes:

Page H-3 635086 Service Parts Manual




MOTOR

Notes:

635086 Service Parts Manual

Page H-4




FOR VEHICLES MANUFACTURED BEFORE MAY 2014

Page J-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 m DIFFERENTIAL SOLID AXLE (HARDENED GEARS)

(INCLUDES ITEMS 2 - 22) ... 1
2 * HEX HOLLOW PLUG, 3/4" = 16.......eiiiieiiiecieiiee e 2
3 * HEX HEAD SCREW, 3/8" - 16 X 1" LG ... 12
4 * HEX HEAD SCREW, 3/8" - 2AMM LG......coiiiiiieeee e 8
5 * TAPPING SCREW, 5/16" - 18 X 1.25" LG .....oiiiiiiiiiiceeeee e 12
6 * PIN, 5/16" X 1" LG ..o 2
7 * RETAINING RING, 52MM.... .. 2
8 * BALL BEARING, 25MM X 52MM X 156MM .....cocoiiiiiiiiieeee e 4
9 * GEARCASE - MACH (DRIVER SIDE) .....coooiiiiieiiciiee e 1
10 * GEARCASE - MACH (PASSENGER SIDE) ......ccccoiiiiiiiiiicecee 1
11 * VENT TUBE, 1/4" . e 1
12 * HELICAL OUTPUT GEAR ... 1
13 * AXLE (DRIVER SIDE) ..ottt 1
14 * AXLE (PASSENGER SIDE)......ooiiiiiiiiie e 1
15 * AXLE TUBE WELDMENT (DRIVER SIDE).....ccccoiiiiiiee 1
16 * AXLE TUBE WELDMENT (PASSENGER SIDE) .....cccccveiviiiieiiieiieeeeen 1
17 * SHAFT MOTOR INPUT SUBASSEMBLY ......coooiiiiiiiciieeee e 1
18 * INTERMEDIATE SHAFT SUBASSEMBLY ......coiiiiiiiicee e 1
19 * DIFFERENTIAL SUBASSEMBLY ... 1
20 * VENT CAP PLUG, 5/16" (NOT ILLUSTRATED) .....c.ccoeiiiiieirie e 1
21 * TRIPLE LIP SEAL, 25 X 35 X 7.8 1
22 * DUAL LIP SEAL, 29 X 42 X 7. .eeee e 2

Page J-2


.?sku=631165

o REAR AXLE ASSEMBLY includes items 2 - 7

@ REAR AXLE ASSEMBLY WI/LSD includes items 2 - 7

NOTE: Apply a light coat of Anti Seize grease to
male spline before assembly.

Front of Vehicle >

FOR VEHICLES MANUFACTURED FROM MAY 2014 \

Page J-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 f4776G01 | REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 7)......covooinrrrrriecrrnennnee 1
2 AXLE SHAFT (PASSENGER SIDE).........crvveemmrreeemmeeeeessneeeeesneeneennns 1
3 AXLE SHAFT (DRIVER SIDE) .....ccorviveuirrieiirenneieienseeseseeeseeeseeneeenns 1
4 DIFFERENTIAL COVER .....oouiiiieeeeeeeeeeeeeeeeee e 1
5 HEX HEAD PLUG ... 1
6 HEX HEAD FLANGED BOLT, 5/16" - 18 X 3/4" LG........cccooovvvvvverrnrrrnnne 10
7 VENT VALVE ..cooooiriiviieiienseeeessssseeessessss s 1
8 PLUG ..ot 3
9 SCUFF GUARD .....coiummiieiimnieeeaisesssseee s 1
10
11 SPLINE BUMPER ...ccovvioummiiieieeamieeesseesssssessesss s 1
12 HEX HEAD BOLT, 1/4" =20 X 1 1/4" LG ...ooueeeeeeeeeeeeeeeeeeeeee e 3
13 LOCK WASHER (SS), /4" ..ottt ettt 3
14 | p1110GO1 FLAT WASHER (SS), 1/4" .....coirrvveeeeinsieeeeeeeseseseseeeesssssses s 3
15 CLAMP ... 1
16
17
18 | p17150 REAR AXLE ASSEMBLY W/LSD (INCLUDES ITEMS 2 - 7).....ccccocvvvvveenn 1

Page J-4


.?sku=74776G01
.?sku=617609
.?sku=617608
.?sku=612823
.?sku=601085
.?sku=15558G1
.?sku=73050G01
.?sku=624110
.?sku=72764G02
.?sku=24261G1
.?sku=00797G2
.?sku=00664G7
.?sku=01110G01
.?sku=27327G01
.?sku=617150

REAR AXLE

Notes:

Page J-5 635086 Service Parts Manual




REAR AXLE

Notes:

635086 Service Parts Manual

Page J-6




Front of Vehicle

CLES MANUFACTURED BE

Page K-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 633674 SHOCK ABSORBER.........cooriiriiriiriinissceseescscse s 2
2 634006 SHOCK ABSORBER WASHER .........cvvvoierirnieieeininseeieesssreeseeeesseseeneee 8
3 RUBBER BUSHING.......ooovrviiuimriiieieneeiesscssiesecessees s 8
4 HEX JAM NUT, M10 X 1.25 ..o 4
5
6 516098 LEAF SPRING .....couuirivieiermmenseeeeisseeesseeess s 2
7
8
9 FLAT WASHER, 3/8".......ucvveumureemmereiosessessessessesssssesssssssssssesssssssssssessesens 8
10 | [16675 LOCK NUT, MA0 X 1.5 ..o 8
11
12 SPLIT STEEL SPACER ... 4
13 524030 FLANGED BUSHING........coiiiieeoe ettt 12
14 SHACKLE PLATE .....coooumrveeammieeessnesesssseesessssessesissssssessssssesssseesseessesseees 4
15 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG ....cccrvvveeerereneeieeissseenneieeene 4
16 LOCK NUT, 3/8" = 16.......ooumeeeermneeeeinceseeseseeeessessesssessssses s 4
17
18 SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG ....ouuvveermrrreerreeneeseeeeesesseeenesseee 2
19 FLANGED LOCK NUT, 3/8" = 16.......occouumrrereeermmrereeeiessineesseeessssssesseseesese 2
20
21 | 633028 SHOCK ABSORBER MOUNTING PLATE (DRIVER SIDE) .............ccccouuren. 1
22 | 633029 SHOCK ABSORBER MOUNTING PLATE (PASSENGER SIDE)................... 1

Page K-2


.?sku=633674
.?sku=634005
.?sku=606255
.?sku=616098
.?sku=306981
.?sku=616675
.?sku=70289G02
.?sku=624030
.?sku=652245
.?sku=00665G9
.?sku=11098G5
.?sku=14158G1
.?sku=12262G1

Lol NN\

2

Page K-3



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [6418G0Y | SHOCKABSORBER..........coosiiiirreveeeieeeesimssniiesssessiessessssssees s 2
2 SHOCK ABSORBER WASHER-........ccccvveuumreeerameressieseesseessesssssssseseseen 8
3 RUBBER BUSHING, 1" O.D. X 0.34" L.D........ceerirrereeerrerneneeenrssesneneeeesnee 8
4 HEX NUT, 3/8" - 24 ..o 4
5 VINYL CAP.....ooeoeeeeeee ettt 2
6 LEAF SPRING .....ooooiiirireeeeeiieassasereeesessssssssssssss s ssssssssse s sessseesees 2
7
8 'U' BOLT, 3/8" - 16 X 2" X 2 1/2" LG .ecvrvvveereoeeeeeeonsesenesieesesessesesssesesseneee 4
9 FLAT WASHER, 3/8".......ucvveumrreemmereismessesessssssesssssesssssesssssssssssssssssssseeens 8
10 LOCK NUT, 3/8" = 16 .....ecouueceveemmaneeessaeeenssssesessssseesssssesesssssssessssesessssss 8
11
12 SPLIT SPACER (STEEL), 0.5" DIA.......covoirriiereneeienneeeeesseeseeeessesseee 4
13 | 24030 FLANGED BUSHING, 21.6MM OD X 13.2MM I.D. ......ccovvvvvvveerirrnnrrcnnennnees 12
14 SHACKLE PLATE .....coooumrieiemmeeeessseesessseseesssessesssssessesssssssenssseeseesssseeees 4
15 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG ...cccvvveeerrernrreeierssesceneecessene 4
16 LOCK NUT, 3/8" = 16.....oourveeemcreieeocneseseeeseiessssessessesssse e 4
17
18 HEX HEAD SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG ......coovoveouuirrrnrcrnnnnneeen 2
19 FLANGED LOCK NUT, 3/8" = 16.......occouumrrereeermmrereeeiessineesseeessssssesseseesese 2
20
21 SHOCK ABSORBER MOUNTING PLATE (DRIVER SIDE) ..........cc......cccoeeec 1
22 | p20734 SHOCK ABSORBER MOUNTING PLATE (PASSENGER SIDE)................... 1

Page K-4


.?sku=76418G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=10044G01
.?sku=75721G01
.?sku=72618G01
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70289G02
.?sku=624030
.?sku=652245
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=14158G1
.?sku=12262G1
.?sku=620733
.?sku=620736

REAR SUSPENSION

Notes:

Page K-5 635086 Service Parts Manual




REAR SUSPENSION

Notes:

635086 Service Parts Manual

Page K-6




0 SEAT BACK ASSEMBLY includes items 3 - 10 @ 36

@ SEAT BOTTOM ASSEMBLY includes items 24 - 40

m FLIP FLOP SEAT BOTTOM ASSEMBLY includes items 20

Page L-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5

DESCRIPTION

QTY.

1

© 0 N O o b~ W0 DN

[ §
- O

12
13
14

*kk

~
=N
~
($)]
N
@
o
] A

1754G0

64502

~l O (@)
=N e
N N
B ~
®) ) @ —
o o
= =

*kk

*k*k

SEAT BACK ASSEMBLY (INCLUDES ITEMS 3 - 10).....cccoiiiiiiiiiieeeeee
71751G02 GRAY
71751G03 OYSTER

71751G04 TAN

71751G07 BLACK

604908 WHITE/BLUE
604907 WHITE/RED
71751G06 BROWN

620794 WHITE/YELLOW
620796 GRAY/BLACK
606828 RED/BLACK
615838 WHITE/BLACK
615837 OYSTER/GARNET

SEAT BACK

REAR COVER ... .o

FOAM PADDING ..ottt

SEAT BACK

BASE e

PAN HEAD TORX SCREW (SS), #8 X 5/8" LG.....cccoeeiieierieeeriee e
SEAT BACK SUPPORT ..o
HEX HEAD BOLT, 1/4" - 20 X .88" LG.....ccciiiiiiieiiierieeee e
VINYL SEAT BACK COVER ... .o

71753G03
71753G04
71753G07
71753G02
71753G06
71753G01
71753G05
604916G0103

604916G0704

604916G0108

OYSTER

TAN

BLACK

GRAY

BROWN

WHITE

SPECIAL

WHITE/RED (FOR VEHICLES MANUFACTURED BEFORE
MAY 2014)

GRAY/BLACK (FOR VEHICLES MANUFACTURED
BEFORE MAY 2014)

WHITE/YELLOW (FOR VEHICLES MANUFACTURED
BEFORE MAY 2014)

FLIP FLOP SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 20)....................
632837G01 OYSTER
632837G03 TAN

o N b

Page L-2


.?sku=71754G01
.?sku=645021
.?sku=01107G01
.?sku=615730

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.

632837G04 GRAY
632837G06 BLACK
632837G07 BROWN
632837G09 WHITE/BLUE
632837G10 RED/BLACK
632837G11 WHITE/RED
632837G12 WHITE/BLACK
632837G13 WHITE/YELLOW
632837G14 GRAY/BLACK
632837G15 OYSTER/GARNET

MAY 2014)

MAY 2014)

MAY 2014)

MAY 2014)

MAY 2014)

MAY 2014)

MAY 2014)

MAY 2014)

15

16

18

- O o) O
- -
~ ~
N N
N -)

615646 OYSTER
615647 TAN

617892 GRAY

615648 BLACK

617893 BROWN

611125 WHITE/BLUE
611135 RED/BLACK
611126 WHITE/RED
611130 WHITE/BLACK
611127 WHITE/YELLOW
611137 GRAY/BLACK
611136 OYSTER/RUBY

621027 TAN (FOR VEHICLES MANUFACTURED BEFORE MAY 2014)
621026 OYSTER (FOR VEHICLES MANUFACTURED BEFORE

621031 WHITE/BLUE (FOR VEHICLES MANUFACTURED BEFORE
621036 BLACK (FOR VEHICLES MANUFACTURED BEFORE

621032 WHITE/RED (FOR VEHICLES MANUFACTURED BEFORE
621034 WHITE/YELLOW (FOR VEHICLES MANUFACTURED BEFORE
621035 GRAY/BLACK (FOR VEHICLES MANUFACTURED BEFORE
617895 GRAY (FOR VEHICLES MANUFACTURED BEFORE

617897 BROWN (FOR VEHICLES MANUFACTURED BEFORE

DECK BOARD ASSEMBLY (FOR VEHICLES MANUFACTURED
BEFORE MAY 2014) ...

DECK BOARD ASSEMBLY .......ooiiiiiiiiieee e
17 6705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4"-20 X 1" LG
SEAT STRAP ...t
19 0559G FLAT WASHER, 1/4" ...
20 o FLIP FLOP VINYL SEAT BOTTOM........cccecevunennnee

Page L-3



.?sku=617137
.?sku=634190
.?sku=16705G1
.?sku=617402
.?sku=00559G7

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION

QTY.

21
22
23

24

25
26
27
28
29
30
31
32
33
34
35
36

D1006G01

*kk

04549'

6
645492

[N
o
@
@
o
AN

(@)
o =N
~N| O
N —_
o o
Q| |D
ol |©
0%) =

HEX WASHER HEAD SCREW, 3/8" - 16 X 1.25" LG ...cceooiiiiiieriieee e,

SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 40) ........cooooieiiien.

629269G0101 OYSTER

629269G0103 TAN

629269G0104 GRAY

629269G0105 WHITE

629269G0106 BLACK

629269G0107 BROWN

629269G0108 CUSTOM SOLID

629269G0109 WHITE/BLUE

629269G0110 RED/BLACK

629269G0111 WHITE/RED

629269G0112 WHITE/BLACK

629269G0113 WHITE/YELLOW

629269G0114 GRAY/BLACK

629269G0115 OYSTER/GARNET

71611G07 TAN (FOR VEHICLES MANUFACTURED BEFORE
MAY 2014)

71611G05 OYSTER (FOR VEHICLES MANUFACTURED BEFORE
MAY 2014)

71611G03 GRAY (FOR VEHICLES MANUFACTURED BEFORE
MAY 2014)

71611G17 BLACK (FOR VEHICLES MANUFACTURED BEFORE
MAY 2014)

71611G16 BROWN (FOR VEHICLES MANUFACTURED BEFORE
MAY 2014)

SEAT BOTTOM (FOR VEHICLES MANUFACTURED BEFORE
MAY 20714 ..ot

FOAM PADDING (SEAT BOTTOM) ....coiiiiiiiiiieiieeee e
SEAT BOTTOM ...ttt
SEAT HINGE ...
FLAT HEAD PHILLIPS SCREW (SS), #12-14 X 1"LG ...cceoiiieiee
RUBBER PAD ...
VINYL TRIM (SEAT BOTTOM) ....uiiiiiiiiieiie e
FLAT STAPLE ... e
FLAT STAPLE ...t
HIP RESTRAINT (DRIVER SIDE) ......oiiiiiiiiiieie e
HIP RESTRAINT (PASSENGER SIDE) .....cccocioiiiiiiiieee e
BUTTON HEAD TORX BOLT (SS), 1/4"-20 X 1"LG ....covoiiiiiiiie
VINYL SEAT BOTTOM COVER .....cooiiiieee e

N O N

110

Page L-4


.?sku=01006G01
.?sku=645493
.?sku=71603G02
.?sku=645492
.?sku=71610G01
.?sku=00720G08
.?sku=17074G1
.?sku=71012G01
.?sku=23222G1
.?sku=23223G1
.?sku=617645
.?sku=617644
.?sku=615417

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5

DESCRIPTION

QTY.

37

38

39

40

41
42
43

*k*k

1702G01
1701G01

71204G01

604912G0103
604912G0102
604912G0108
604912G0104
604912G0304
604912G0506
604912G0704

SEAT BOTTOM COVER

71602G01
71602G02
71602G03
71602G04
71602G05
71602G06
71602G07
604912G0103

604912G0102

604912G0108

604912G0704

WHITE/RED
WHITE/BLUE
WHITE/YELLOW
WHITE/BLACK
RED/BLACK
OYSTER/GARNET
GRAY/BLACK

WHITE

GRAY

OYSTER

TAN

SPECIAL

BLACK

BROWN

WHITE/RED (FOR VEHICLES MANUFACTURED
BEFORE MAY 2014)

WHITE/BLUE (FOR VEHICLES MANUFACTURED
BEFORE MAY 2014)

WHITE/YELLOW (FOR VEHICLES MANUFACTURED
BEFORE MAY 2014)

GRAY/BLACK (FOR VEHICLES MANUFACTURED
BEFORE MAY 2014)

HIP RESTRAINT (DRIVER SIDE) (FOR VEHICLES MANUFACTURED

BEFORE MAY 2014)

HIP RESTRAINT (PASSENGER SIDE) (FOR VEHICLES

MANUFACTURED BEFORE MAY 2014)

HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG (FOR VEHICLES

MANUFACTURED BEFORE MAY 2014)

LOCK WASHER, 1/4"
HEX HEAD CAP SCREW, 1/4"-20 X 1" LG

Page L-5



.?sku=71702G01
.?sku=71701G01
.?sku=00664G7
.?sku=00661G8

SEATING

Notes:

635086 Service Parts Manual

Page L-6




@ HANDRAIL KIT, FLIP-FLOP SEAT includes items 36 - 41

o\ @ HANDRAIL KIT, FLIP-FLOP SEAT includes items 19 - 24

Page L-7




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 634184 SEAT FRAME WELDMENT .....ccooomiiiiininicieces s 1
2 534178 FOOTREST WELDMENT .....ccooiriiiaiimmnneeeeesieseseeeesssssee e 1
3 ARMREST, REAR SEAT .......ooviimiiiirimeeienscesieissesseessssssees oo 2
4 534174 SEAT FRAME SUPPORT ......ccvvviiemmmineniesssnessesesssseseesssisssssesssssssssesseseee 2
5
6
7 HEX HEAD CAP SCREW, 3/8" - 16 X 1.5" LG .....covvveuurrrveeeerssenneneeenesnee 6
8 HEX HEAD CAP SCREW, 3/8" - 16 X 3" LG ......ccrrvvveermrenereeensssesnenecenssnee 2
9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG.....coooocrrarrren 4
10 FLAT WASHER, 3/8"......courrveemmmrneeesmeenesasseseesssessesssssesessssesssssssesssssons 24
11 FLAT WASHER, /4" ......oooooorereeeieesseseseseessessessessss s 4
12 PLASTIC LOCK NUT, 3/8" = 16 ......covueuumrreieemmceeeeiseeseesessseseeaseeseeeesseseneenns 10
13 FLANGED LOCK NUT, 3/8" = 16 .....ccvveuurieimaerissnesissssesssssesssseseesssssesssseeens 4
14 PLASTIC LOCK NUT, 1/4" = 20 .....cccvvieurreiermceeeesseeseessssssessssssseessssnssseeenns 4
15 SQUARE CAP TUBE, 1"......cccrivietummniseeeessnsessessssssesessssesssesssssssssssesssee 2
16 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG ....covvueurmmrrereeemeeneseeessssessenieeeesnee 4
17 HEX HEAD BOLT, 3/8" = 16 X 1.75" LG .....coooooourneeeeeieseeeneeeosseeneneeesssee 2
18 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 19 - 24)...........c....... 1
19 FOOTREST HANDLE WELDMENT ......ccoviiinieiiinneneieceneeeseeeeeeeee 1
20 SQUARE CAP TUBE, 3/4” ...t 2
21 DECAL ...ttt ettt 1
22 HEX HEAD BOLT, 3/8" - 16 X 2" LG......crveeeumrreermeneeeeseneesesssssesesseneen 4
23 FLAT WASHER, 3/8" .......coovooieerieiieieeieissesseeseessseeseseessie s 8
24 1098G5 PLASTIC LOCK NUT, 3/8" - 16 .....coooouumirrreeemrieenseeessssssessesesessssesseenes 4
25
26
27 SEAT FRAME WELDMENT (FOR VEHICLES MANUFACTURED

BEFORE MAY 2014).......covouuuuuirieeiesinsiesseessssseessssssssseses s 1
28 FOOTREST WELDMENT (FOR VEHICLES MANUFACTURED

BEFORE MAY 2014).......covvuuuumireeeesemnnieessessssesssssesssssesesssesssesssssssessssee 1
29 ARMREST, REAR SEAT (FOR VEHICLES MANUFACTURED

BEFORE MAY 2014).......coooooirrreeeeeieseneseeeessseeesseesssssessseeess s 2

Page L-8


.?sku=634180
.?sku=634179
.?sku=634175
.?sku=634174
.?sku=00427G4
.?sku=00428G8
.?sku=16705G9
.?sku=614221
.?sku=614221
.?sku=00559G7
.?sku=11098G5
.?sku=11098G5
.?sku=11027G5
.?sku=14390G4
.?sku=19853G1
.?sku=00427G2
.?sku=00427G6
.?sku=634184
.?sku=634185
.?sku=19859G1
.?sku=610631
.?sku=00427G8
.?sku=614221
.?sku=614221
.?sku=11098G5
.?sku=11098G5
.?sku=615712
.?sku=615714
.?sku=615729

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

30 | B15713 SEAT FRAME SUPPORT (FOR VEHICLES MANUFACTURED

BEFORE MAY 2014) ......ovvvieuieeeeieseseseeneessssseessssesese e 2
31 515728 FOOTREST BRACKET (PASSENGER SIDE) (FOR VEHICLES

MANUFACTURED BEFORE MAY 2014) ........coooirrrvveeerrernseeeeesnsecesseseeseee 1
32 FOOTREST BRACKET (DRIVER SIDE) (FOR VEHICLES

MANUFACTURED BEFORE MAY 2014) .........coouerrveeemmneinsreeessssseeeseeenseee 1
33
34
35 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 36 - 41)

(FOR VEHICLES MANUFACTURED BEFORE MAY 2014)..........cccocovveeernnnnn. 1
36 FOOTREST HANDLE WELDMENT w......ccoviieuimimnreienmisnereeesnaeesesieennns 1
37 SQUARE CAP TUBE, 3/4” ..., 2
38 DECAL ..ot 1
39 | po427G8 HEX HEAD SCREW, 3/8" - 16 X 2" LG.....coovvvourmirreeierieereseeeesenenseeeennns 4
40 FLAT WASHER, 3/8".......coirviuimmmreeiinniseieiesseessssseessese oo 8
41 1098G5 PLASTIC LOCK NUT, 3/8" = 16.......ccorrreeecereninnseeeosseneesieeesssenseeeeonns 4

Page L-9


.?sku=615713
.?sku=615728
.?sku=615727
.?sku=617901
.?sku=615721
.?sku=19859G1
.?sku=610631
.?sku=00427G8
.?sku=614221
.?sku=11098G5

SEATING

Notes:

635086 Service Parts Manual

Page L-10




@@ Front of Vehicle

0%
%0 0

(Passenger
Side Shown)

° SUN TOP KIT (BLACK), 80” LG includes items 2 - 21
@ SUN TOP KIT (WHITE), 80” LG includes items 3 - 21, 25

e SUN TOP KIT (TAN), 80" LG includes items 3 - 21, 28

JDETAIL A

o (Driver Side Shown)

DETAIL B
(Outside Tubing

On Sun Top)

w |[®@ e

Page M-1




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 B0626( SUN TOP KIT (BLACK), 80" LG (INCLUDES ITEMS 2 - 21).......covvveirr 1
2 SUN TOP (BLACK), 80" LG......oecrveeermmreeeemneeesseceneessssessesseesseeseeseee 1
3 REAR STRUT (DRIVER SIDE) ........cccorriuiimnieiierneeiisesseeessesseeesseeeee 1
4 REAR STRUT (PASSENGER SIDE)........coccccrmmerrmreieemmernereiesesesesseneee 1
5 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG ..o, 4
6 D0679G1 FLAT WASHER (S8), 3/8" .....oocrrvveeeurireeieeisssssssesesssesesseeeesssessseeeons 18
7 NYLON WASHER, 3/8" ........ccrrvveeereireeeaeamiseiesssesessssesssesessseseseeseenonns 4
8 LOCK NUT, 3/8" - 16 ..o 10
9 END CAP, 1" ettt en 2
10 | 75125G01 FRONT STRUT w...ocoomiiriiiiieiecsseeiessesesessiesssee s 1
11 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG.......coouerrrreeeorrerrreieeresenneeeeenns 4
12 LOCK WASHER, 5/16" ......cooourrrveeeeraerseseaessesssssessssssesessesssesssseeeseons 4
13 SPACER, /2" ettt 2
14 | [p0879G1 LOCK WASHER, 3/8".......ccouurrireeeeemiirseeiieiseseessssessssseesesseesssseeseeeeeons 4
15 | 00559G8 FLAT WASHER, 5/18" ........ocouireeeieererseseesesisseesseesssssssesssseesssssssseneee 4
16 | 00674G8 HEX HEAD BOLT (SS), 3/8 - 16 X 5" LG ...ccccouurrrreeermreneereeesnsennenieenns 2
17 SPACER ....oooueiomeeese i 2
18 | [0653G1 FLAT WASHER (S8), 3/8" .....courrvevieueieeseniersereseseeessseeseseeeeseseseeeeee 2
19 | 00665G3 HEX HEAD BOLT (SS), 3/8" - 16 X 2 1/2" LG ....ouurrveveerrcrrereeeeseenneneee 2
20 HEX HEAD BOLT (SS), 3/8" - 16 X 2" LG ....ccouunrrreieerrernereienissernenees 2
21 | 24647G1 SPACER, 14" ...t 2
22
23
24 SUN TOP KIT (WHITE), 80" LG (INCLUDES ITEMS 3 - 21, 25)........ccccccoo... 1
25 SUN TOP (WHITE), 80" LG ...ovuurveerrmmrreessmaresesssessssssessesssesssssssssnseeons 1
26
27 | po312d SUN TOP KIT (TAN), 80" LG (INCLUDES 3 - 21, 28).........ccccmmurrrrrrcerrnnrnnneen 1
28 SUN TOP (TAN), 80" LG ....coooomreeeramnieeiorsensesseeeseeseeseseessesseesseeeee 1
29
30

Page M-2


.?sku=606260
.?sku=606937
.?sku=602743
.?sku=602741
.?sku=00665G5
.?sku=00679G1
.?sku=00771G5
.?sku=00891G5
.?sku=19853G1
.?sku=00440G2
.?sku=00905G8
.?sku=75048G01
.?sku=00879G1
.?sku=18716G1
.?sku=00653G1
.?sku=00665G6
.?sku=603119
.?sku=27604G01
.?sku=603120
.?sku=602672

a FULL WINDSHIELD KIT includes items 2 - 3

Front of Vehicle

P

Windshield
Retainer

()

D5

%
6‘.33]/

@ SPLIT WINDSHIELD KIT (CLEAR) includes items 11 - 12
@ SPLIT WINDSHIELD HARDWARE KIT includes items 4 - 7, 13

@ SPLIT WINDSHIELD KIT (TINTED) includes items 33, 34

@ SPLIT WINDSHIELD HARDWARE KIT includes items 4 - 7, 13

Front of Vehicle

DO\ o®

Rubber
Latch

WEATHER ENCLOSURE

C0O00D
2 J22 [0 Jaadzodzo Lzr

Front Top
Strut

U —
Setscrew

=

@ REAR VIEW MIRROR KIT includes items 29 - 31

Page M-3




THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [1966G0J | FULL WINDSHIELD KIT (INCLUDES ITEMS 2 - 3).....cccvvveerrmrrrreeernnnnenees 1
2 WINDSHIELD (FULL) .ooouooirereeeesamaeeeeeesssseseeseesssssseeessesssssssessesssse 2
3 71956G03 HARDWARE KIT (INCLUDES ITEMS 4 - 8) ......cocmrrrreemmrreeeneneeeennee 1
4 * FLAT WASHER (SS), /4" ....ourrrrveermneersseesssesssseessssessssessesseee 2
5 * RUBBER GROMMET ....coorrrveemmmaeeeeessssnessssesssssssssesesssseseeeee 2
6 * LOCK NUT (SS), 1/4" = 20 w.coouerveveerrmnnreeeessssensssessssssesessessssseeeee 2
7 * PAN HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1 3/4" LG............... 2
8 SASH, 26" LG ...oouerrveereeiioecs i 2
9 * SAFETY LABEL ....oooirrvveeemmeseseesssseesessesssssssessssessssesssssssssssese s 1
10 SPLIT WINDSHIELD KIT (CLEAR) (INCLUDES ITEMS 11 - 12) ....oovvenn... 1
11 SPLIT WINDSHIELD (CLEAR)........ccosriviieimnneeeiseceneioeseeeeeesesseeeeeeeee 1
12 SPLIT WINDSHEILD HARDWARE KIT (INCLUDES ITEMS 4 -7, 13).... | 1
13 | [p15661 SASH, 12" LG ..oooeirveeeeiieeeeeeesssseesesessssee s 2
14 | [p05122 ENCLOSURE (PACIFIC BLUE) (REQUIRES SUN TOP KIT) .......coccoouurruvennas 1
15 ENCLOSURE (TUSCAN) (REQUIRES SUN TOP KIT)......ccvveorrreeirnrneeeenns 1
16 | Bos119 ENCLOSURE (TAN) (REQUIRES SUN TOP KIT).......cccmmmrreerrmreeermnreeeennans 1
17 ENCLOSURE (ASPEN) (REQUIRES SUN TOP KIT)......oivoveeeeeeeeeeeeenens 1
18 ENCLOSURE (BURGUNDY) (REQUIRES SUN TOP KIT)......ccoovveeurmrreennas 1
19 ENCLOSURE (CAPRI) (REQUIRES SUN TOP KIT)......cooorrvveurrreeeirnnneeeenns 1
20 | 05130 ENCLOSURE (CHARCOAL TWEED) (REQUIRES SUN TOP KIT)............... 1
21 505129 ENCLOSURE (DUBONNET TWEED) (REQUIRES SUN TOP KIT)............... 1
22 ENCLOSURE (HUNTER GREEN) (REQUIRES SUN TOP KIT)......cccccooeonnee. 1
23 | 05129 ENCLOSURE (HEMLOCK TWEED) (REQUIRES SUN TOP KIT)................ 1
24 ENCLOSURE (JOCKEY RED) (REQUIRES SUN TOP KIT)......cvvvecormrreeennns 1
25 ENCLOSURE (LINEN TWEED) (REQUIRES SUN TOP KIT) ..........ccouuruveenns 1
26 ENCLOSURE (MEDITERRANEAN BLUE) (REQUIRES SUN TOP KIT)....... 1
27 | pos12d ENCLOSURE (OYSTER) (REQUIRES SUN TOP KIT)......covveeurreeerrneneenns 1
28 REAR VIEW MIRROR KIT (INCLUDES ITEMS 29 - 31) .....oocrmnnrreerrnneeennns 1
29 REAR VIEW MIRROR w....covvviimmrreesmmnesesssnsssssssssssssssssssssssssssessosenees 1
30 SUPPORT BRACKET ......couumiriiemmireeesiesseessssssssssssesssssssessssssneeons 1
31 PAN HEAD PHILLIPS SCREW (SS), #8 - 32 X 5/8" LG ...cccooeonrrrrreerane. 1

Page M-4


.?sku=71966G03
.?sku=71960G01
.?sku=615662
.?sku=71966G05
.?sku=630012
.?sku=71956G05
.?sku=615661
.?sku=605122
.?sku=605128
.?sku=605119
.?sku=605133
.?sku=605126
.?sku=605123
.?sku=605130
.?sku=605129
.?sku=605121
.?sku=605125
.?sku=605131
.?sku=605127
.?sku=605132
.?sku=605120
.?sku=19528G2
.?sku=19496G1
.?sku=19502G3
.?sku=19527G1

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.
32 |Z1966G0g SPLIT WINDSHIELD KIT (TINTED) (INCLUDES ITEMS 33, 34)........ccccue... 1
33 630013 SPLIT WINDSHIELD (TINTED) ..o 1
34 1956G05 SPLIT WINDSHIELD HARDWARE KIT (INCLUDES ITEMS 4 -7, 13) .... 1

Page M-5



.?sku=71966G06
.?sku=630013
.?sku=71956G05

WEATHER PROTECTION

Notes:

635086 Service Parts Manual

Page M-6




° BLACK WHEEL AND TURF SAVER TIRE ASSEMBLY includes items 2 - 4

o WHEEL AND TRAIL WOLF TIRE ASSEMBLY (DRIVER SIDE) includes item 11

m WHEEL AND TRAIL WOLF TIRE ASSEMBLY (PASSENGER SIDE) includes item 11

@ BLACK WHEEL AND STRYKER 1 TIRE ASSEMBLY (DRIVER SIDE) includes items 3, 4, 15

@ BLACK WHEEL AND STRYKER 1 TIRE ASSEMBLY (PASSENGER SIDE) includes items 3, 4, 15
0 POLISHED WHEEL AND PATHFINDER TIRE ASSEMBLY (DRIVER SIDE) includes items 19 - 21
@ POLISHED WHEEL AND PATHFINDER TIRE ASSEMBLY (PASSENGER SIDE) includes items 19 - 21
@ DESERT EAGLE WHEEL AND TIRE ASSEMBLY, DRIVER SIDE includes items 24 - 26

@ DESERT EAGLE WHEEL AND TIRE ASSEMBLY,
PASSENGER SIDE includes items 24 - 26

POLISHED SPOKED WHEEL AND TERRA TRAC
TIRE ASSEMBLY includes items 36 - 38

@ WHEEL AND TIRE ASSEMBLY includes items 47 - 49

@ @ @@ VALVE STEMS

A
LUG NUTS d
000 T

b DUST CAPS

STYLE OF WHEEL AND TIRES MAY DIFFER
FROM THOSE SHOWN

Page N-1



THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 p8442G0J | BLACK WHEEL AND TURF SAVER® TIRE ASSEMBLY

(INCLUDES ITEMS 2 - 4)

(FOR VEHICLES MANUFACTURED UNTIL 140CT2016) ......coorrrveerrnnnnene AR
2 P8442G02 TIRE, 20 X 10 - 10 TURF SAVER® ......cccoooovrrrrriemmnnnrrenecsisnsenesseessene 1
3 5172G02 BLACK WHEEL RIM, (4 LUG)......cvveurreeemrreeeesseeeeessseseesesseesseeeeeeeee 1
4 1657G1 VALVE STEM....coourveeeumreeessmaesssssseeesssssessssssssasssssssssssssssssssssssssnsssseons 1
5
6 4723G1 LUG NUT, 1/2" =20 1..ocevveeeereeeeeeeessseseesssesssssessessssssesssesseessssssesssssssesss e AR
7
8
9 4842G03 | WHEEL AND TRAIL WOLF TIRE® ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEM 11) oooceottcreeecesmmeneeseeessssssesessssssesseessesssssssssssssssseseseee AR
10 4842G04 | WHEEL AND TRAIL WOLF TIRE® ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEM 11) coooccotuurereeesssnsesesesssssssssessesssssesssssssssssssssssssseseees AR
11 4842G05 TIRE, 20 X 11 - 10 TRAIL WOLF®.........coiiiriiirreiinnreeieeeeseeeeeeeeneeons 1
12
13 | [P8630G04 BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 3, 4, 15).....ccvvueuumrrreeeessaneneseessssseesseessssssssssesssssessseee AR
14 | [P8630G0§ | BLACK WHEELAND STRYKER® 1 TIRE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 3, 4, 15)....cccvveeuumerreeesssmeneessesssssessseessssssesssssssossssseee AR
15 | [P8630G01 TIRE, 22 X 9 - 10 STRYKER 1 ....ccouriiiimireeiereneeeesssneenessseeseeeseseeneeonns 1
16
17 POLISHED WHEEL AND PATHFINDER TIRE® ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEM 19 = 21) w.ccocirvveeeimmceeeeeesseeessessssssssesssssssesessssesseesseee AR
18 | [05228 POLISHED WHEEL AND PATHFINDER TIRE® ASSEMBLY

(PASSENGER SIDE) (INCLUDES ITEM 19 - 21) ..coouuerreeeerinnnnnreeeeeneenee AR
19 | p0492 POLISHED CAST ALUMINUM WHEEL ......cccooovvvueurrreemmenneeerseneeeoe 1
20 | 04928 TIRE, 22 X 11 PATHFINDER TIRE®........coiiiirrrveererrrrecnsseressecn 1
21 504915 VALVE STEM.....occrvveeemmamineeeessssaeesessessssassesssssssssssessssesssssssssessesssssse 1
22 | 671955G01 | DESERT EAGLE WHEEL AND TIRE ASSEMBLY, DRIVER SIDE

(INCLUDES ITEMS 24 = 26) .....ccvvvouummmrreeessoeneeseesssessessseesssssessssessesssneee AR
23 | 671955G02 | DESERT EAGLE WHEEL AND TIRE ASSEMBLY, PASSENGER SIDE

(INCLUDES ITEMS 24 = 26) .....c.ocvveeummrreeeammeneeeesneesssseenesssseesesssssssseseen AR
24 | B71458 TIRE, 23 X 10 = 14 ooooocourveeorereeeesseeeesseeeseesseeessesss s sessssesesseeons 1
25 | 04913 CHROME VALVE STEM.......ccvvveiummnreneeemmmnesessisssssessssssssssessssessssee 1

Page N-2



.?sku=28442G03
.?sku=28442G02
.?sku=15172G02
.?sku=11657G1
.?sku=14723G1
.?sku=74842G03
.?sku=74842G04
.?sku=74842G05
.?sku=28630G04
.?sku=28630G05
.?sku=28630G01
.?sku=604930
.?sku=605228
.?sku=604927
.?sku=604928
.?sku=604915
.?sku=604915
.?sku=671459
.?sku=604915
.?sku=604915

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
26 | proo7d WHEEL, 14 X 7 ccoeoorveveeeeeeioseeeeeseseseesssssssese e ssessessssos s 1
27
28 | po624d DIAMOND WHEEL AND SPEEDRACER TIRE ASSY (DRIVER SIDE)

(NOT ILLUSTRATED) -....cvvvveeeemrmmmmaeeeneessseessssssseseeseessssssssssssssseessesssesessonas AR
29 DIAMOND WHEEL AND SPEEDRACER TIRE ASSY (PASSENGER SIDE)

(NOT ILLUSTRATED) .....covvvvveeeeemmmmnieiseseeeesessisssseeesssessssssssssses oo AR
30
31 DIAMOND WHEEL CAP.........cooocoummmmmiarinneeeseeesssssassssesesesssesssssssssseesssesseeeee AR
32
33 CHROME LUG NUT, 1/2" = 20...ccuveermreereeeesenesessseeessssssseesesssessssseseeess AR
34
35 POLISHED SPOKED WHEEL AND TERRA TRAC TIRE ASSEMBLY

(INCLUDES ITEMS 36 - 38)

(FOR VEHICLES MANUFACTURED BEFORE MAY 19, 2018) ............ccoeeec AR
36 TERRA TRAC TIRE, 22 X 11 = 10 .ccouiiiiiiieieiecceieeeneeseeesseeeeeseeneeens 1
37 CHROME VALVE STEM ....oouriiimriiimneiienessesesesessssssessssss s ssssesssssoeeees 1
38 POLISHED SPOKED WHEEL, 10 X 7....ccveeuurreeienenesseeeeessnseeeneens 1
39
40
41 WHEEL CAP.....coorrrieimmenreessnsssessesessssse s sssss s sssss s AR
42
43 CHROME LUG NUT, 1/2" = 20......ooooirieiecneieeoeneseeesesseneesssessessseessee AR
44 SPINDLE CAP ....oooiiiiiieiiiieceeeessesesese e AR
45
46 WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 47 - 49)

(FOR VEHICLES MANUFACTURED FROM 150CT2016)............ccovererrreeeeee AR
47 | [p52986 KENDA TIRE, K500, 20 X 8 - 10, BPLY .........ccorimmmrrrrrreereeeessmasereeeenneeee 1
48 WHEEL, 10 X B ..o 1
49 VALVE STEM ...cooorveirmmrreessmessessssesssssssesessssssessssssesssssssssssssssesssssssonns 1
50 LUG NUT, 1/2" = 20....cccciieveeieeeeisseseeesseseesssssses s ssssesessess AR

Page N-3



.?sku=670078
.?sku=606240
.?sku=606179
.?sku=608910
.?sku=605310
.?sku=605310
.?sku=608914
.?sku=606141
.?sku=604915
.?sku=604927
.?sku=601353
.?sku=605310
.?sku=605310
.?sku=12091G2
.?sku=652263
.?sku=652986
.?sku=643934
.?sku=643948
.?sku=14723G1

WHEELS AND TIRES

Notes:

635086 Service Parts Manual

Page N-4




A Textron Company

E-Z-GO Division of Textron Inc.,
1451 Marvin Griffin Road, Augusta, Georgia 30906 - 3852 USA

TO CONTACT US...

North America:

Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124

Service Parts Phone: 1-888-GET-E-Z-GO (1-888-438-3946), FAX: 1-800-752-6175

International: Phone: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manuals, as well as Repair and Service Manuals
are available from a local Distributor,an authorized Branch,
Genuine E-Z-GO Parts & Accessories Department or at www.shopezgo.com.

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of

E-Z-GO Division of Textron Inc.

Technical Communications Department



	SP_635086_MODEL PAGE_APR2014.pdf
	SERVICE PARTS MANUAL
	48V ELECTRIC POWERED VEHICLE
	EXPRESS S4 HIGH OUTPUT
	STARTING MODEL YEAR 2014


	BATTERY PROLONGED STORAGE
	BATTERY DISPOSAL

	SP_635086_HOW TO USE_APR2014.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	SP_635086_A-ACCELERATOR_7 APRIL 2014.pdf
	1 73333G11 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 27, 29 & 34) 1
	2 70116G02 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 PAN HEAD PHILLIPS SCREW, #8 - 16 X 1/2" LG 4
	4 25853G01 PEDAL BOX AND COVER 1
	5 00684G6 TRUSS HEAD PHILLIPS SCREW, #8 - 32 X 3/4" LG 2
	6 25861G02 MICRO SWITCH 1
	7 01050G01 PAN HEAD TORX SCREW, #4 - 20 X 5/8" LG 2
	8
	9 25854G01 INDUCTIVE THROTTLE SENSOR 1
	10 00983G01 SELF THREADING NUT, 3/16" 2
	11 602484 PLUNGER 1
	12 28444G01 CAM ACCELERATOR ROD 1
	13
	14 17677G1 SPRING RETAINER, 1/2" 1
	15 17979G1 BUSHING 1
	16 73046G01 COMPRESSION SPRING 1
	17 17677G2 SPRING RETAINER, 3/8" 1
	18 73332G01 ACCELERATOR ROD 1
	19 00532G4 LOCK NUT, 5/16" - 24 1
	20 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	21 10386G3 CLEVIS PIN, 5/16" X 1" LG 1
	22 17838G1 NYLON BUSHING 3
	23
	24 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	25
	26 74432G01 PEDAL PIVOT PIN 1
	27 12064G6 PUSH NUT, 19/64" 1
	28
	29 25879G08 ACCELERATOR PEDAL HARNESS (INCLUDES ITEMS 30 - 31) 1
	30 17313G1 FLEX LOOM, 3/8" X 6" LG (BULK) 1
	31 17618G1 NYLON CLAMP 2
	32
	33
	34 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 35 - 37) 1
	35 16409G1 RIVET, 15/32" 6
	36 27512G01 ACCELERATOR PEDAL PAD 1
	37 70125G04 ACCELERATOR PEDAL 1
	38
	39 00715G2 HEX HEAD TAPTITE SCREW, 5/16" - 18 X 4/5" LG 4
	40 70135G01 PEDAL PIVOT COVER 1

	SP_635086_C-BODY_9 APRIL 2014.pdf
	1 637534 UPPER FLOOR PANEL 1
	2 14601G11 RIVET, 3/16" X 9/16" LG 9
	3 70451G01 LOWER FLOORPAN 1
	4 14601G11 RIVET, 3/16" X 9/16" LG 7
	5 70452G01 ACCESS COVER 1
	6
	7 35968G01 T-HOLDER COVER 1
	8 71151G03 INSTRUMENT PANEL ASSEMBLY 1
	9 601781 WARNING DECAL 1
	10
	11 16816G2 RIVET RATCHET, .25" X .887" LG 4
	12 71115G01 VINYL TRIM 2
	13 71055G01 RIVET, 3/16" X 1" LG 10
	14 613036GXXX COWL 1
	15 617643 GRILL COVER 1
	16 71055G01 RIVET, 3/16" X 1" LG 7
	17 71055G01 RIVET, 3/16" X 1" LG 6
	18 614378 FENDER FLARE (DRIVER SIDE) 1
	19 613274 FENDER FLARE (PASSENGER SIDE) 1
	20 71597G01 SELF-THREADING NUT, 3/16" X 19/32" 2
	21
	22 617620 BRUSHGUARD 1
	23 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	24 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	25
	26 75048G04 SPACER, .32" X .75" X 1" LG 2
	27 75048G02 SPACER, .32" X .75" X 1.3" LG 2
	28 00559G8 FLAT WASHER, 5/16" 4
	29 00565G8 LOCK WASHER, 5/16" 4
	30
	31
	32
	33
	34 74443G01 LABEL (ANTI-ROLLBACK) 1
	35 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	36 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	37 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	38
	39
	40 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 41 - 46) 1
	41 74523G01 WELDMENT BASKET 1
	42 625076 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	43 625077 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	44 00769G2 CARRIAGE BOLT (SS), 3/8" - 16 X 1.25" LG 4
	45 11098G5 LOCK NUT, 3/8" - 16 4
	46 71931G01 FRONT BASKET WARNING LABEL 1
	47
	48 613273 FRONT FASCIA 1
	49 70725G02 FRONT SHIELD BRACE 2
	50 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	51 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	52 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	53 618653 FASCIA BRACKET 1
	54 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	55 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	56 619206 E-Z-GO COWL DECAL 1
	1 74365G01 GUN HOLDER FLOOR MOUNT 1
	2 639941G01 FLOORMAT WITH HORN HOLES 1
	3 635054G02 FENDER LINER (PASSENGER SIDE) 1
	4 635054G01 FENDER LINER (DRIVER SIDE) 1
	5 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	6
	7 70135G01 PEDAL PIVOT COVER 1
	8 639948G01 ROCKER PANEL (DRIVER SIDE) 1
	9 639948G02 ROCKER PANEL (PASSENGER SIDE) 1
	10 00660G5 FLAT WASHER, #10 2
	11 00789G2 TRUSS HEAD PHILLIPS SCREW #10 - 24 X 1.25" LG 2
	12 14390G10 LOCK NUT, #10 - 24 2
	13 23726G4 SPACER, 0.25" 4
	14 16705G1 TRUSS HEAD SCREW (SS), 1/4" - 20 X 1.0" LG 4
	15 14390G4 LOCK NUT, 1/4" - 20 4
	16 15058G6 RIVET (ALUMINUM), 3/16" 2
	17 23726G4 SPACER, 0.25" 4
	18
	19
	20 75109G03 ASH TRAY KIT (INCLUDES ITEMS 21 - 24) 1
	21 27731G01 ASH TRAY 1
	22 27736G01 GASKET 1
	23 75108G02 BRACKET 1
	24 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	25
	26 75509G01 MESSAGE HOLDER 1
	27 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1
	1 70441G01 SEAT FRAME 1
	2 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	3 70046G02 BATTERY RACK 1
	4 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	5 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	6 00559G8 FLAT WASHER, 5/16" 2
	7 11098G6 LOCK NUT (SS), 5/16" - 18 2
	8 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	9 70444G02 BRACKET 1
	10 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	11 11027G2 LOCK NUT, 1/4" - 20 2
	12 70244G03 SPLASH PANEL 2
	13 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	14
	15
	16 625272G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 19, 26) 1
	17 625272G1** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 19, 26) 1
	18
	19 10570G10 RIVET (SS), 5/32" X 9/16" LG (NOT ILLUSTRATED) 5
	20 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	21 10570G12 RIVET (ALUMINUM), 1/4" X 3/4" LG 4
	22 633917 PLASTIC DRIVE RIVET 2
	23 71320G01 ACCESS COVER 1
	24 01107G01 PAN HEAD TORX SCREW (SS), #8 X 3/8" LG 5
	25 71609G01 SEAT HINGE PLATE 2
	26 16816G2 RATCHET RIVET, .25" X .887" LG (NOT ILLUSTRATED) 2
	27
	28 635051 E-Z-GO EXPRESS S4 HIGH OUTPUT DECAL 2
	29 71417G01 WARNING EXPLOSION DECAL 1
	30 71415G01 ELECTRIC SHOCK WARNING DECAL 1
	31 71419G01 WARNING ACID DECAL 1
	1 74581G01 COOLER KIT (INCLUDES ITEMS 2 - 6) 1
	2 71048G01 COOLER & BRACKET KIT 1
	3 75268G01 SUPPORT TUBE 1
	4 19859G1 END CAP, 3/4" 2
	5 20271G2 HOLE PLUG, 1/2" 2
	6 00106G6 PAN HEAD PHILLIPS SELF DRILLING SCREW, #12 - 24 X .75” LG 4
	7
	8
	9 71912G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	10 71331G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	11 71318G01 BAGWELL LINER 1
	12 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 20
	13
	14
	15 71364G02 "J" CLIP 1
	16
	17 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	18 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	19
	20
	21 00571G2 FLAT WASHER, 5/16" 2
	22 71456G01 NOTCHED REAR BUMPER 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	24 71455G01 BUMPER PLUG 4
	25 71102G03 HEX HEAD BOLT, 1/4" - 20 x 11/16" LG 2
	26 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	27 71457G01 BUMPER STAY 4
	28 71451G02 REAR BUMPER 1

	SP_635086_D-BRAKES_10 APRIL 2014.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY WITHOUT BRAKE LIGHTS (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT WASHER, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) 1
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) 1
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE (DRIVER SIDE) 1
	26 624691 BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING (SS), 13/32" 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING, 0.5" X 0.31" LG 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 0.76" X 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 54 - 63) 1
	54 00532G4 HEX NUT, 5/16" - 24 2
	55 629486 HEX NUT, 5/16" - 24 1
	56 28082G01 EQUALIZER BRACKET 1
	57 15121G1 FLAT WASHER, 5/16" 2
	58 17979G1 ACCELERATOR ROD BUSHING 1
	59 23061G2 TUBE 1
	60 23463G1 COMPRESSION SPRING 1
	61 27330G01 BRAKE YOKE 1
	62 11098G9 HEX LOCK NUT, 5/16" - 24 1
	63 612557 COMPENSATOR ROD LINK 1
	1 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 11) 1
	2 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 8, 12) 1
	3 612411 BRAKE SHOE, LEADING 1
	4 612412 BRAKE SHOE, TRAILING 1
	5 612413 DUST COVER 1
	6 612415 BRAKE SPRING 1
	7 612414 BRAKE SPRING 1
	8 612416 SHOE CLAMP 2
	9
	10
	11 612418 GEAR ADJUSTER 1
	12 612417 GEAR ADJUSTER 1
	13
	14
	15 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	16 15126G1 LOCK NUT, 5/16" - 24 8
	17 21809G1 FLAT WASHER, 1/4" 2
	18
	19 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 20 - 21) 2
	20 20947G1 BRAKE DRUM 1
	21 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	22
	23
	24 21830G1 FLAT WASHER, 1 3/8" O.D. X 21/32" 2
	25 613172 CASTELLATED NUT, 5/8" - 18 2
	26 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	1 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 2 - 28) 1
	2 70686G02 BRAKE PEDAL 1
	3 70611G02 PARK BRAKE PEDAL 1
	4
	5 70257G01 BRAKE PAD 1
	6 70256G01 PARKING BRAKE PAD 1
	7 16409G1 OVAL RIVET, 3/16" x 3/8" LG 9
	8
	9 70258G03 SERVICE BRAKE PEDAL PLATE 1
	10 70682G01 PARK BRAKE PEDAL PIN 1
	11 70681G01 TORSION SPRING 2
	12 01071G01 PUSH NUT, 5/16" 1
	13 00737G8 TORX HEAD SCREW, #10 - 24 X 1" LG 4
	14 00739G1 RUBBER NUT, #10 - 24 2
	15 74535G01 BRAKE PEDAL STANDOFF 2
	16 27137G01 CONICAL SPRING 2
	17 14390G10 LOCK NUT, #10 - 24 2
	18 10606G8 LIMIT SWITCH 1
	19 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1 1/4" LG 2
	20 00559G5 FLAT WASHER, #10 2
	21 00559G3 FLAT WASHER, #6 4
	22 00565G3 LOCK WASHER, #6 2
	23 00525G5 LOCK NUT, #6 - 32 2
	24 13514G1 SCREW AND LOCK WASHER, #6 2
	25 00642G8 FLAT WASHER, 5/16" 2
	26 14628G1 FAST-ON TAB 2
	27 24605G1 BRAKE LIGHT WIRE HARNESS 1
	28 17618G1 WIRE TIE 2

	SP_635086_E-ELECTRICAL SYSTEM_April 2014.pdf
	1 *** 8 VOLT BATTERY 6
	2
	3 612867 BATTERY RETAINER 1
	4 01101G01 HOLD DOWN BOLT (SS) 2
	5 11027G1 LOCK NUT, 5/16" - 18 2
	6 00993G01 LOCK WASHER (SILICON BRONZE), 5/16" 5
	7 28418G01 HEX NUT (BRASS), 5/16" - 18 2
	8 00993G02 LOCK WASHER (SILICON BRONZE), 1/4" 4
	9 28418G02 LOCK NUT (BRASS), 1/4" - 20 2
	10 614521 REGULATED HOSE SUPPLY, 20’ (NOT ILLUSTRATED) 1
	11
	12
	13
	14
	15
	16
	17
	18
	19 25971G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 6" LG 1
	20 25971G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 10 1/2" LG 4
	21
	22 00565G8 LOCK WASHER, 5/16" 12
	23 00702G2 HEX NUT, 5/16" - 18 12
	24 25971G16 4 GA WIRE (BATTERY -, BLACK), 19" LG 1
	25 25971G15 4 GA WIRE (BATTERY +, BLACK), 17" LG 1
	26 74659G01 POWER HARNESS 1
	27 74649G01 CONTROL HARNESS (NOT ILLUSTRATED) 1
	28 609670 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 29 - 37) 1
	29 73051G21 RECEPTACLE COVER 1
	30 73051G22 RECEPTACLE BOTTOM 1
	31 73051G05 FEMALE CONNECTOR 2
	32 73051G06 INSULATOR SLEEVE 1
	33 25978G25 18 GA WIRE (RED 9") 1
	34 73051G08 PHILLIPS PAN HEAD SCREW (BRASS), #10 - 32 X 1/2" LG 2
	35 73051G09 PHILLIPS PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG 3
	36 73051G10 LOCK NUT, #6 - 32 3
	37 609654 WIRE HARNESS (CHARGER) 1
	38
	39
	40 27327G02 CABLE CLAMP 1
	41 10570G11 RIVET (SS), 3/16" X 3/4" LG (NOT ILLUSTRATED) 1
	42 17618G1 WIRE TIE 11
	43 14601G10 RIVET (ALUMINUM), 3/16" X 1" LG 4
	44 614457 SNAKE HYDROLINK, 6 - 6V OR 6 - 8V 1
	45 615352 CLAMP - POLYPROPYLENE (NOT ILLUSTRATED) 9
	1 74914G02 HOUR METER KIT (INCLUDES ITEMS 2 - 7) 1
	2 74908G01 HOUR METER HARNESS 1
	3 10570G11 RIVET (SS), 3/16" X 3/4" LG 2
	4 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 74665G02 HOUR METER 1
	6 74696G01 RETAINER CLIP 1
	7 74716G02 HOUR METER BRACKET 1
	8 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 2
	9
	10
	11 605750 DC TO DC CONVERTER KIT (INCLUDES ITEMS 12 - 21) 1
	12 632185 DC-DC CONVERTER 1
	13 633303 BRACKET 1
	14 605888 HARNESS 1
	15 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 4
	16 16816G5 RACHET RIVET, .187 X .550 (NOT ILLUSTRATED) 1
	17 00559G7 FLAT WASHER, 1/4" 4
	18 632372 TAPPING SCREW, #10 - 24 X 1/2" LG 4
	19 14390G4 LOCK NUT, 1/4" - 20 2
	20 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	21 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	22
	23 614472 HYDROLINK HAND PUMP KIT 1
	1 613271 CONTINUOUS TONE BUZZER 1
	2 01041G01 RIVET, 1/8" X 13/16" LG 2
	3
	4 22674G1 FUSE BLOCK 1
	5 01041G01 RIVET, 1/8" X 13/16" LG 2
	6 18392G1 15 AMP FUSE AR
	7 33639G** KEY SWITCH WITH LIGHTS 1
	8 00568G6 LOCK WASHER, 3/4" 1
	9 17137G1 FACE NUT, 3/4" - 20 1
	10
	11
	12 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 13 - 14) 1
	13 73522G03 CONSOLE INSERT PLATE 1
	14 20271G10 HOLE PLUG 1
	15
	16
	17 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	18
	19
	20
	21 73030G06 CONSOLE PLATE 1
	22 74322G01 CONSOLE PLATE DECAL 1
	23 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	24 74323G01 DIRECTION SELECTOR SWITCH 1
	25 33636G05 STATE OF CHARGE METER (SOC) 1
	26 74018G01 WIRE HARNESS (SOC) 1
	27 25978G74 WIRE ASSEMBLY RED #18 (NOT ILLUSTRATED) 1
	28 35966G03 BALL HOLDER DECAL (NOT ILLUSTRATED) 1
	1 614497 HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	2 614501 HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	3 618556 LED HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	4 618555 LED HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	5 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 8
	6 619151 WIRE HARNESS (ACCESSORY) 48V DC,SWB 1
	7 71781G02 VINYL TAPE 2
	8
	9 22288G2 TAILLIGHT ASSEMBLY (INCLUDES ITEM 10) 2
	10 21759G1 TAILLIGHT BULB 1
	11 622661 TURN SIGNAL KIT (INCLUDES ITEMS 12 - 16) 1
	12 619102 TURN SIGNAL BULB 2
	13 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	15 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	16 20965G3 STEERING COLUMN COVER 1
	17 32860G01 HORN 1
	18 14390G4 LOCK NUT 1/4" - 20 1
	19 00414G5 HEX HEAD BOLT, 1/4" - 20 X .62" LG 1
	20 17318G1 HORN SWITCH 1
	21
	22 27068G01 HORN SWITCH BOOT 1
	23 608397 HORN SWITCH LABEL 1
	24 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 2
	25 00559G7 FLAT WASHER, 1/4" 1
	26 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	27 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	28 71364G02 J-CLIP 8
	29 71425G01 FLAT HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 3/4" LG 8
	30 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	31 00513G4 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1 1/2" LG 4

	SP_635086_G_FRONT SUSPENSION AND STEERING_APR2014.pdf
	1 70758G05 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 2 - 12) 1
	2 70607G01 STEERING SHAFT 1
	3 70610G03 STEERING COLUMN 1
	4 28569G01 STEERING COLUMN BUSHING 1
	5 70580G01 INTERMEDIATE SHAFT 1
	6 01055G01 HEX HEAD BOLT, M8 X 1.25 LG 1
	7 00565G8 LOCK WASHER, 5/16" 1
	8 70751G01 RETAINING RING (INTERNAL) 1
	9 70888G01 RETAINING RING (EXTERNAL) 1
	10 15112G1 BALL BEARING 1
	11 70887G01 WAVE WASHER 1
	12 01022G01 HEX HEAD BOLT, #6 - 20 x 5/16" LG 1
	13
	14
	15 602980 STEERING WHEEL (PREMIUM) 1
	16 14390G2 LOCK NUT, 5/8" - 18 1
	17 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 18 - 22) 1
	18 70897G02 THREADED ROD (24" LG) 1
	19 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	20 01069G01 JAM NUT, M12 X 1.25 (LEFT HAND THREADS) 1
	21 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	22 01069G02 JAM NUT, M12 X 1.25 (RIGHT HAND THREADS) 1
	23
	24
	25 00734G1 LOCK NUT, 7/16" - 14 2
	26 602979 STEERING WHEEL 1
	27 01006G01 HEX HEAD BOLT, 3/8" - 16 x 1 1/4" LG 4
	28 00879G1 FLAT WASHER, 3/8" 4
	29 70997G01 STEERING COLUMN BASE COVER 1
	30 71055G01 RIVET, 3/16" DIA 1
	31 71147G01 STEERING WHEEL COVER 1
	32 605435 E-Z-GO STEERING WHEEL DECAL 1
	33 10387G2 COTTER PIN, 3/32" X 1" LG 1
	34 00464G6 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 3
	35 70667G02 SPACER, 1.21" 3
	36 01055G01 HEX HEAD BOLT, M8 X 1.25 LG 1
	37 00565G8 LOCK WASHER, 5/16" 1
	38 00560G2 FLAT WASHER, 7/16" 6
	39 00734G1 LOCK NUT, 7/16" - 14 3
	1 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 2 - 27) 1
	2 70965G01 STEERING RACK COVER AND BEARING 1
	3
	4 70750G01 RETAINING RING (EXTERNAL) 1
	5 15112G1 BALL BEARING 1
	6 70603G01 PINION 1
	7 70751G01 RETAINING RING (INTERNAL) 1
	8 70638G01 SEAL PINION 1
	9 70604G01 STEERING RACK 1
	10
	11 70590G01 RACK LOADER 1
	12 70666G01 SPRING COMPRESSION 1
	13 70645G01 RACK LOADER GASKET 1
	14 70591G01 RACK LOADER COVER 1
	15 71102G01 HEX HEAD TAPTITE SCREW, 1/4" - 20 X 3/4" LG 2
	16 10389G3 GREASE FITTING, STRAIGHT 1
	17 70695G01 TIE ROD END (INCLUDES ITEMS 18 - 19) 1
	18 50641G1 RUBBER BOOT 1
	19 * SLOTTED NUT, 7/16" - 20 1
	20
	21 70694G01 ROD END (INNER) (INCLUDES ITEMS 22 - 23) 1
	22 * JAM NUT, 1/2" - 20 1
	23 * SET SCREW, #10 - 32 x .25" LG 1
	24 70961G01 RACK BOOT 1
	25 12416G2 NYLON CLAMP 1
	26 11391G8 HOSE CLAMP, 1 13/16" - 2 3/8" 1
	27 604238 STEERING BOX TAG 1
	1 633795 FRONT AXLE 1
	2 70930G02 SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 13 ) 1
	3 70802G01 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	4 25146G1 GREASE SEAL 1
	5 11750G2 ROLLER BEARING AND RACE ASSEMBLY 2
	6 72590G01 HUB ASSEMBLY (INCLUDES ITEMS 7 - 9) 1
	7 74332G01 WHEEL HUB 1
	8 51141G1 RACE BEARING 2
	9 36038G01 SET SCREW, 1/2" - 20 X 2" LG 4
	10 12093G1 CASTELLATED NUT, 1" - 14 1
	11 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	12 632925 FLANGED BUSHING, 25MM 1
	13 632926 SLEEVE BUSHING, 25MM 1
	14
	15 70931G02 SPINDLE AND HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 13, 16) 1
	16 70803G01 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	17
	18 70754G01 THRUST WASHER (SS), 1" 2
	19 14390G6 LOCK NUT, 1/2" - 13 2
	20 76419G01 SHOCK ABSORBER 2
	21 10435G1 SHOCK ABSORBER WASHER, 1.25" O.D. X .406" I.D. 8
	22 10194G1 RUBBER BUSHING, 1" O.D. X .34" I.D. 8
	23 00532G6 HEX NUT, 3/8" - 24 4
	24 00407G6 KING PIN BOLT, 1/2" - 13 X 6" LG 2
	25 00560G3 FLAT WASHER, 1/2" 4
	26 70745G01 KING PIN TUBE 2
	27 70990G03 CANTILEVER LEAF SPRING 2
	28 604572 WINCH PLATE 4
	29 635202 WINCH RECEIVER 3
	30 00462G8 HEX HEAD BOLT, 7/16" - 14 X 1" LG 4
	31 00734G1 LOCK NUT, 7/16" - 14 4
	32 70163G03 SPRING PLATE 4
	33 00734G1 LOCK NUT, 7/16" - 14 12
	34 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG 12
	35 10044G01 VINYL CAP 4

	SP_635086_H_MOTOR_APR2014.pdf
	1 628660 MOTOR, 48V (INCLUDES ITEMS 2 - 12) 1
	2 73120G34 ARMATURE ASSEMBLY 1
	3 73120G37 FRAME & FIELD ASSEMBLY 1
	4 73120G40 BRUSH PLATE ASSEMBLY (WITH SPRINGS) 1
	5 73120G39 BRUSH 8
	6 73120G38 SPRING 8
	7 73120G41 BRUSH LEAD & TERMINAL SERVICE KIT 1
	8 73120G06 RETAINING RING 1
	9 73120G07 BEARING 1
	10 624909 COMMUTATOR ENDHEAD 1
	11 73120G43 HEADBAND ASSEMBLY 1
	12 624109 O-RING, 1.36" I.D. 1
	13 01037G02 PAN HEAD SCREW, #10 - 32 X 1/2" LG 1
	14 73328G01 SPEED SENSOR MAGNET 1
	15 73327G04 SPEED SENSOR 1
	16 73277G01 RETAINING RING 1

	SP_635086_J_REAR AXLE_APR2014.pdf
	1 74776G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 7) 1
	2 617609 AXLE SHAFT (PASSENGER SIDE) 1
	3 617608 AXLE SHAFT (DRIVER SIDE) 1
	4 612823 DIFFERENTIAL COVER 1
	5 601085 HEX HEAD PLUG 1
	6 15558G1 HEX HEAD FLANGED BOLT, 5/16" - 18 X 3/4" LG 10
	7 73050G01 VENT VALVE 1
	8 624110 PLUG 3
	9 72764G02 SCUFF GUARD 1
	10
	11 24261G1 SPLINE BUMPER 1
	12 00797G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 3
	13 00664G7 LOCK WASHER (SS), 1/4" 3
	14 01110G01 FLAT WASHER (SS), 1/4" 3
	15 27327G01 CLAMP 1
	16
	17
	18 617150 REAR AXLE ASSEMBLY W/LSD (INCLUDES ITEMS 2 - 7) 1
	1 631165 DIFFERENTIAL SOLID AXLE (HARDENED GEARS) (INCLUDES ITEMS 2 - 22) 1
	2 * HEX HOLLOW PLUG, 3/4" - 16 2
	3 * HEX HEAD SCREW, 3/8" - 16 X 1" LG 12
	4 * HEX HEAD SCREW, 3/8" - 24MM LG 8
	5 * TAPPING SCREW, 5/16" - 18 X 1.25" LG 12
	6 * PIN, 5/16" X 1" LG 2
	7 * RETAINING RING, 52MM 2
	8 * BALL BEARING, 25MM X 52MM X 15MM 4
	9 * GEARCASE - MACH, LH 1
	10 * GEARCASE - MACH, RH 1
	11 * VENT TUBE, 1/4" 1
	12 * HELICAL OUTPUT GEAR 1
	13 * AXLE, LH 1
	14 * AXLE, RH 1
	15 * AXLE TUBE WELDMENT, LH 1
	16 * AXLE TUBE WELDMENT, RH 1
	17 * SHAFT MOTOR INPUT SUBASSEMBLY 1
	18 * INTERMEDIATE SHAFT SUBASSEMBLY 1
	19 * DIFFERENTIAL SUBASSEMBLY 1
	20 * VENT CAP PLUG, 5/16" (NOT ILLUSTRATED) 1
	21 * TRIPLE LIP SEAL, 25 X 35 X 7.8 1
	22 * DUAL LIP SEAL, 29 X 42 X 7 2

	SP_635086_K_REAR SUSPENSION_APR2014.pdf
	1 76418G01 SHOCK ABSORBER 2
	2 10435G1 SHOCK ABSORBER WASHER 8
	3 10194G1 RUBBER BUSHING, 1" O.D. X 0.34" I.D. 8
	4 00532G6 HEX NUT, 3/8" - 24 4
	5 10044G01 VINYL CAP 2
	6 75721G01 LEAF SPRING 2
	7
	8 72618G01 'U' BOLT, 3/8" - 16 X 2" X 2 1/2" LG 4
	9 00560G1 FLAT WASHER, 3/8" 8
	10 11098G5 LOCK NUT, 3/8" - 16 8
	11
	12 70289G02 SPLIT SPACER (STEEL), 0.5" DIA 4
	13 624030 FLANGED BUSHING, 21.6MM OD X 13.2MM I.D. 12
	14 70290G02 SHACKLE PLATE 4
	15 00665G9 HEX HEAD BOLT (SS) , 3/8" - 16 X 3 1/2" LG 4
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17
	18 14158G1 HEX HEAD SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG 2
	19 12262G1 FLANGED LOCK NUT, 3/8" - 16 2
	20
	21 620733 SHOCK ABSORBER MOUNTING PLATE (DRIVER SIDE) 1
	22 620736 SHOCK ABSORBER MOUNTING PLATE (PASSENGER SIDE) 1
	1 633674 SHOCK ABSORBER 2
	2 634006 SHOCK ABSORBER WASHER 8
	3 634005 RUBBER BUSHING 8
	4 606255 HEX JAM NUT, M10 X 1.25 4
	5
	6 616098 LEAF SPRING 2
	7
	8
	9 306981 FLAT WASHER, 3/8" 8
	10 616675 LOCK NUT, M10 X 1.5 8
	11
	12 70289G02 SPLIT STEEL SPACER 4
	13 624030 FLANGED BUSHING 12
	14 70290G02 SHACKLE PLATE 4
	15 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG 4
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17
	18 14158G1 SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG 2
	19 12262G1 FLANGED LOCK NUT, 3/8" - 16 2
	20
	21 633028 SHOCK ABSORBER MOUNTING PLATE (DRIVER SIDE) 1
	22 633029 SHOCK ABSORBER MOUNTING PLATE (PASSENGER SIDE) 1

	SP_635086_L-SEATING_APR2014.pdf
	1 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 3 - 10) 1 71751G02 GRAY 71751G03 OYSTER 71751G04 TAN 71751G07 BLACK 604908 WHITE/BLUE 604907 WHITE/RED 71751G06 BROWN 620794 WHITE/YELLOW 620796 GRAY/BLACK 606828 RED/BLACK 615838 WHITE/BLACK 615837 OYSTER/GARNET
	2
	3 71752G01 SEAT BACK REAR COVER 1
	4 71754G01 FOAM PADDING 1
	5
	6
	7 76414G01 SEAT BACK (WOOD) 1
	8 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	9 615730 SEAT BACK SUPPORT 2
	10 71204G01 HEX HEAD BOLT, 1/4" - 20 X .88" LG 8
	11 *** VINYL SEAT BACK COVER 1 71753G03 OYSTER 71753G04 TAN 71753G07 BLACK 71753G02 GRAY 71753G06 BROWN 71753G01 WHITE 71753G05 SPECIAL 604916G0103 WHITE/RED (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 604916G0704 GRAY/BLACK (FOR VEHICLES MANUFACTURE...
	12
	13
	14 *** FLIP FLOP SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 20) 1 632837G01 OYSTER 632837G03 TAN 632837G04 GRAY 632837G06 BLACK 632837G07 BROWN 632837G09 WHITE/BLUE 632837G10 RED/BLACK 632837G11 WHITE/RED 632837G12 WHITE/BLACK 632837G13 WHITE/YELLOW 632837G...
	15 617137 DECK BOARD ASSEMBLY (FOR VEHICLES MANUFACTURED BEFORE MAY 2014)
	16 634190 DECK BOARD ASSEMBLY 1
	17 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	18 617402 SEAT STRAP 1
	19 00559G7 FLAT WASHER, 1/4" 1
	20 *** FLIP FLOP VINYL SEAT BOTTOM 1 615646 OYSTER 615647 TAN 617892 GRAY 615648 BLACK 617893 BROWN 611125 WHITE/BLUE 611135 RED/BLACK 611126 WHITE/RED 611130 WHITE/BLACK 611127 WHITE/YELLOW 611137 GRAY/BLACK 611136 OYSTER/RUBY
	21
	22 01006G01 HEX WASHER HEAD SCREW, 3/8" - 16 X 1.25" LG 4
	23 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 40) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GRAY 629269G0105 WHITE 629269G0106 BLACK 629269G0107 BROWN 629269G0108 CUSTOM SOLID 629269G0109 WHITE/BLUE 629269G0110 RED/BLACK 629269G0111 WHITE/R...
	24 76411G01 SEAT BOTTOM (WOOD) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014)
	25 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	26 629301 SEAT BOTTOM (WOOD) 1
	27 71610G01 SEAT HINGE 2
	28 00720G08 FLAT HEAD PHILLIPS SCREW (SS), #12 - 14 X 1" LG 6
	29 17074G1 RUBBER PAD 2
	30 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	31 23222G1 FLAT STAPLE 110
	32 23223G1 FLAT STAPLE 36
	33 617644 HIP RESTRAINT (DRIVER SIDE) 1
	34 617645 HIP RESTRAINT (PASSENGER SIDE) 1
	35 615417 BUTTON HEAD TORX BOLT (SS), 1/4" - 20 X 1" LG 8
	36 *** VINYL SEAT BOTTOM COVER 1 604912G0103 WHITE/RED 604912G0102 WHITE/BLUE 604912G0108 WHITE/YELLOW 604912G0104 WHITE/BLACK 604912G0304 RED/BLACK 604912G0506 OYSTER/GARNET 604912G0704 GRAY/BLACK
	37 *** SEAT BOTTOM COVER 1 71602G01 WHITE 71602G02 GRAY 71602G03 OYSTER 71602G04 TAN 71602G05 SPECIAL 71602G06 BLACK 71602G07 BROWN 604912G0103 WHITE/RED (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 604912G0102 WHITE/BLUE (FOR VEHICLES MANUFACTURED BE...
	38 71702G01 HIP RESTRAINT (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	39 71701G01 HIP RESTRAINT (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	40 71204G01 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 8
	41
	42 00664G7 LOCK WASHER, 1/4" 4
	43 00661G8 HEX HEAD CAP SCREW, 1/4" - 20 X 1" LG 4
	1 634180 SEAT FRAME WELDMENT 1
	2 634179 FOOTREST WELDMENT 1
	3 634175 ARMREST, REAR SEAT 2
	4 634174 SEAT FRAME SUPPORT 2
	5
	6
	7 00427G4 HEX HEAD CAP SCREW, 3/8" - 16 X 1.5" LG 6
	8 00428G8 HEX HEAD CAP SCREW, 3/8" - 16 X 3" LG 2
	9 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	10 614221 FLAT WASHER, 3/8" 24
	11 00559G7 FLAT WASHER, 1/4" 4
	12 11098G5 PLASTIC LOCK NUT, 3/8" - 16 10
	13 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	14 14390G4 PLASTIC LOCK NUT, 1/4" - 20 4
	15 19853G1 SQUARE CAP TUBE, 1" 2
	16 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	17 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1.75" LG 2
	18 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 19 - 24) 1
	19 634185 FOOTREST HANDLE WELDMENT 1
	20 19859G1 SQUARE CAP TUBE, 3/4” 2
	21 610631 DECAL 1
	22 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	23 614221 FLAT WASHER, 3/8" 8
	24 11098G5 PLASTIC LOCK NUT, 3/8" - 16 4
	25
	26
	27 615712 SEAT FRAME WELDMENT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	28 615714 FOOTREST WELDMENT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	29 615729 ARMREST, REAR SEAT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 2
	30 615713 SEAT FRAME SUPPORT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 2
	31 615728 FOOTREST BRACKET (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	32 615727 FOOTREST BRACKET (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	33
	34
	35 617901 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 36 - 41) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	36 615721 FOOTREST HANDLE WELDMENT 1
	37 19859G1 SQUARE CAP TUBE, 3/4” 2
	38 610631 DECAL 1
	39 00427G8 HEX HEAD SCREW, 3/8" - 16 X 2" LG 4
	40 614221 FLAT WASHER, 3/8" 8
	41 11098G5 PLASTIC LOCK NUT, 3/8" - 16 4

	SP_635086_M-WEATHER PROTECTION_APR2014.pdf
	1 71966G03 FULL WINDSHIELD KIT (INCLUDES ITEMS 2 - 3) 1
	2 71960G01 WINDSHIELD (FULL) 2
	3 71956G03 HARDWARE KIT (INCLUDES ITEMS 4 - 8) 1
	4 * FLAT WASHER (SS), 1/4" 2
	5 * RUBBER GROMMET 2
	6 * LOCK NUT (SS), 1/4" - 20 2
	7 * PAN HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1 3/4" LG 2
	8 615622 SASH, 26" LG 2
	9 * SAFETY LABEL 1
	10 71966G04 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 11 - 12) 1
	11 617544 SPORT WINDSHIELD 1
	12 71956G04 HARDWARE KIT (INCLUDES ITEMS 4 - 7, 13) 1
	13 615661 SASH, 12" LG 2
	14 605122 ENCLOSURE (PACIFIC BLUE) (REQUIRES SUN TOP KIT) 1
	15 605128 ENCLOSURE (TUSCAN) (REQUIRES SUN TOP KIT) 1
	16 605119 ENCLOSURE (TAN) (REQUIRES SUN TOP KIT) 1
	17 605133 ENCLOSURE (ASPEN) (REQUIRES SUN TOP KIT) 1
	18 605126 ENCLOSURE (BURGUNDY) (REQUIRES SUN TOP KIT) 1
	19 605123 ENCLOSURE (CAPRI) (REQUIRES SUN TOP KIT) 1
	20 605130 ENCLOSURE (CHARCOAL TWEED) (REQUIRES SUN TOP KIT) 1
	21 605129 ENCLOSURE (DUBONNET TWEED) (REQUIRES SUN TOP KIT) 1
	22 605121 ENCLOSURE (HUNTER GREEN) (REQUIRES SUN TOP KIT) 1
	23 605125 ENCLOSURE (HEMLOCK TWEED) (REQUIRES SUN TOP KIT) 1
	24 605131 ENCLOSURE (JOCKEY RED) (REQUIRES SUN TOP KIT) 1
	25 605127 ENCLOSURE (LINEN TWEED) (REQUIRES SUN TOP KIT) 1
	26 605132 ENCLOSURE (MEDITERRANEAN BLUE) (REQUIRES SUN TOP KIT) 1
	27 605120 ENCLOSURE (OYSTER) (REQUIRES SUN TOP KIT) 1
	28 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 29 - 31) 1
	29 19496G1 REAR VIEW MIRROR 1
	30 19502G3 SUPPORT BRACKET 1
	31 19527G1 PAN HEAD PHILLIPS SCREW (SS), #8 - 32 X 5/8" LG 1
	1 606260 SUN TOP KIT (BLACK), 80" LG (INCLUDES ITEMS 2 - 21) 1
	2 606937 SUN TOP (BLACK), 80" LG 1
	3 602743 REAR STRUT (DRIVER SIDE) 1
	4 602741 REAR STRUT (PASSENGER SIDE) 1
	5 00665G5 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG 4
	6 00679G1 FLAT WASHER (SS), 3/8" 18
	7 00771G5 NYLON WASHER, 3/8" 4
	8 00891G5 LOCK NUT, 3/8" - 16 10
	9 19853G1 END CAP, 1" 2
	10 75125G01 FRONT STRUT 1
	11 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 4
	12 00905G8 LOCK WASHER, 5/16" 4
	13 75048G01 SPACER, 1/2" 2
	14 00879G1 LOCK WASHER, 3/8" 4
	15 00559G8 FLAT WASHER, 5/16" 4
	16 00674G8 HEX HEAD BOLT (SS), 3/8 - 16 X 5" LG 2
	17 18716G1 SPACER 2
	18 00653G1 FLAT WASHER (SS), 3/8" 2
	19 00665G3 HEX HEAD BOLT (SS), 3/8" - 16 X 2 1/2" LG 2
	20 00665G6 HEX HEAD BOLT (SS), 3/8" - 16 X 2" LG 2
	21 24647G1 SPACER, 1/4" 2
	22
	23
	24 603119 SUN TOP KIT (WHITE), 80" LG (INCLUDES ITEMS 3 - 21, 25) 1
	25 27604G01 SUN TOP (WHITE), 80" LG 1
	26
	27 603120 SUN TOP KIT (TAN), 80" LG (INCLUDES 3 - 21, 28) 1
	28 602672 SUN TOP (TAN), 80" LG 1
	29
	30

	SP_635086_N-WHEELS AND TIRES_3SEP2013.pdf
	1 28442G03 BLACK WHEEL AND TURF SAVER® TIRE ASSEMBLY (INCLUDES ITEMS 2 - 4) AR
	2 28442G02 TIRE, 20 X 10 - 10 TURF SAVER® 1
	3 15172G02 BLACK WHEEL RIM, (4 LUG) 1
	4 11657G1 VALVE STEM 1
	5
	6 14723G1 LUG NUT, 1/2" -20 AR
	7
	8
	9 74842G03 WHEEL AND TRAIL WOLF TIRE® ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 11) AR
	10 74842G04 WHEEL AND TRAIL WOLF TIRE® ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 11) AR
	11 74842G05 TIRE, 20 X 11 - 10 TRAIL WOLF® 1
	12
	13 28630G04 BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3, 4, 15) AR
	14 28630G05 BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3, 4, 15) AR
	15 28630G01 TIRE, 22 X 9 - 10 STRYKER 1 1
	16
	17 604930 POLISHED WHEEL AND PATHFINDER TIRE® ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 19 - 21) AR
	18 605228 POLISHED WHEEL AND PATHFINDER TIRE® ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 19 - 21) AR
	19 604927 POLISHED CAST ALUMINUM WHEEL 1
	20 604928 TIRE, 22 X 11 PATHFINDER TIRE® 1
	21 604915 VALVE STEM 1
	22
	23
	24
	25
	26
	27
	28 606240 DIAMOND WHEEL AND SPEEDRACER TIRE ASSY (DRIVER SIDE) (NOT ILLUSTRATED) AR
	29 606179 DIAMOND WHEEL AND SPEEDRACER TIRE ASSY (PASSENGER SIDE) (NOT ILLUSTRATED) AR
	30
	31 608910 DIAMOND WHEEL CAP AR
	32
	33 606925 DIAMOND LUG NUT, 1/2" - 20 AR
	34
	35 608914 POLISHED SPOKED WHEEL AND TERRA TRAC TIRE ASSEMBLY (INCLUDES ITEMS 36 - 38) AR
	36 606141 TERRA TRAC TIRE, 22 X 11 - 10 1
	37 604915 CHROME VALVE STEM 1
	38 604927 POLISHED SPOKED WHEEL, 10 X 7 1
	39
	40
	41 604929 CHROME CENTER CAP AR
	42
	43 605310 CHROME LUG NUT, 1/2" - 20 AR
	44 12091G2 SPINDLE CAP AR
	45 74175G01 DUST CAP AR

	SP_635086_L-SEATING_APR2014.pdf
	1 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 3 - 10) 1 71751G02 GRAY 71751G03 OYSTER 71751G04 TAN 71751G07 BLACK 604908 WHITE/BLUE 604907 WHITE/RED 71751G06 BROWN 620794 WHITE/YELLOW 620796 GRAY/BLACK 606828 RED/BLACK 615838 WHITE/BLACK 615837 OYSTER/GARNET
	2
	3 71752G01 SEAT BACK REAR COVER 1
	4 71754G01 FOAM PADDING 1
	5
	6
	7 76414G01 SEAT BACK (WOOD) 1
	8 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	9 615730 SEAT BACK SUPPORT 2
	10 71204G01 HEX HEAD BOLT, 1/4" - 20 X .88" LG 8
	11 *** VINYL SEAT BACK COVER 1 71753G03 OYSTER 71753G04 TAN 71753G07 BLACK 71753G02 GRAY 71753G06 BROWN 71753G01 WHITE 71753G05 SPECIAL 604916G0103 WHITE/RED (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 604916G0704 GRAY/BLACK (FOR VEHICLES MANUFACTURE...
	12
	13
	14 *** FLIP FLOP SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 20) 1 632837G01 OYSTER 632837G03 TAN 632837G04 GRAY 632837G06 BLACK 632837G07 BROWN 632837G09 WHITE/BLUE 632837G10 RED/BLACK 632837G11 WHITE/RED 632837G12 WHITE/BLACK 632837G13 WHITE/YELLOW 632837G...
	15 617137 DECK BOARD ASSEMBLY (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	16 634190 DECK BOARD ASSEMBLY 1
	17 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	18 617402 SEAT STRAP 1
	19 00559G7 FLAT WASHER, 1/4" 1
	20 *** FLIP FLOP VINYL SEAT BOTTOM 1 615646 OYSTER 615647 TAN 617892 GRAY 615648 BLACK 617893 BROWN 611125 WHITE/BLUE 611135 RED/BLACK 611126 WHITE/RED 611130 WHITE/BLACK 611127 WHITE/YELLOW 611137 GRAY/BLACK 611136 OYSTER/RUBY
	21
	22 01006G01 HEX WASHER HEAD SCREW, 3/8" - 16 X 1.25" LG 4
	23 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 40) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GRAY 629269G0105 WHITE 629269G0106 BLACK 629269G0107 BROWN 629269G0108 CUSTOM SOLID 629269G0109 WHITE/BLUE 629269G0110 RED/BLACK 629269G0111 WHITE/R...
	24 76411G01 SEAT BOTTOM (WOOD) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	25 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	26 629301 SEAT BOTTOM (WOOD) 1
	27 71610G01 SEAT HINGE 2
	28 00720G08 FLAT HEAD PHILLIPS SCREW (SS), #12 - 14 X 1" LG 6
	29 17074G1 RUBBER PAD 2
	30 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	31 23222G1 FLAT STAPLE 110
	32 23223G1 FLAT STAPLE 36
	33 617644 HIP RESTRAINT (DRIVER SIDE) 1
	34 617645 HIP RESTRAINT (PASSENGER SIDE) 1
	35 615417 BUTTON HEAD TORX BOLT (SS), 1/4" - 20 X 1" LG 8
	36 *** VINYL SEAT BOTTOM COVER 1 604912G0103 WHITE/RED 604912G0102 WHITE/BLUE 604912G0108 WHITE/YELLOW 604912G0104 WHITE/BLACK 604912G0304 RED/BLACK 604912G0506 OYSTER/GARNET 604912G0704 GRAY/BLACK
	37 *** SEAT BOTTOM COVER 1 71602G01 WHITE 71602G02 GRAY 71602G03 OYSTER 71602G04 TAN 71602G05 SPECIAL 71602G06 BLACK 71602G07 BROWN 604912G0103 WHITE/RED (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 604912G0102 WHITE/BLUE (FOR VEHICLES MANUFACTURED BE...
	38 71702G01 HIP RESTRAINT (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	39 71701G01 HIP RESTRAINT (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	40 71204G01 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 8
	41
	42 00664G7 LOCK WASHER, 1/4" 4
	43 00661G8 HEX HEAD CAP SCREW, 1/4" - 20 X 1" LG 4
	1 634180 SEAT FRAME WELDMENT 1
	2 634179 FOOTREST WELDMENT 1
	3 634175 ARMREST, REAR SEAT 2
	4 634174 SEAT FRAME SUPPORT 2
	5
	6
	7 00427G4 HEX HEAD CAP SCREW, 3/8" - 16 X 1.5" LG 6
	8 00428G8 HEX HEAD CAP SCREW, 3/8" - 16 X 3" LG 2
	9 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	10 614221 FLAT WASHER, 3/8" 24
	11 00559G7 FLAT WASHER, 1/4" 4
	12 11098G5 PLASTIC LOCK NUT, 3/8" - 16 10
	13 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	14 14390G4 PLASTIC LOCK NUT, 1/4" - 20 4
	15 19853G1 SQUARE CAP TUBE, 1" 2
	16 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	17 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1.75" LG 2
	18 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 19 - 24) 1
	19 634185 FOOTREST HANDLE WELDMENT 1
	20 19859G1 SQUARE CAP TUBE, 3/4” 2
	21 610631 DECAL 1
	22 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	23 614221 FLAT WASHER, 3/8" 8
	24 11098G5 PLASTIC LOCK NUT, 3/8" - 16 4
	25
	26
	27 615712 SEAT FRAME WELDMENT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	28 615714 FOOTREST WELDMENT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	29 615729 ARMREST, REAR SEAT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 2
	30 615713 SEAT FRAME SUPPORT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 2
	31 615728 FOOTREST BRACKET (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	32 615727 FOOTREST BRACKET (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	33
	34
	35 617901 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 36 - 41) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	36 615721 FOOTREST HANDLE WELDMENT 1
	37 19859G1 SQUARE CAP TUBE, 3/4” 2
	38 610631 DECAL 1
	39 00427G8 HEX HEAD SCREW, 3/8" - 16 X 2" LG 4
	40 614221 FLAT WASHER, 3/8" 8
	41 11098G5 PLASTIC LOCK NUT, 3/8" - 16 4

	SP_635086_E-ELECTRICAL SYSTEM_April 2014.pdf
	1 *** 8 VOLT BATTERY 6
	2
	3 612867 BATTERY RETAINER 1
	4 01101G01 HOLD DOWN BOLT (SS) 2
	5 11027G1 LOCK NUT, 5/16" - 18 2
	6 00993G01 LOCK WASHER (SILICON BRONZE), 5/16" 5
	7 28418G01 HEX NUT (BRASS), 5/16" - 18 2
	8 00993G02 LOCK WASHER (SILICON BRONZE), 1/4" 4
	9 28418G02 LOCK NUT (BRASS), 1/4" - 20 2
	10 614521 REGULATED HOSE SUPPLY, 20’ (NOT ILLUSTRATED) 1
	11
	12
	13
	14
	15
	16
	17
	18
	19 25971G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 6" LG 1
	20 25971G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 10 1/2" LG 4
	21
	22 00565G8 LOCK WASHER, 5/16" 12
	23 00702G2 HEX NUT, 5/16" - 18 12
	24 25971G16 4 GA WIRE (BATTERY -, BLACK), 19" LG 1
	25 25971G15 4 GA WIRE (BATTERY +, BLACK), 17" LG 1
	26 74659G01 POWER HARNESS 1
	27 74649G01 CONTROL HARNESS (NOT ILLUSTRATED) 1
	28 609670 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 29 - 37) 1
	29 73051G21 RECEPTACLE COVER 1
	30 73051G22 RECEPTACLE BOTTOM 1
	31 73051G05 FEMALE CONNECTOR 2
	32 73051G06 INSULATOR SLEEVE 1
	33 25978G25 18 GA WIRE (RED 9") 1
	34 73051G08 PHILLIPS PAN HEAD SCREW (BRASS), #10 - 32 X 1/2" LG 2
	35 73051G09 PHILLIPS PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG 3
	36 73051G10 LOCK NUT, #6 - 32 3
	37 609654 WIRE HARNESS (CHARGER) 1
	38
	39
	40 27327G02 CABLE CLAMP 1
	41 10570G11 RIVET (SS), 3/16" X 3/4" LG (NOT ILLUSTRATED) 1
	42 17618G1 WIRE TIE 11
	43 14601G10 RIVET (ALUMINUM), 3/16" X 1" LG 4
	44 614457 SNAKE HYDROLINK, 6 - 6V OR 6 - 8V 1
	45 615352 CLAMP - POLYPROPYLENE (NOT ILLUSTRATED) 9
	1 74914G02 HOUR METER KIT (INCLUDES ITEMS 2 - 7) 1
	2 74908G01 HOUR METER HARNESS 1
	3 10570G11 RIVET (SS), 3/16" X 3/4" LG 2
	4 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 74665G02 HOUR METER 1
	6 74696G01 RETAINER CLIP 1
	7 74716G02 HOUR METER BRACKET 1
	8 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 2
	9
	10
	11 605750 DC TO DC CONVERTER KIT (INCLUDES ITEMS 12 - 21) 1
	12 632185 DC-DC CONVERTER 1
	13 633303 BRACKET 1
	14 605888 HARNESS 1
	15 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 4
	16 16816G5 RACHET RIVET, .187 X .550 (NOT ILLUSTRATED) 1
	17 00559G7 FLAT WASHER, 1/4" 4
	18 632372 TAPPING SCREW, #10 - 24 X 1/2" LG 4
	19 14390G4 LOCK NUT, 1/4" - 20 2
	20 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	21 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	22
	23 614472 HYDROLINK HAND PUMP KIT 1
	1 613271 CONTINUOUS TONE BUZZER 1
	2 01041G01 RIVET, 1/8" X 13/16" LG 2
	3
	4 22674G1 FUSE BLOCK 1
	5 01041G01 RIVET, 1/8" X 13/16" LG 2
	6 18392G1 15 AMP FUSE AR
	7 33639G** KEY SWITCH WITH LIGHTS 1
	8 00568G6 LOCK WASHER, 3/4" 1
	9 17137G1 FACE NUT, 3/4" - 20 1
	10
	11
	12 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 13 - 14) 1
	13 73522G03 CONSOLE INSERT PLATE 1
	14 20271G10 HOLE PLUG 1
	15
	16
	17 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	18
	19
	20
	21 73030G06 CONSOLE PLATE 1
	22 74322G01 CONSOLE PLATE DECAL 1
	23 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	24 74323G01 DIRECTION SELECTOR SWITCH 1
	25 33636G05 STATE OF CHARGE METER (SOC) 1
	26 74018G01 WIRE HARNESS (SOC) 1
	27 25978G74 WIRE ASSEMBLY RED #18 (NOT ILLUSTRATED) 1
	28 35966G03 BALL HOLDER DECAL (NOT ILLUSTRATED) 1
	1 614497 HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	2 614501 HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	3 618556 LED HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	4 618555 LED HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	5 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 8
	6 619151 WIRE HARNESS (ACCESSORY) 48V DC,SWB 1
	7 71781G02 VINYL TAPE 2
	8
	9 22288G2 TAILLIGHT ASSEMBLY (INCLUDES ITEM 10) 2
	10 21759G1 TAILLIGHT BULB 1
	11 622661 TURN SIGNAL KIT (INCLUDES ITEMS 12 - 16) 1
	12 619102 TURN SIGNAL BULB 2
	13 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	15 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	16 20965G3 STEERING COLUMN COVER 1
	17 32860G01 HORN 1
	18 14390G4 LOCK NUT 1/4" - 20 1
	19 00414G5 HEX HEAD BOLT, 1/4" - 20 X .62" LG 1
	20 17318G1 HORN SWITCH 1
	21
	22 27068G01 HORN SWITCH BOOT 1
	23 608397 HORN SWITCH LABEL 1
	24 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 2
	25 00559G7 FLAT WASHER, 1/4" 1
	26 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	27 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	28 71364G02 J-CLIP 8
	29 71425G01 FLAT HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 3/4" LG 8
	30 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	31 00513G4 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1 1/2" LG 4

	SP_635086_E-ELECTRICAL SYSTEM_April 2014.pdf
	1 *** 8 VOLT BATTERY 6
	2
	3 612867 BATTERY RETAINER 1
	4 01101G01 HOLD DOWN BOLT (SS) 2
	5 11027G1 LOCK NUT, 5/16" - 18 2
	6 00993G01 LOCK WASHER (SILICON BRONZE), 5/16" 5
	7 28418G01 HEX NUT (BRASS), 5/16" - 18 2
	8 00993G02 LOCK WASHER (SILICON BRONZE), 1/4" 4
	9 28418G02 LOCK NUT (BRASS), 1/4" - 20 2
	10 614521 REGULATED HOSE SUPPLY, 20’ (NOT ILLUSTRATED) 1
	11
	12
	13
	14
	15
	16
	17
	18
	19 25971G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 6" LG 1
	20 25971G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 10 1/2" LG 4
	21
	22 00565G8 LOCK WASHER, 5/16" 12
	23 00702G2 HEX NUT, 5/16" - 18 12
	24 25971G16 4 GA WIRE (BATTERY -, BLACK), 19" LG 1
	25 25971G15 4 GA WIRE (BATTERY +, BLACK), 17" LG 1
	26 74659G01 POWER HARNESS 1
	27 74649G01 CONTROL HARNESS (NOT ILLUSTRATED) 1
	28 609670 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 29 - 37) 1
	29 73051G21 RECEPTACLE COVER 1
	30 73051G22 RECEPTACLE BOTTOM 1
	31 73051G05 FEMALE CONNECTOR 2
	32 73051G06 INSULATOR SLEEVE 1
	33 25978G25 18 GA WIRE (RED 9") 1
	34 73051G08 PHILLIPS PAN HEAD SCREW (BRASS), #10 - 32 X 1/2" LG 2
	35 73051G09 PHILLIPS PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG 3
	36 73051G10 LOCK NUT, #6 - 32 3
	37 609654 WIRE HARNESS (CHARGER) 1
	38
	39
	40 27327G02 CABLE CLAMP 1
	41 10570G11 RIVET (SS), 3/16" X 3/4" LG (NOT ILLUSTRATED) 1
	42 17618G1 WIRE TIE 11
	43 14601G10 RIVET (ALUMINUM), 3/16" X 1" LG 4
	44 614457 SNAKE HYDROLINK, 6 - 6V OR 6 - 8V 1
	45 615352 CLAMP - POLYPROPYLENE (NOT ILLUSTRATED) 9
	1 74914G02 HOUR METER KIT (INCLUDES ITEMS 2 - 7) 1
	2 74908G01 HOUR METER HARNESS 1
	3 10570G11 RIVET (SS), 3/16" X 3/4" LG 2
	4 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 74665G02 HOUR METER 1
	6 74696G01 RETAINER CLIP 1
	7 74716G02 HOUR METER BRACKET 1
	8 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 2
	9
	10
	11 605750 DC TO DC CONVERTER KIT (INCLUDES ITEMS 12 - 21) 1
	12 632185 DC-DC CONVERTER 1
	13 633303 BRACKET 1
	14 605888 HARNESS 1
	15 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 4
	16 16816G5 RACHET RIVET, .187 X .550 (NOT ILLUSTRATED) 1
	17 00559G7 FLAT WASHER, 1/4" 4
	18 632372 TAPPING SCREW, #10 - 24 X 1/2" LG 4
	19 14390G4 LOCK NUT, 1/4" - 20 2
	20 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	21 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	22
	23 614472 HYDROLINK HAND PUMP KIT 1
	1 613271 CONTINUOUS TONE BUZZER 1
	2 01041G01 RIVET, 1/8" X 13/16" LG 2
	3
	4 22674G1 FUSE BLOCK 1
	5 01041G01 RIVET, 1/8" X 13/16" LG 2
	6 18392G1 15 AMP FUSE AR
	7 33639G** KEY SWITCH WITH LIGHTS 1
	8 00568G6 LOCK WASHER, 3/4" 1
	9 17137G1 FACE NUT, 3/4" - 20 1
	10
	11
	12 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 13 - 14) 1
	13 73522G03 CONSOLE INSERT PLATE 1
	14 20271G10 HOLE PLUG 1
	15
	16
	17 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	18
	19
	20
	21 73030G06 CONSOLE PLATE 1
	22 74322G01 CONSOLE PLATE DECAL 1
	23 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	24 74323G01 DIRECTION SELECTOR SWITCH 1
	25 33636G05 STATE OF CHARGE METER (SOC) 1
	26 74018G01 WIRE HARNESS (SOC) 1
	27 25978G74 WIRE ASSEMBLY RED #18 (NOT ILLUSTRATED) 1
	28 35966G03 BALL HOLDER DECAL (NOT ILLUSTRATED) 1
	1 614497 HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	2 614501 HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	3 618556 LED HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	4 618555 LED HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	5 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 8
	6 619151 WIRE HARNESS (ACCESSORY) 48V DC,SWB 1
	7 71781G02 VINYL TAPE 2
	8
	9 22288G2 TAILLIGHT ASSEMBLY (INCLUDES ITEM 10) 2
	10 21759G1 TAILLIGHT BULB 1
	11 622661 TURN SIGNAL KIT (INCLUDES ITEMS 12 - 16) 1
	12 619102 TURN SIGNAL BULB 2
	13 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	15 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	16 20965G3 STEERING COLUMN COVER 1
	17 32860G01 HORN 1
	18 14390G4 LOCK NUT 1/4" - 20 1
	19 00414G5 HEX HEAD BOLT, 1/4" - 20 X .62" LG 1
	20 17318G1 HORN SWITCH 1
	21
	22 27068G01 HORN SWITCH BOOT 1
	23 608397 HORN SWITCH LABEL 1
	24 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 2
	25 00559G7 FLAT WASHER, 1/4" 1
	26 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	27 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	28 71364G02 J-CLIP 8
	29 71425G01 FLAT HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 3/4" LG 8
	30 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	31 00513G4 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1 1/2" LG 4

	SP_635086_G_FRONT SUSPENSION AND STEERING_APR2014.pdf
	1 70758G05 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 2 - 12) 1
	2 70607G01 STEERING SHAFT 1
	3 70610G03 STEERING COLUMN 1
	4 28569G01 STEERING COLUMN BUSHING 1
	5 70580G01 INTERMEDIATE SHAFT 1
	6 01055G01 HEX HEAD BOLT, M8 X 1.25 LG 1
	7 00565G8 LOCK WASHER, 5/16" 1
	8 70751G01 RETAINING RING (INTERNAL) 1
	9 70888G01 RETAINING RING (EXTERNAL) 1
	10 15112G1 BALL BEARING 1
	11 70887G01 WAVE WASHER 1
	12 01022G01 HEX HEAD BOLT, #6 - 20 x 5/16" LG 1
	13
	14
	15 602980 STEERING WHEEL (PREMIUM) 1
	16 14390G2 LOCK NUT, 5/8" - 18 1
	17 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 18 - 22) 1
	18 70897G02 THREADED ROD (24" LG) 1
	19 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	20 01069G01 JAM NUT, M12 X 1.25 (LEFT HAND THREADS) 1
	21 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	22 01069G02 JAM NUT, M12 X 1.25 (RIGHT HAND THREADS) 1
	23
	24
	25 00734G1 LOCK NUT, 7/16" - 14 2
	26 602979 STEERING WHEEL 1
	27 01006G01 HEX HEAD BOLT, 3/8" - 16 x 1 1/4" LG 4
	28 00879G1 FLAT WASHER, 3/8" 4
	29 70997G01 STEERING COLUMN BASE COVER 1
	30 71055G01 RIVET, 3/16" DIA 1
	31 71147G01 STEERING WHEEL COVER 1
	32 605435 E-Z-GO STEERING WHEEL DECAL 1
	33 10387G2 COTTER PIN, 3/32" X 1" LG 1
	34 00464G6 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 3
	35 70667G02 SPACER, 1.21" 3
	36 01055G01 HEX HEAD BOLT, M8 X 1.25 LG 1
	37 00565G8 LOCK WASHER, 5/16" 1
	38 00560G2 FLAT WASHER, 7/16" 6
	39 00734G1 LOCK NUT, 7/16" - 14 3
	1 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 2 - 27) 1
	2 70965G01 STEERING RACK COVER AND BEARING 1
	3
	4 70750G01 RETAINING RING (EXTERNAL) 1
	5 15112G1 BALL BEARING 1
	6 70603G01 PINION 1
	7 70751G01 RETAINING RING (INTERNAL) 1
	8 70638G01 SEAL PINION 1
	9 70604G01 STEERING RACK 1
	10
	11 70590G01 RACK LOADER 1
	12 70666G01 SPRING COMPRESSION 1
	13 70645G01 RACK LOADER GASKET 1
	14 70591G01 RACK LOADER COVER 1
	15 71102G01 HEX HEAD TAPTITE SCREW, 1/4" - 20 X 3/4" LG 2
	16 10389G3 GREASE FITTING, STRAIGHT 1
	17 70695G01 TIE ROD END (INCLUDES ITEMS 18 - 19) 1
	18 50641G1 RUBBER BOOT 1
	19 * SLOTTED NUT, 7/16" - 20 1
	20
	21 70694G01 ROD END (INNER) (INCLUDES ITEMS 22 - 23) 1
	22 * JAM NUT, 1/2" - 20 1
	23 * SET SCREW, #10 - 32 x .25" LG 1
	24 70961G01 RACK BOOT 1
	25 12416G2 NYLON CLAMP 1
	26 11391G8 HOSE CLAMP, 1 13/16" - 2 3/8" 1
	27 604238 STEERING BOX TAG 1
	1 633795 FRONT AXLE 1
	2 70930G02 SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 13 ) 1
	3 70802G01 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	4 25146G1 GREASE SEAL 1
	5 11750G2 ROLLER BEARING AND RACE ASSEMBLY 2
	6 72590G01 HUB ASSEMBLY (INCLUDES ITEMS 7 - 9) 1
	7 74332G01 WHEEL HUB 1
	8 51141G1 RACE BEARING 2
	9 36038G01 SET SCREW, 1/2" - 20 X 2" LG 4
	10 12093G1 CASTELLATED NUT, 1" - 14 1
	11 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	12 632925 FLANGED BUSHING, 25MM 1
	13 632926 SLEEVE BUSHING, 25MM 1
	14
	15 70931G02 SPINDLE AND HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 13, 16) 1
	16 70803G01 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	17
	18 70754G01 THRUST WASHER (SS), 1" 2
	19 14390G6 LOCK NUT, 1/2" - 13 2
	20 76419G01 SHOCK ABSORBER 2
	21 10435G1 SHOCK ABSORBER WASHER, 1.25" O.D. X .406" I.D. 8
	22 10194G1 RUBBER BUSHING, 1" O.D. X .34" I.D. 8
	23 00532G6 HEX NUT, 3/8" - 24 4
	24 00407G6 KING PIN BOLT, 1/2" - 13 X 6" LG 2
	25 00560G3 FLAT WASHER, 1/2" 4
	26 70745G01 KING PIN TUBE 2
	27 70990G03 CANTILEVER LEAF SPRING 2
	28 604572 WINCH PLATE 4
	29 635202 WINCH RECEIVER 3
	30 00462G8 HEX HEAD BOLT, 7/16" - 14 X 1" LG 4
	31 00734G1 LOCK NUT, 7/16" - 14 4
	32 70163G03 SPRING PLATE 4
	33 00734G1 LOCK NUT, 7/16" - 14 12
	34 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG 12
	35 10044G01 VINYL CAP 4

	SP_635086_J_REAR AXLE_APR2014.pdf
	1 74776G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 2 - 7) 1
	2 617609 AXLE SHAFT (PASSENGER SIDE) 1
	3 617608 AXLE SHAFT (DRIVER SIDE) 1
	4 612823 DIFFERENTIAL COVER 1
	5 601085 HEX HEAD PLUG 1
	6 15558G1 HEX HEAD FLANGED BOLT, 5/16" - 18 X 3/4" LG 10
	7 73050G01 VENT VALVE 1
	8 624110 PLUG 3
	9 72764G02 SCUFF GUARD 1
	10
	11 24261G1 SPLINE BUMPER 1
	12 00797G2 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 3
	13 00664G7 LOCK WASHER (SS), 1/4" 3
	14 01110G01 FLAT WASHER (SS), 1/4" 3
	15 27327G01 CLAMP 1
	16
	17
	18 617150 REAR AXLE ASSEMBLY W/LSD (INCLUDES ITEMS 2 - 7) 1
	1 631165 DIFFERENTIAL SOLID AXLE (HARDENED GEARS) (INCLUDES ITEMS 2 - 22) 1
	2 * HEX HOLLOW PLUG, 3/4" - 16 2
	3 * HEX HEAD SCREW, 3/8" - 16 X 1" LG 12
	4 * HEX HEAD SCREW, 3/8" - 24MM LG 8
	5 * TAPPING SCREW, 5/16" - 18 X 1.25" LG 12
	6 * PIN, 5/16" X 1" LG 2
	7 * RETAINING RING, 52MM 2
	8 * BALL BEARING, 25MM X 52MM X 15MM 4
	9 * GEARCASE - MACH (DRIVER SIDE) 1
	10 * GEARCASE - MACH (PASSENGER SIDE) 1
	11 * VENT TUBE, 1/4" 1
	12 * HELICAL OUTPUT GEAR 1
	13 * AXLE (DRIVER SIDE) 1
	14 * AXLE (PASSENGER SIDE) 1
	15 * AXLE TUBE WELDMENT (DRIVER SIDE) 1
	16 * AXLE TUBE WELDMENT (PASSENGER SIDE) 1
	17 * SHAFT MOTOR INPUT SUBASSEMBLY 1
	18 * INTERMEDIATE SHAFT SUBASSEMBLY 1
	19 * DIFFERENTIAL SUBASSEMBLY 1
	20 * VENT CAP PLUG, 5/16" (NOT ILLUSTRATED) 1
	21 * TRIPLE LIP SEAL, 25 X 35 X 7.8 1
	22 * DUAL LIP SEAL, 29 X 42 X 7 2

	SP_635086_L-SEATING_APR2014.pdf
	1 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 3 - 10) 1 71751G02 GRAY 71751G03 OYSTER 71751G04 TAN 71751G07 BLACK 604908 WHITE/BLUE 604907 WHITE/RED 71751G06 BROWN 620794 WHITE/YELLOW 620796 GRAY/BLACK 606828 RED/BLACK 615838 WHITE/BLACK 615837 OYSTER/GARNET
	2
	3 71752G01 SEAT BACK REAR COVER 1
	4 71754G01 FOAM PADDING 1
	5
	6
	7 76414G01 SEAT BACK (WOOD) 1
	8 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	9 615730 SEAT BACK SUPPORT 2
	10 71204G01 HEX HEAD BOLT, 1/4" - 20 X .88" LG 8
	11 *** VINYL SEAT BACK COVER 1 71753G03 OYSTER 71753G04 TAN 71753G07 BLACK 71753G02 GRAY 71753G06 BROWN 71753G01 WHITE 71753G05 SPECIAL 604916G0103 WHITE/RED (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 604916G0704 GRAY/BLACK (FOR VEHICLES MANUFACTURE...
	12
	13
	14 *** FLIP FLOP SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 20) 1 632837G01 OYSTER 632837G03 TAN 632837G04 GRAY 632837G06 BLACK 632837G07 BROWN 632837G09 WHITE/BLUE 632837G10 RED/BLACK 632837G11 WHITE/RED 632837G12 WHITE/BLACK 632837G13 WHITE/YELLOW 632837G...
	15 617137 DECK BOARD ASSEMBLY (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	16 634190 DECK BOARD ASSEMBLY 1
	17 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	18 617402 SEAT STRAP 1
	19 00559G7 FLAT WASHER, 1/4" 1
	20 *** FLIP FLOP VINYL SEAT BOTTOM 1 615646 OYSTER 615647 TAN 617892 GRAY 615648 BLACK 617893 BROWN 611125 WHITE/BLUE 611135 RED/BLACK 611126 WHITE/RED 611130 WHITE/BLACK 611127 WHITE/YELLOW 611137 GRAY/BLACK 611136 OYSTER/RUBY
	21
	22 01006G01 HEX WASHER HEAD SCREW, 3/8" - 16 X 1.25" LG 4
	23 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 40) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GRAY 629269G0105 WHITE 629269G0106 BLACK 629269G0107 BROWN 629269G0108 CUSTOM SOLID 629269G0109 WHITE/BLUE 629269G0110 RED/BLACK 629269G0111 WHITE/R...
	24 76411G01 SEAT BOTTOM (WOOD) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	25 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	26 629301 SEAT BOTTOM (WOOD) 1
	27 71610G01 SEAT HINGE 2
	28 00720G08 FLAT HEAD PHILLIPS SCREW (SS), #12 - 14 X 1" LG 6
	29 17074G1 RUBBER PAD 2
	30 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	31 23222G1 FLAT STAPLE 110
	32 23223G1 FLAT STAPLE 36
	33 617645 HIP RESTRAINT (DRIVER SIDE) 1
	34 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	35 615417 BUTTON HEAD TORX BOLT (SS), 1/4" - 20 X 1" LG 8
	36 *** VINYL SEAT BOTTOM COVER 1 604912G0103 WHITE/RED 604912G0102 WHITE/BLUE 604912G0108 WHITE/YELLOW 604912G0104 WHITE/BLACK 604912G0304 RED/BLACK 604912G0506 OYSTER/GARNET 604912G0704 GRAY/BLACK
	37 *** SEAT BOTTOM COVER 1 71602G01 WHITE 71602G02 GRAY 71602G03 OYSTER 71602G04 TAN 71602G05 SPECIAL 71602G06 BLACK 71602G07 BROWN 604912G0103 WHITE/RED (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 604912G0102 WHITE/BLUE (FOR VEHICLES MANUFACTURED BE...
	38 71702G01 HIP RESTRAINT (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	39 71701G01 HIP RESTRAINT (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	40 71204G01 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 8
	41
	42 00664G7 LOCK WASHER, 1/4" 4
	43 00661G8 HEX HEAD CAP SCREW, 1/4" - 20 X 1" LG 4
	1 634180 SEAT FRAME WELDMENT 1
	2 634179 FOOTREST WELDMENT 1
	3 634175 ARMREST, REAR SEAT 2
	4 634174 SEAT FRAME SUPPORT 2
	5
	6
	7 00427G4 HEX HEAD CAP SCREW, 3/8" - 16 X 1.5" LG 6
	8 00428G8 HEX HEAD CAP SCREW, 3/8" - 16 X 3" LG 2
	9 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	10 614221 FLAT WASHER, 3/8" 24
	11 00559G7 FLAT WASHER, 1/4" 4
	12 11098G5 PLASTIC LOCK NUT, 3/8" - 16 10
	13 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	14 14390G4 PLASTIC LOCK NUT, 1/4" - 20 4
	15 19853G1 SQUARE CAP TUBE, 1" 2
	16 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	17 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1.75" LG 2
	18 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 19 - 24) 1
	19 634185 FOOTREST HANDLE WELDMENT 1
	20 19859G1 SQUARE CAP TUBE, 3/4” 2
	21 610631 DECAL 1
	22 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	23 614221 FLAT WASHER, 3/8" 8
	24 11098G5 PLASTIC LOCK NUT, 3/8" - 16 4
	25
	26
	27 615712 SEAT FRAME WELDMENT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	28 615714 FOOTREST WELDMENT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	29 615729 ARMREST, REAR SEAT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 2
	30 615713 SEAT FRAME SUPPORT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 2
	31 615728 FOOTREST BRACKET (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	32 615727 FOOTREST BRACKET (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	33
	34
	35 617901 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 36 - 41) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	36 615721 FOOTREST HANDLE WELDMENT 1
	37 19859G1 SQUARE CAP TUBE, 3/4” 2
	38 610631 DECAL 1
	39 00427G8 HEX HEAD SCREW, 3/8" - 16 X 2" LG 4
	40 614221 FLAT WASHER, 3/8" 8
	41 11098G5 PLASTIC LOCK NUT, 3/8" - 16 4

	SP_635086_M-WEATHER PROTECTION_APR2014.pdf
	1 71966G03 FULL WINDSHIELD KIT (INCLUDES ITEMS 2 - 3) 1
	2 71960G01 WINDSHIELD (FULL) 2
	3 71956G03 HARDWARE KIT (INCLUDES ITEMS 4 - 8) 1
	4 * FLAT WASHER (SS), 1/4" 2
	5 * RUBBER GROMMET 2
	6 * LOCK NUT (SS), 1/4" - 20 2
	7 * PAN HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1 3/4" LG 2
	8 615662 SASH, 26" LG 2
	9 * SAFETY LABEL 1
	10 71966G04 SPLIT WINDSHIELD KIT (INCLUDES ITEMS 11 - 12) 1
	11 617544 SPORT WINDSHIELD 1
	12 71956G04 HARDWARE KIT (INCLUDES ITEMS 4 - 7, 13) 1
	13 615661 SASH, 12" LG 2
	14 605122 ENCLOSURE (PACIFIC BLUE) (REQUIRES SUN TOP KIT) 1
	15 605128 ENCLOSURE (TUSCAN) (REQUIRES SUN TOP KIT) 1
	16 605119 ENCLOSURE (TAN) (REQUIRES SUN TOP KIT) 1
	17 605133 ENCLOSURE (ASPEN) (REQUIRES SUN TOP KIT) 1
	18 605126 ENCLOSURE (BURGUNDY) (REQUIRES SUN TOP KIT) 1
	19 605123 ENCLOSURE (CAPRI) (REQUIRES SUN TOP KIT) 1
	20 605130 ENCLOSURE (CHARCOAL TWEED) (REQUIRES SUN TOP KIT) 1
	21 605129 ENCLOSURE (DUBONNET TWEED) (REQUIRES SUN TOP KIT) 1
	22 605121 ENCLOSURE (HUNTER GREEN) (REQUIRES SUN TOP KIT) 1
	23 605125 ENCLOSURE (HEMLOCK TWEED) (REQUIRES SUN TOP KIT) 1
	24 605131 ENCLOSURE (JOCKEY RED) (REQUIRES SUN TOP KIT) 1
	25 605127 ENCLOSURE (LINEN TWEED) (REQUIRES SUN TOP KIT) 1
	26 605132 ENCLOSURE (MEDITERRANEAN BLUE) (REQUIRES SUN TOP KIT) 1
	27 605120 ENCLOSURE (OYSTER) (REQUIRES SUN TOP KIT) 1
	28 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 29 - 31) 1
	29 19496G1 REAR VIEW MIRROR 1
	30 19502G3 SUPPORT BRACKET 1
	31 19527G1 PAN HEAD PHILLIPS SCREW (SS), #8 - 32 X 5/8" LG 1
	1 606260 SUN TOP KIT (BLACK), 80" LG (INCLUDES ITEMS 2 - 21) 1
	2 606937 SUN TOP (BLACK), 80" LG 1
	3 602743 REAR STRUT (DRIVER SIDE) 1
	4 602741 REAR STRUT (PASSENGER SIDE) 1
	5 00665G5 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG 4
	6 00679G1 FLAT WASHER (SS), 3/8" 18
	7 00771G5 NYLON WASHER, 3/8" 4
	8 00891G5 LOCK NUT, 3/8" - 16 10
	9 19853G1 END CAP, 1" 2
	10 75125G01 FRONT STRUT 1
	11 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 4
	12 00905G8 LOCK WASHER, 5/16" 4
	13 75048G01 SPACER, 1/2" 2
	14 00879G1 LOCK WASHER, 3/8" 4
	15 00559G8 FLAT WASHER, 5/16" 4
	16 00674G8 HEX HEAD BOLT (SS), 3/8 - 16 X 5" LG 2
	17 18716G1 SPACER 2
	18 00653G1 FLAT WASHER (SS), 3/8" 2
	19 00665G3 HEX HEAD BOLT (SS), 3/8" - 16 X 2 1/2" LG 2
	20 00665G6 HEX HEAD BOLT (SS), 3/8" - 16 X 2" LG 2
	21 24647G1 SPACER, 1/4" 2
	22
	23
	24 603119 SUN TOP KIT (WHITE), 80" LG (INCLUDES ITEMS 3 - 21, 25) 1
	25 27604G01 SUN TOP (WHITE), 80" LG 1
	26
	27 603120 SUN TOP KIT (TAN), 80" LG (INCLUDES 3 - 21, 28) 1
	28 602672 SUN TOP (TAN), 80" LG 1
	29
	30

	SP_635086_C-BODY_9 APRIL 2014.pdf
	1 637534 UPPER FLOOR PANEL 1
	2 14601G11 RIVET, 3/16" X 9/16" LG 9
	3 70451G01 LOWER FLOORPAN 1
	4 14601G11 RIVET, 3/16" X 9/16" LG 7
	5 70452G01 ACCESS COVER 1
	6
	7 35968G01 T-HOLDER COVER 1
	8 71151G03 INSTRUMENT PANEL ASSEMBLY 1
	9 601781 WARNING DECAL 1
	10
	11 16816G2 RIVET RATCHET, .25" X .887" LG 4
	12 71115G01 VINYL TRIM 2
	13 71055G01 RIVET, 3/16" X 1" LG 10
	14 613036GXXX COWL 1
	15 617643 GRILL COVER 1
	16 71055G01 RIVET, 3/16" X 1" LG 7
	17 71055G01 RIVET, 3/16" X 1" LG 6
	18 614378 FENDER FLARE (DRIVER SIDE) 1
	19 613274 FENDER FLARE (PASSENGER SIDE) 1
	20 71597G01 SELF-THREADING NUT, 3/16" X 19/32" 2
	21
	22 617620 BRUSHGUARD 1
	23 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	24 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	25
	26 75048G04 SPACER, .32" X .75" X 1" LG 2
	27 75048G02 SPACER, .32" X .75" X 1.3" LG 2
	28 00559G8 FLAT WASHER, 5/16" 4
	29 00565G8 LOCK WASHER, 5/16" 4
	30
	31
	32
	33
	34 74443G01 LABEL (ANTI-ROLLBACK) 1
	35 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	36 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	37 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	38
	39
	40 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 41 - 46) 1
	41 74523G01 WELDMENT BASKET 1
	42 625076 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	43 625077 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	44 00769G2 CARRIAGE BOLT (SS), 3/8" - 16 X 1.25" LG 4
	45 11098G5 LOCK NUT, 3/8" - 16 4
	46 71931G01 FRONT BASKET WARNING LABEL 1
	47
	48 613273 FRONT FASCIA 1
	49 70725G02 FRONT SHIELD BRACE 2
	50 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	51 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	52 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	53 618653 FASCIA BRACKET 1
	54 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	55 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	56 619206 E-Z-GO COWL DECAL 1
	1 74365G01 GUN HOLDER FLOOR MOUNT 1
	2 639941G01 FLOORMAT WITH HORN HOLES 1
	3 635054G02 FENDER LINER (PASSENGER SIDE) 1
	4 635054G01 FENDER LINER (DRIVER SIDE) 1
	5 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	6
	7 70135G01 PEDAL PIVOT COVER 1
	8 639948G01 ROCKER PANEL (DRIVER SIDE) 1
	9 639948G02 ROCKER PANEL (PASSENGER SIDE) 1
	10 00660G5 FLAT WASHER, #10 2
	11 00789G2 TRUSS HEAD PHILLIPS SCREW #10 - 24 X 1.25" LG 2
	12 14390G10 LOCK NUT, #10 - 24 2
	13 23726G4 SPACER, 0.25" 4
	14 16705G1 TRUSS HEAD SCREW (SS), 1/4" - 20 X 1.0" LG 4
	15 14390G4 LOCK NUT, 1/4" - 20 4
	16 15058G6 RIVET (ALUMINUM), 3/16" 2
	17 23726G4 SPACER, 0.25" 4
	18
	19
	20 75109G03 ASH TRAY KIT (INCLUDES ITEMS 21 - 24) 1
	21 27731G01 ASH TRAY 1
	22 27736G01 GASKET 1
	23 75108G02 BRACKET 1
	24 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	25
	26 75509G01 MESSAGE HOLDER 1
	27 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1
	1 70441G01 SEAT FRAME 1
	2 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	3 70046G02 BATTERY RACK 1
	4 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	5 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	6 00559G8 FLAT WASHER, 5/16" 2
	7 11098G6 LOCK NUT (SS), 5/16" - 18 2
	8 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	9 70444G02 BRACKET 1
	10 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	11 11027G2 LOCK NUT, 1/4" - 20 2
	12 70244G03 SPLASH PANEL 2
	13 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	14
	15
	16 625272G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	17 625272G1** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	18
	19 10570G10 RIVET (SS), 5/32" X 9/16" LG (NOT ILLUSTRATED) 5
	20 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	21 10570G12 RIVET (ALUMINUM), 1/4" X 3/4" LG 4
	22 633917 PLASTIC DRIVE RIVET 2
	23 71320G01 ACCESS COVER 1
	24 01107G01 PAN HEAD TORX SCREW (SS), #8 X 3/8" LG 5
	25 71609G01 SEAT HINGE PLATE 2
	26 16816G2 RATCHET RIVET, .25" X .887" LG (NOT ILLUSTRATED) 2
	27
	28 635051 E-Z-GO EXPRESS S4 HIGH OUTPUT DECAL 2
	29 71417G01 WARNING EXPLOSION DECAL 1
	30 71415G01 ELECTRIC SHOCK WARNING DECAL 1
	31 71419G01 WARNING ACID DECAL 1
	1 74581G01 COOLER KIT (INCLUDES ITEMS 2 - 6) 1
	2 71048G01 COOLER & BRACKET KIT 1
	3 75268G01 SUPPORT TUBE 1
	4 19859G1 END CAP, 3/4" 2
	5 20271G2 HOLE PLUG, 1/2" 2
	6 00106G6 PAN HEAD PHILLIPS SELF DRILLING SCREW, #12 - 24 X .75” LG 4
	7
	8
	9 71912G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	10 71331G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	11 71318G01 BAGWELL LINER 1
	12 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 20
	13
	14
	15 71364G02 "J" CLIP 1
	16
	17 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	18 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	19
	20
	21 00571G2 FLAT WASHER, 5/16" 2
	22 71456G01 NOTCHED REAR BUMPER 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	24 71455G01 BUMPER PLUG 4
	25 71102G03 HEX HEAD BOLT, 1/4" - 20 x 11/16" LG 2
	26 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	27 71457G01 BUMPER STAY 4
	28 71451G02 REAR BUMPER 1

	SP_635086_E-ELECTRICAL SYSTEM_April 2014.pdf
	1 *** 8 VOLT BATTERY 6
	2
	3 612867 BATTERY RETAINER 1
	4 01101G01 HOLD DOWN BOLT (SS) 2
	5 11027G1 LOCK NUT, 5/16" - 18 2
	6 00993G01 LOCK WASHER (SILICON BRONZE), 5/16" 5
	7 28418G01 HEX NUT (BRASS), 5/16" - 18 2
	8 00993G02 LOCK WASHER (SILICON BRONZE), 1/4" 4
	9 28418G02 LOCK NUT (BRASS), 1/4" - 20 2
	10 614521 REGULATED HOSE SUPPLY, 20’ (NOT ILLUSTRATED) 1
	11
	12
	13
	14
	15
	16
	17
	18
	19 25971G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 6" LG 1
	20 25971G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 10 1/2" LG 4
	21
	22 00565G8 LOCK WASHER, 5/16" 12
	23 00702G2 HEX NUT, 5/16" - 18 12
	24 25971G16 4 GA WIRE (BATTERY -, BLACK), 19" LG 1
	25 25971G15 4 GA WIRE (BATTERY +, BLACK), 17" LG 1
	26 74659G01 POWER HARNESS 1
	27 74649G01 CONTROL HARNESS (NOT ILLUSTRATED) 1
	28 609670 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 29 - 37) 1
	29 73051G21 RECEPTACLE COVER 1
	30 73051G22 RECEPTACLE BOTTOM 1
	31 73051G05 FEMALE CONNECTOR 2
	32 73051G06 INSULATOR SLEEVE 1
	33 25978G25 18 GA WIRE (RED 9") 1
	34 73051G08 PHILLIPS PAN HEAD SCREW (BRASS), #10 - 32 X 1/2" LG 2
	35 73051G09 PHILLIPS PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG 3
	36 73051G10 LOCK NUT, #6 - 32 3
	37 609654 WIRE HARNESS (CHARGER) 1
	38
	39
	40 27327G02 CABLE CLAMP 1
	41 10570G11 RIVET (SS), 3/16" X 3/4" LG (NOT ILLUSTRATED) 1
	42 17618G1 WIRE TIE 11
	43 14601G10 RIVET (ALUMINUM), 3/16" X 1" LG 4
	44 614457 SNAKE HYDROLINK, 6 - 6V OR 6 - 8V 1
	45 615352 CLAMP - POLYPROPYLENE (NOT ILLUSTRATED) 9
	1 74914G02 HOUR METER KIT (INCLUDES ITEMS 2 - 7) 1
	2 74908G01 HOUR METER HARNESS 1
	3 10570G11 RIVET (SS), 3/16" X 3/4" LG 2
	4 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 74665G02 HOUR METER 1
	6 74696G01 RETAINER CLIP 1
	7 74716G02 HOUR METER BRACKET 1
	8 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 2
	9
	10
	11 605750 DC TO DC CONVERTER KIT (INCLUDES ITEMS 12 - 21) 1
	12 632185 DC-DC CONVERTER 1
	13 633303 BRACKET 1
	14 605888 HARNESS 1
	15 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 4
	16 16816G5 RACHET RIVET, .187 X .550 (NOT ILLUSTRATED) 1
	17 00559G7 FLAT WASHER, 1/4" 4
	18 632372 TAPPING SCREW, #10 - 24 X 1/2" LG 4
	19 14390G4 LOCK NUT, 1/4" - 20 2
	20 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	21 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	22
	23 614472 HYDROLINK HAND PUMP KIT 1
	1 613271 CONTINUOUS TONE BUZZER 1
	2 01041G01 RIVET, 1/8" X 13/16" LG 2
	3
	4 22674G1 FUSE BLOCK 1
	5 01041G01 RIVET, 1/8" X 13/16" LG 2
	6 18392G1 15 AMP FUSE AR
	7 33639G** KEY SWITCH WITH LIGHTS 1
	8 00568G6 LOCK WASHER, 3/4" 1
	9 17137G1 FACE NUT, 3/4" - 20 1
	10
	11
	12 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 13 - 14) 1
	13 73522G03 CONSOLE INSERT PLATE 1
	14 20271G10 HOLE PLUG 1
	15
	16
	17 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	18
	19
	20
	21 73030G06 CONSOLE PLATE 1
	22 74322G01 CONSOLE PLATE DECAL 1
	23 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	24 74323G01 DIRECTION SELECTOR SWITCH 1
	25 33636G05 STATE OF CHARGE METER (SOC) 1
	26 74018G01 WIRE HARNESS (SOC) 1
	27 25978G74 WIRE ASSEMBLY RED #18 (NOT ILLUSTRATED) 1
	28 35966G03 BALL HOLDER DECAL (NOT ILLUSTRATED) 1
	1 614497 HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	2 614501 HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	3 618556 LED HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	4 618555 LED HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	5 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 8
	6 619151 WIRE HARNESS (ACCESSORY) 48V DC,SWB 1
	7 71781G02 VINYL TAPE 2
	8
	9 22288G2 TAILLIGHT ASSEMBLY (INCLUDES ITEM 10) 2
	10 21759G1 TAILLIGHT BULB 1
	11 622661 TURN SIGNAL KIT (INCLUDES ITEMS 12 - 16) 1
	12 619102 TURN SIGNAL BULB 2
	13 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	15 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	16 20965G3 STEERING COLUMN COVER 1
	17 32860G01 HORN 1
	18 14390G4 LOCK NUT 1/4" - 20 1
	19 00414G5 HEX HEAD BOLT, 1/4" - 20 X .62" LG 1
	20 17318G1 HORN SWITCH 1
	21
	22 27068G01 HORN SWITCH BOOT 1
	23 608397 HORN SWITCH LABEL 1
	24 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 2
	25 00559G7 FLAT WASHER, 1/4" 1
	26 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	27 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	28 71364G02 J-CLIP 8
	29 71425G01 FLAT HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 3/4" LG 8
	30 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	31 00513G4 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1 1/2" LG 4

	SP_635086_C-BODY_9 APRIL 2014.pdf
	1 637534 UPPER FLOOR PANEL 1
	2 14601G11 RIVET, 3/16" X 9/16" LG 9
	3 70451G01 LOWER FLOORPAN 1
	4 14601G11 RIVET, 3/16" X 9/16" LG 7
	5 70452G01 ACCESS COVER 1
	6
	7 35968G01 T-HOLDER COVER 1
	8 71151G03 INSTRUMENT PANEL ASSEMBLY 1
	9 601781 WARNING DECAL 1
	10
	11 16816G2 RIVET RATCHET, .25" X .887" LG 4
	12 71115G01 VINYL TRIM 2
	13 71055G01 RIVET, 3/16" X 1" LG 10
	14 613036GXXX COWL 1
	15 617643 GRILL COVER 1
	16 71055G01 RIVET, 3/16" X 1" LG 7
	17 71055G01 RIVET, 3/16" X 1" LG 6
	18 614378 FENDER FLARE (DRIVER SIDE) 1
	19 613274 FENDER FLARE (PASSENGER SIDE) 1
	20 71597G01 SELF-THREADING NUT, 3/16" X 19/32" 2
	21
	22 617620 BRUSHGUARD 1
	23 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	24 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	25
	26 75048G04 SPACER, .32" X .75" X 1" LG 2
	27 75048G02 SPACER, .32" X .75" X 1.3" LG 2
	28 00559G8 FLAT WASHER, 5/16" 4
	29 00565G8 LOCK WASHER, 5/16" 4
	30
	31
	32
	33
	34 74443G01 LABEL (ANTI-ROLLBACK) 1
	35 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	36 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	37 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	38
	39
	40 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 41 - 46) 1
	41 74523G01 WELDMENT BASKET 1
	42 625076 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	43 625077 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	44 00769G2 CARRIAGE BOLT (SS), 3/8" - 16 X 1.25" LG 4
	45 11098G5 LOCK NUT, 3/8" - 16 4
	46 71931G01 FRONT BASKET WARNING LABEL 1
	47
	48 613273 FRONT FASCIA 1
	49 70725G02 FRONT SHIELD BRACE 2
	50 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	51 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	52 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	53 618653 FASCIA BRACKET 1
	54 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	55 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	56 619206 E-Z-GO COWL DECAL 1
	1 74365G01 GUN HOLDER FLOOR MOUNT 1
	2 639941G01 FLOORMAT WITH HORN HOLES 1
	3 635054G02 FENDER LINER (PASSENGER SIDE) 1
	4 635054G01 FENDER LINER (DRIVER SIDE) 1
	5 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	6
	7 70135G01 PEDAL PIVOT COVER 1
	8 639948G01 ROCKER PANEL (DRIVER SIDE) 1
	9 639948G02 ROCKER PANEL (PASSENGER SIDE) 1
	10 00660G5 FLAT WASHER, #10 2
	11 00789G2 TRUSS HEAD PHILLIPS SCREW #10 - 24 X 1.25" LG 2
	12 14390G10 LOCK NUT, #10 - 24 2
	13 23726G4 SPACER, 0.25" 4
	14 16705G1 TRUSS HEAD SCREW (SS), 1/4" - 20 X 1.0" LG 4
	15 14390G4 LOCK NUT, 1/4" - 20 4
	16 15058G6 RIVET (ALUMINUM), 3/16" 2
	17 23726G4 SPACER, 0.25" 4
	18
	19
	20 75109G03 ASH TRAY KIT (INCLUDES ITEMS 21 - 24) 1
	21 27731G01 ASH TRAY 1
	22 27736G01 GASKET 1
	23 75108G02 BRACKET 1
	24 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	25
	26 75509G01 MESSAGE HOLDER 1
	27 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1
	1 70441G01 SEAT FRAME 1
	2 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	3 70046G02 BATTERY RACK 1
	4 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	5 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	6 00559G8 FLAT WASHER, 5/16" 2
	7 11098G6 LOCK NUT (SS), 5/16" - 18 2
	8 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	9 70444G02 BRACKET 1
	10 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	11 11027G2 LOCK NUT, 1/4" - 20 2
	12 70244G03 SPLASH PANEL 2
	13 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	14
	15
	16 625272G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	17 625272G1** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	18
	19 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	20 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	21 10570G12 RIVET (ALUMINUM), 1/4" X 3/4" LG 4
	22 633917 PLASTIC DRIVE RIVET 2
	23 71320G01 ACCESS COVER 1
	24 01107G01 PAN HEAD TORX SCREW (SS), #8 X 3/8" LG 5
	25 71609G01 SEAT HINGE PLATE 2
	26 16816G2 RATCHET RIVET, .25" X .887" LG (NOT ILLUSTRATED) 2
	27
	28 635051 E-Z-GO EXPRESS S4 HIGH OUTPUT DECAL 2
	29 71417G01 WARNING EXPLOSION DECAL 1
	30 71415G01 ELECTRIC SHOCK WARNING DECAL 1
	31 71419G01 WARNING ACID DECAL 1
	1 74581G01 COOLER KIT (INCLUDES ITEMS 2 - 6) 1
	2 71048G01 COOLER & BRACKET KIT 1
	3 75268G01 SUPPORT TUBE 1
	4 19859G1 END CAP, 3/4" 2
	5 20271G2 HOLE PLUG, 1/2" 2
	6 00106G6 PAN HEAD PHILLIPS SELF DRILLING SCREW, #12 - 24 X .75” LG 4
	7
	8
	9 71912G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	10 71331G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	11 71318G01 BAGWELL LINER 1
	12 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 20
	13
	14
	15 71364G02 "J" CLIP 1
	16
	17 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	18 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	19
	20
	21 00571G2 FLAT WASHER, 5/16" 2
	22 71456G01 NOTCHED REAR BUMPER 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	24 71455G01 BUMPER PLUG 4
	25 71102G03 HEX HEAD BOLT, 1/4" - 20 x 11/16" LG 2
	26 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	27 71457G01 BUMPER STAY 4
	28 71451G02 REAR BUMPER 1

	SP_635086_E-ELECTRICAL SYSTEM_April 2014.pdf
	1 *** 8 VOLT BATTERY 6
	2
	3 612867 BATTERY RETAINER 1
	4 01101G01 HOLD DOWN BOLT (SS) 2
	5 11027G1 LOCK NUT, 5/16" - 18 2
	6 00993G01 LOCK WASHER (SILICON BRONZE), 5/16" 5
	7 28418G01 HEX NUT (BRASS), 5/16" - 18 2
	8 00993G02 LOCK WASHER (SILICON BRONZE), 1/4" 4
	9 28418G02 LOCK NUT (BRASS), 1/4" - 20 2
	10 614521 REGULATED HOSE SUPPLY, 20’ (NOT ILLUSTRATED) 1
	11
	12
	13
	14
	15
	16
	17
	18
	19 25971G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 6" LG 1
	20 25971G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 10 1/2" LG 4
	21
	22 00565G8 LOCK WASHER, 5/16" 12
	23 00702G2 HEX NUT, 5/16" - 18 12
	24 25971G16 4 GA WIRE (BATTERY -, BLACK), 19" LG 1
	25 25971G15 4 GA WIRE (BATTERY +, BLACK), 17" LG 1
	26 74659G01 POWER HARNESS 1
	27 74649G01 CONTROL HARNESS (NOT ILLUSTRATED) 1
	28 609670 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 29 - 37) 1
	29 73051G21 RECEPTACLE COVER 1
	30 73051G22 RECEPTACLE BOTTOM 1
	31 73051G05 FEMALE CONNECTOR 2
	32 73051G06 INSULATOR SLEEVE 1
	33 25978G25 18 GA WIRE (RED 9") 1
	34 73051G08 PHILLIPS PAN HEAD SCREW (BRASS), #10 - 32 X 1/2" LG 2
	35 73051G09 PHILLIPS PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG 3
	36 73051G10 LOCK NUT, #6 - 32 3
	37 609654 WIRE HARNESS (CHARGER) 1
	38
	39
	40 27327G02 CABLE CLAMP 1
	41 10570G11 RIVET (SS), 3/16" X 3/4" LG (NOT ILLUSTRATED) 1
	42 17618G1 WIRE TIE 11
	43 14601G10 RIVET (ALUMINUM), 3/16" X 1" LG 4
	44 614457 SNAKE HYDROLINK, 6 - 6V OR 6 - 8V 1
	45 615352 CLAMP - POLYPROPYLENE (NOT ILLUSTRATED) 9
	1 74914G02 HOUR METER KIT (INCLUDES ITEMS 2 - 7) 1
	2 74908G01 HOUR METER HARNESS 1
	3 10570G11 RIVET (SS), 3/16" X 3/4" LG 2
	4 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 74665G02 HOUR METER 1
	6 74696G01 RETAINER CLIP 1
	7 74716G02 HOUR METER BRACKET 1
	8 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 2
	9
	10
	11 605750 DC TO DC CONVERTER KIT (INCLUDES ITEMS 12 - 21) 1
	12 632185 DC-DC CONVERTER 1
	13 633303 BRACKET 1
	14 605888 HARNESS 1
	15 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 4
	16 16816G5 RACHET RIVET, .187 X .550 (NOT ILLUSTRATED) 1
	17 00559G7 FLAT WASHER, 1/4" 4
	18 632372 TAPPING SCREW, #10 - 24 X 1/2" LG 4
	19 14390G4 LOCK NUT, 1/4" - 20 2
	20 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	21 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	22
	23 614472 HYDROLINK HAND PUMP KIT 1
	1 613271 CONTINUOUS TONE BUZZER 1
	2 01041G01 RIVET, 1/8" X 13/16" LG 2
	3
	4 22674G1 FUSE BLOCK 1
	5 01041G01 RIVET, 1/8" X 13/16" LG 2
	6 18392G1 15 AMP FUSE AR
	7 33639G** KEY SWITCH WITH LIGHTS 1
	8 00568G6 LOCK WASHER, 3/4" 1
	9 17137G1 FACE NUT, 3/4" - 20 1
	10
	11
	12 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 13 - 14) 1
	13 73522G03 CONSOLE INSERT PLATE 1
	14 20271G10 HOLE PLUG 1
	15
	16
	17 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	18
	19
	20
	21 73030G06 CONSOLE PLATE 1
	22 74322G01 CONSOLE PLATE DECAL 1
	23 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	24 74323G01 DIRECTION SELECTOR SWITCH 1
	25 33636G05 STATE OF CHARGE METER (SOC) 1
	26 74018G01 WIRE HARNESS (SOC) 1
	27 25978G74 WIRE ASSEMBLY RED #18 (NOT ILLUSTRATED) 1
	28 35966G03 BALL HOLDER DECAL (NOT ILLUSTRATED) 1
	1 614497 HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	2 614501 HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	3 618556 LED HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	4 618555 LED HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	5 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 8
	6 619151 WIRE HARNESS (ACCESSORY) 48V DC,SWB 1
	7 71781G02 VINYL TAPE 2
	8 32739G2 TAILLIGHT ASSEMBLY 2
	9 22288G2 TAILLIGHT ASSEMBLY (INCLUDES ITEM 10) 2
	10 21759G1 TAILLIGHT BULB 1
	11 622661 TURN SIGNAL KIT (INCLUDES ITEMS 12 - 16) 1
	12 619102 TURN SIGNAL BULB 2
	13 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	15 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	16 20965G3 STEERING COLUMN COVER 1
	17 32860G01 HORN 1
	18 14390G4 LOCK NUT 1/4" - 20 1
	19 00414G5 HEX HEAD BOLT, 1/4" - 20 X .62" LG 1
	20 17318G1 HORN SWITCH 1
	21
	22 27068G01 HORN SWITCH BOOT 1
	23 608397 HORN SWITCH LABEL 1
	24 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 2
	25 00559G7 FLAT WASHER, 1/4" 1
	26 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	27 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	28 71364G02 J-CLIP 8
	29 71425G01 FLAT HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 3/4" LG 8
	30 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	31 00513G4 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1 1/2" LG 4

	SP_635086_G_FRONT SUSPENSION AND STEERING_APR2014.pdf
	1 70758G05 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 2 - 12) 1
	2 70607G01 STEERING SHAFT 1
	3 70610G03 STEERING COLUMN 1
	4 28569G01 STEERING COLUMN BUSHING 1
	5 70580G01 INTERMEDIATE SHAFT 1
	6 01055G01 HEX HEAD BOLT, M8 X 1.25 LG 1
	7 00565G8 LOCK WASHER, 5/16" 1
	8 70751G01 RETAINING RING (INTERNAL) 1
	9 70888G01 RETAINING RING (EXTERNAL) 1
	10 15112G1 BALL BEARING 1
	11 70887G01 WAVE WASHER 1
	12 01022G01 HEX HEAD BOLT, #6 - 20 x 5/16" LG 1
	13
	14
	15 602980 STEERING WHEEL (PREMIUM) 1
	16 14390G2 LOCK NUT, 5/8" - 18 1
	17 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 18 - 22) 1
	18 70897G02 THREADED ROD (24" LG) 1
	19 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	20 01069G01 JAM NUT, M12 X 1.25 (LEFT HAND THREADS) 1
	21 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	22 01069G02 JAM NUT, M12 X 1.25 (RIGHT HAND THREADS) 1
	23
	24
	25 00734G1 LOCK NUT, 7/16" - 14 2
	26 602979 STEERING WHEEL 1
	27 01006G01 HEX HEAD BOLT, 3/8" - 16 x 1 1/4" LG 4
	28 00879G1 FLAT WASHER, 3/8" 4
	29 70997G01 STEERING COLUMN BASE COVER 1
	30 71055G01 RIVET, 3/16" DIA 1
	31 71147G01 STEERING WHEEL COVER 1
	32 605435 E-Z-GO STEERING WHEEL DECAL 1
	33 10387G2 COTTER PIN, 3/32" X 1" LG 1
	34 00464G6 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 3
	35 70667G02 SPACER, 1.21" 3
	36 01055G01 HEX HEAD BOLT, M8 X 1.25 LG 1
	37 00565G8 LOCK WASHER, 5/16" 1
	38 00560G2 FLAT WASHER, 7/16" 6
	39 00734G1 LOCK NUT, 7/16" - 14 3
	1 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 2 - 27) 1
	2 70965G01 STEERING RACK COVER AND BEARING 1
	3
	4 70750G01 RETAINING RING (EXTERNAL) 1
	5 15112G1 BALL BEARING 1
	6 70603G01 PINION 1
	7 70751G01 RETAINING RING (INTERNAL) 1
	8 70638G01 SEAL PINION 1
	9 70604G01 STEERING RACK 1
	10
	11 70590G01 RACK LOADER 1
	12 70666G01 SPRING COMPRESSION 1
	13 70645G01 RACK LOADER GASKET 1
	14 70591G01 RACK LOADER COVER 1
	15 71102G01 HEX HEAD TAPTITE SCREW, 1/4" - 20 X 3/4" LG 2
	16 10389G3 GREASE FITTING, STRAIGHT 1
	17 70695G01 TIE ROD END (INCLUDES ITEMS 18 - 19) 1
	18 50641G1 RUBBER BOOT 1
	19 * SLOTTED NUT, 7/16" - 20 1
	20
	21 70694G01 ROD END (INNER) (INCLUDES ITEMS 22 - 23) 1
	22 * JAM NUT, 1/2" - 20 1
	23 * SET SCREW, #10 - 32 x .25" LG 1
	24 70961G01 RACK BOOT 1
	25 12416G2 NYLON CLAMP 1
	26 11391G8 HOSE CLAMP, 1 13/16" - 2 3/8" 1
	27 604238 STEERING BOX TAG 1
	1 633795 FRONT AXLE 1
	2 70930G02 SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 13 ) 1
	3 70802G01 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	4 25146G1 GREASE SEAL 1
	5 11750G2 ROLLER BEARING AND RACE ASSEMBLY 2
	6 72590G01 HUB ASSEMBLY (INCLUDES ITEMS 7 - 9) 1
	7 74332G01 WHEEL HUB 1
	8 51141G1 BEARING RACE 2
	9 36038G01 WHEEL STUD, 1/2" - 20 X 2" LG 4
	10 12093G1 CASTELLATED NUT, 1" - 14 1
	11 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	12 632925 FLANGED BUSHING, 25MM 1
	13 632926 SLEEVE BUSHING, 25MM 1
	14
	15 70931G02 SPINDLE AND HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 13, 16) 1
	16 70803G01 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	17
	18 70754G01 THRUST WASHER (SS), 1" 2
	19 14390G6 LOCK NUT, 1/2" - 13 2
	20 76419G01 SHOCK ABSORBER 2
	21 10435G1 SHOCK ABSORBER WASHER, 1.25" O.D. X .406" I.D. 8
	22 10194G1 RUBBER BUSHING, 1" O.D. X .34" I.D. 8
	23 00532G6 HEX NUT, 3/8" - 24 4
	24 00407G6 KING PIN BOLT, 1/2" - 13 X 6" LG 2
	25 00560G3 FLAT WASHER, 1/2" 4
	26 70745G01 KING PIN TUBE 2
	27 70990G03 CANTILEVER LEAF SPRING 2
	28 604572 WINCH PLATE 4
	29 635202 WINCH RECEIVER 3
	30 00462G8 HEX HEAD BOLT, 7/16" - 14 X 1" LG 4
	31 00734G1 LOCK NUT, 7/16" - 14 4
	32 70163G03 SPRING PLATE 4
	33 00734G1 LOCK NUT, 7/16" - 14 12
	34 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG 12
	35 10044G01 VINYL CAP 4

	SP_635086_G_FRONT SUSPENSION AND STEERING_APR2014.pdf
	1 70758G05 STEERING COLUMN ASSEMBLY (INCLUDES ITEMS 2 - 12) 1
	2 70607G01 STEERING SHAFT 1
	3 70610G03 STEERING COLUMN 1
	4 28569G01 STEERING COLUMN BUSHING 1
	5 70580G01 INTERMEDIATE SHAFT 1
	6 01055G01 HEX HEAD BOLT, M8 X 1.25 LG 1
	7 00565G8 LOCK WASHER, 5/16" 1
	8 70751G01 RETAINING RING (INTERNAL) 1
	9 70888G01 RETAINING RING (EXTERNAL) 1
	10 15112G1 BALL BEARING 1
	11 70887G01 WAVE WASHER 1
	12 01022G01 HEX HEAD BOLT, #6 - 20 x 5/16" LG 1
	13
	14
	15 602980 STEERING WHEEL (PREMIUM) 1
	16 14390G2 LOCK NUT, 5/8" - 18 1
	17 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 18 - 22) 1
	18 70897G02 THREADED ROD (24" LG) 1
	19 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	20 01069G01 JAM NUT, M12 X 1.25 (LEFT HAND THREADS) 1
	21 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	22 01069G02 JAM NUT, M12 X 1.25 (RIGHT HAND THREADS) 1
	23
	24
	25 00734G1 LOCK NUT, 7/16" - 14 2
	26 602979 STEERING WHEEL 1
	27 01006G01 HEX HEAD BOLT, 3/8" - 16 x 1 1/4" LG 4
	28 00879G1 FLAT WASHER, 3/8" 4
	29 70997G01 STEERING COLUMN BASE COVER 1
	30 71055G01 RIVET, 3/16" DIA 1
	31 71147G01 STEERING WHEEL COVER 1
	32 605435 E-Z-GO STEERING WHEEL DECAL 1
	33 10387G2 COTTER PIN, 3/32" X 1" LG 1
	34 00464G6 HEX HEAD BOLT, 7/16" - 14 X 2 3/4" LG 3
	35 70667G02 SPACER, 1.21" 3
	36 01055G01 HEX HEAD BOLT, M8 X 1.25 LG 1
	37 00565G8 LOCK WASHER, 5/16" 1
	38 00560G2 FLAT WASHER, 7/16" 6
	39 00734G1 LOCK NUT, 7/16" - 14 3
	1 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 2 - 27) 1
	2 70965G01 STEERING RACK COVER AND BEARING 1
	3
	4 70750G01 RETAINING RING (EXTERNAL) 1
	5 15112G1 BALL BEARING 1
	6 70603G01 PINION 1
	7 70751G01 RETAINING RING (INTERNAL) 1
	8 70638G01 SEAL PINION 1
	9 70604G01 STEERING RACK 1
	10
	11 70590G01 RACK LOADER 1
	12 70666G01 SPRING COMPRESSION 1
	13 70645G01 RACK LOADER GASKET 1
	14 70591G01 RACK LOADER COVER 1
	15 71102G01 HEX HEAD TAPTITE SCREW, 1/4" - 20 X 3/4" LG 2
	16 10389G3 GREASE FITTING, STRAIGHT 1
	17 70695G01 TIE ROD END (INCLUDES ITEMS 18 - 19) 1
	18 50641G1 RUBBER BOOT 1
	19 * SLOTTED NUT, 7/16" - 20 1
	20
	21 70694G01 ROD END (INNER) (INCLUDES ITEMS 22 - 23) 1
	22 * JAM NUT, 1/2" - 20 1
	23 * SET SCREW, #10 - 32 x .25" LG 1
	24 70961G01 RACK BOOT 1
	25 12416G2 NYLON CLAMP 1
	26 11391G8 HOSE CLAMP, 1 13/16" - 2 3/8" 1
	27 604238 STEERING BOX TAG 1
	1 633795 FRONT AXLE 1
	2 70930G02 SPINDLE AND HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 13 ) 1
	3 70802G01 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	4 25146G1 GREASE SEAL 1
	5 11750G2 ROLLER BEARING AND RACE ASSEMBLY 2
	6 72590G01 HUB ASSEMBLY (INCLUDES ITEMS 7 - 9) 1
	7 74332G01 WHEEL HUB 1
	8 51141G1 BEARING RACE 2
	9 36038G01 WHEEL STUD, 1/2" - 20 X 2" LG 4
	10 12093G1 CASTELLATED NUT, 1" - 14 1
	11 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	12 632925 FLANGED BUSHING, 25MM 1
	13 632926 SLEEVE BUSHING, 25MM 1
	14
	15 70931G02 SPINDLE AND HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 13, 16) 1
	16 70803G01 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	17
	18 70754G01 THRUST WASHER (SS), 1" 2
	19 14390G6 LOCK NUT, 1/2" - 13 2
	20 76419G01 SHOCK ABSORBER 2
	21 10435G1 SHOCK ABSORBER WASHER, 1.25" O.D. X .406" I.D. 8
	22 10194G1 RUBBER BUSHING, 1" O.D. X .34" I.D. 8
	23 00532G6 HEX NUT, 3/8" - 24 4
	24 00407G6 KING PIN BOLT, 1/2" - 13 X 6" LG 2
	25 00560G3 FLAT WASHER, 1/2" 4
	26 70745G01 KING PIN TUBE 2
	27 70990G03 CANTILEVER LEAF SPRING 2
	28 604572 WINCH PLATE 4
	29 635202 WINCH RECEIVER 3
	30 00462G8 HEX HEAD BOLT, 7/16" - 14 X 1" LG 4
	31 00734G1 LOCK NUT, 7/16" - 14 4
	32 70163G03 SPRING PLATE 4
	33 00734G1 LOCK NUT, 7/16" - 14 12
	34 00463G11 HEX HEAD BOLT, 7/16" - 14 X 1 3/4" LG 12
	35 10044G01 VINYL CAP 4

	SP_635086_E-ELECTRICAL SYSTEM_April 2014.pdf
	1 *** 8 VOLT BATTERY 6
	2
	3 612867 BATTERY RETAINER 1
	4 01101G01 HOLD DOWN BOLT (SS) 2
	5 11027G1 LOCK NUT, 5/16" - 18 2
	6 00993G01 LOCK WASHER (SILICON BRONZE), 5/16" 5
	7 28418G01 HEX NUT (BRASS), 5/16" - 18 2
	8 00993G02 LOCK WASHER (SILICON BRONZE), 1/4" 4
	9 28418G02 LOCK NUT (BRASS), 1/4" - 20 2
	10 614521 REGULATED HOSE SUPPLY, 20’ (NOT ILLUSTRATED) 1
	11
	12
	13
	14
	15
	16
	17
	18
	19 25971G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 6" LG 1
	20 25971G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 10 1/2" LG 4
	21
	22 00565G8 LOCK WASHER, 5/16" 12
	23 00702G2 HEX NUT, 5/16" - 18 12
	24 25971G16 4 GA WIRE (BATTERY -, BLACK), 19" LG 1
	25 25971G15 4 GA WIRE (BATTERY +, BLACK), 17" LG 1
	26 74659G01 POWER HARNESS 1
	27 74649G01 CONTROL HARNESS (NOT ILLUSTRATED) 1
	28 609670 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 29 - 37) 1
	29 73051G21 RECEPTACLE COVER 1
	30 73051G22 RECEPTACLE BOTTOM 1
	31 73051G05 FEMALE CONNECTOR 2
	32 73051G06 INSULATOR SLEEVE 1
	33 25978G25 18 GA WIRE (RED 9") 1
	34 73051G08 PHILLIPS PAN HEAD SCREW (BRASS), #10 - 32 X 1/2" LG 2
	35 73051G09 PHILLIPS PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG 3
	36 73051G10 LOCK NUT, #6 - 32 3
	37 609654 WIRE HARNESS (CHARGER) 1
	38
	39
	40 27327G02 CABLE CLAMP 1
	41 10570G11 RIVET (SS), 3/16" X 3/4" LG (NOT ILLUSTRATED) 1
	42 17618G1 WIRE TIE 11
	43 14601G10 RIVET (ALUMINUM), 3/16" X 1" LG 4
	44 614457 SNAKE HYDROLINK, 6 - 6V OR 6 - 8V 1
	45 615352 CLAMP - POLYPROPYLENE (NOT ILLUSTRATED) 9
	1 74914G02 HOUR METER KIT (INCLUDES ITEMS 2 - 7) 1
	2 74908G01 HOUR METER HARNESS 1
	3 10570G11 RIVET (SS), 3/16" X 3/4" LG 2
	4 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 74665G02 HOUR METER 1
	6 74696G01 RETAINER CLIP 1
	7 74716G02 HOUR METER BRACKET 1
	8 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 2
	9
	10
	11 605750 DC TO DC CONVERTER KIT (INCLUDES ITEMS 12 - 21) 1
	12 632185 DC-DC CONVERTER 1
	13 633303 BRACKET 1
	14 605888 HARNESS 1
	15 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 4
	16 16816G5 RACHET RIVET, .187 X .550 (NOT ILLUSTRATED) 1
	17 00559G7 FLAT WASHER, 1/4" 4
	18 632372 TAPPING SCREW, #10 - 24 X 1/2" LG 4
	19 14390G4 LOCK NUT, 1/4" - 20 2
	20 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	21 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	22
	23 614472 HYDROLINK HAND PUMP KIT 1
	1 613271 CONTINUOUS TONE BUZZER 1
	2 01041G01 RIVET, 1/8" X 13/16" LG 2
	3
	4 22674G1 FUSE BLOCK 1
	5 01041G01 RIVET, 1/8" X 13/16" LG 2
	6 18392G1 15 AMP FUSE AR
	7 33639G** KEY SWITCH WITH LIGHTS 1
	8 00568G6 LOCK WASHER, 3/4" 1
	9 17137G1 FACE NUT, 3/4" - 20 1
	10
	11
	12 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 13 - 14) 1
	13 73522G03 CONSOLE INSERT PLATE 1
	14 20271G10 HOLE PLUG 1
	15
	16
	17 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	18
	19
	20
	21 73030G06 CONSOLE PLATE 1
	22 74322G01 CONSOLE PLATE DECAL 1
	23 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	24 74323G01 DIRECTION SELECTOR SWITCH 1
	25 33636G05 STATE OF CHARGE METER (SOC) 1
	26 74018G01 WIRE HARNESS (SOC) 1
	27 25978G74 WIRE ASSEMBLY RED #18 (NOT ILLUSTRATED) 1
	28 35966G03 BALL HOLDER DECAL (NOT ILLUSTRATED) 1
	1 614497 HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	2 614501 HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	3 618556 LED HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	4 618555 LED HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	5 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 8
	6 619151 WIRE HARNESS (ACCESSORY) 48V DC,SWB 1
	7 71781G02 VINYL TAPE 2
	8 32739G2 TAILLIGHT ASSEMBLY 2
	9 22288G2 TAILLIGHT ASSEMBLY (INCLUDES ITEM 10) 2
	10 21759G1 TAILLIGHT BULB 1
	11 622661 TURN SIGNAL KIT (INCLUDES ITEMS 12 - 16) 1
	12 619102 TURN SIGNAL BULB 2
	13 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	15 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	16 20965G3 STEERING COLUMN COVER 1
	17 32860G01 HORN 1
	18 14390G4 LOCK NUT 1/4" - 20 1
	19 00414G5 HEX HEAD BOLT, 1/4" - 20 X .62" LG 1
	20 17318G1 HORN SWITCH 1
	21
	22 27068G01 HORN SWITCH BOOT 1
	23 608397 HORN SWITCH LABEL 1
	24 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 2
	25 00559G7 FLAT WASHER, 1/4" 1
	26 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	27 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	28 71364G02 J-CLIP 8
	29 71425G01 FLAT HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 3/4" LG 8
	30 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	31 00513G4 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1 1/2" LG 4
	32 74371G01 TAILLIGHT BEZEL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	33 74371G02 TAILLIGHT BEZEL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1

	SP_635086_C-BODY_9 APRIL 2014.pdf
	1 637534 UPPER FLOOR PANEL 1
	2 14601G11 RIVET, 3/16" X 9/16" LG 9
	3 70451G01 LOWER FLOORPAN 1
	4 14601G11 RIVET, 3/16" X 9/16" LG 7
	5 70452G01 ACCESS COVER 1
	6
	7 35968G01 T-HOLDER COVER 1
	8 71151G03 INSTRUMENT PANEL ASSEMBLY 1
	9 601781 WARNING DECAL 1
	10
	11 16816G2 RIVET RATCHET, .25" X .887" LG 4
	12 71115G01 VINYL TRIM 2
	13 71055G01 RIVET, 3/16" X 1" LG 10
	14 613036GXXX COWL 1
	15 617643 GRILL COVER 1
	16 71055G01 RIVET, 3/16" X 1" LG 7
	17 71055G01 RIVET, 3/16" X 1" LG 6
	18 614378 FENDER FLARE (DRIVER SIDE) 1
	19 613274 FENDER FLARE (PASSENGER SIDE) 1
	20 71597G01 SELF-THREADING NUT, 3/16" X 19/32" 2
	21
	22 617620 BRUSHGUARD 1
	23 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	24 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	25
	26 75048G04 SPACER, .32" X .75" X 1" LG 2
	27 75048G02 SPACER, .32" X .75" X 1.3" LG 2
	28 00559G8 FLAT WASHER, 5/16" 4
	29 00565G8 LOCK WASHER, 5/16" 4
	30
	31
	32
	33
	34 74443G01 LABEL (ANTI-ROLLBACK) 1
	35 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	36 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	37 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	38
	39
	40 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 41 - 46) 1
	41 74523G01 WELDMENT BASKET 1
	42 625076 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	43 625077 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	44 00769G2 CARRIAGE BOLT (SS), 3/8" - 16 X 1.25" LG 4
	45 11098G5 LOCK NUT, 3/8" - 16 4
	46 71931G01 FRONT BASKET WARNING LABEL 1
	47
	48 613273 FRONT FASCIA 1
	49 70725G02 FRONT SHIELD BRACE 2
	50 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	51 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	52 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	53 618653 FASCIA BRACKET 1
	54 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	55 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	56 619206 E-Z-GO COWL DECAL 1
	1 74365G01 GUN HOLDER FLOOR MOUNT 1
	2 639941G01 FLOORMAT WITH HORN HOLES 1
	3 635054G02 FENDER LINER (PASSENGER SIDE) 1
	4 635054G01 FENDER LINER (DRIVER SIDE) 1
	5 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	6
	7 70135G01 PEDAL PIVOT COVER 1
	8 639948G01 ROCKER PANEL (DRIVER SIDE) 1
	9 639948G02 ROCKER PANEL (PASSENGER SIDE) 1
	10 00660G5 FLAT WASHER, #10 2
	11 00789G2 TRUSS HEAD PHILLIPS SCREW #10 - 24 X 1.25" LG 2
	12 14390G10 LOCK NUT, #10 - 24 2
	13 23726G4 SPACER, 0.25" 4
	14 16705G1 TRUSS HEAD SCREW (SS), 1/4" - 20 X 1.0" LG 4
	15 14390G4 LOCK NUT, 1/4" - 20 4
	16 15058G6 RIVET (ALUMINUM), 3/16" 2
	17 23726G4 SPACER, 0.25" 4
	18
	19
	20 75109G03 ASH TRAY KIT (INCLUDES ITEMS 21 - 24) 1
	21 27731G01 ASH TRAY 1
	22 27736G01 GASKET 1
	23 75108G02 BRACKET 1
	24 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	25
	26 75509G01 MESSAGE HOLDER 1
	27 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1
	1 70441G01 SEAT FRAME 1
	2 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	3 70046G02 BATTERY RACK 1
	4 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	5 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	6 00559G8 FLAT WASHER, 5/16" 2
	7 11098G6 LOCK NUT (SS), 5/16" - 18 2
	8 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	9 70444G02 BRACKET 1
	10 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	11 11027G2 LOCK NUT, 1/4" - 20 2
	12 70244G03 SPLASH PANEL 2
	13 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	14
	15
	16 625272G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	17 625272G1** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	18
	19 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	20 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	21 10570G12 RIVET (ALUMINUM), 1/4" X 3/4" LG 4
	22 633917 PLASTIC DRIVE RIVET 2
	23 71320G01 ACCESS COVER 1
	24 01107G01 PAN HEAD TORX SCREW (SS), #8 X 3/8" LG 5
	25 71609G01 SEAT HINGE PLATE 2
	26 16816G2 RATCHET RIVET, .25" X .887" LG (NOT ILLUSTRATED) 2
	27
	28 635051 E-Z-GO EXPRESS S4 HIGH OUTPUT DECAL 2
	29 71417G01 WARNING EXPLOSION DECAL 1
	30 71415G01 ELECTRIC SHOCK WARNING DECAL 1
	31 71419G01 WARNING ACID DECAL 1
	1 74581G01 COOLER KIT (INCLUDES ITEMS 2 - 6) 1
	2 71048G01 COOLER & BRACKET KIT 1
	3 75268G01 SUPPORT TUBE 1
	4 19859G1 END CAP, 3/4" 2
	5 20271G2 HOLE PLUG, 1/2" 2
	6 00106G6 PAN HEAD PHILLIPS SELF DRILLING SCREW, #12 - 24 X .75” LG 4
	7
	8
	9 71912G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	10 71331G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	11 71318G01 BAGWELL LINER 1
	12 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 20
	13
	14
	15 71364G02 "J" CLIP 1
	16
	17 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	18 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	19
	20
	21 00571G2 FLAT WASHER, 5/16" 2
	22 71456G01 NOTCHED REAR BUMPER 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	24 71455G01 BUMPER PLUG 4
	25 71102G03 HEX HEAD BOLT, 1/4" - 20 x 11/16" LG 2
	26 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	27 71457G01 BUMPER STAY 4
	28 71451G02 REAR BUMPER 1

	SP_635086_E-ELECTRICAL SYSTEM_April 2014.pdf
	1 *** 8 VOLT BATTERY 6
	2
	3 612867 BATTERY RETAINER 1
	4 01101G01 HOLD DOWN BOLT (SS) 2
	5 11027G1 LOCK NUT, 5/16" - 18 2
	6 00993G01 LOCK WASHER (SILICON BRONZE), 5/16" 5
	7 28418G01 HEX NUT (BRASS), 5/16" - 18 2
	8 00993G02 LOCK WASHER (SILICON BRONZE), 1/4" 4
	9 28418G02 LOCK NUT (BRASS), 1/4" - 20 2
	10 614521 REGULATED HOSE SUPPLY, 20’ (NOT ILLUSTRATED) 1
	11
	12
	13
	14
	15
	16
	17
	18
	19 25971G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 6" LG 1
	20 25971G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 10 1/2" LG 4
	21
	22 00565G8 LOCK WASHER, 5/16" 12
	23 00702G2 HEX NUT, 5/16" - 18 12
	24 25971G16 4 GA WIRE (BATTERY -, BLACK), 19" LG 1
	25 25971G15 4 GA WIRE (BATTERY +, BLACK), 17" LG 1
	26 74659G01 POWER HARNESS 1
	27 74649G01 CONTROL HARNESS (NOT ILLUSTRATED) 1
	28 609670 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 29 - 37) 1
	29 73051G21 RECEPTACLE COVER 1
	30 73051G22 RECEPTACLE BOTTOM 1
	31 73051G05 FEMALE CONNECTOR 2
	32 73051G06 INSULATOR SLEEVE 1
	33 25978G25 18 GA WIRE (RED 9") 1
	34 73051G08 PHILLIPS PAN HEAD SCREW (BRASS), #10 - 32 X 1/2" LG 2
	35 73051G09 PHILLIPS PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG 3
	36 73051G10 LOCK NUT, #6 - 32 3
	37 609654 WIRE HARNESS (CHARGER) 1
	38
	39
	40 27327G02 CABLE CLAMP 1
	41 10570G11 RIVET (SS), 3/16" X 3/4" LG (NOT ILLUSTRATED) 1
	42 17618G1 WIRE TIE 11
	43 14601G10 RIVET (ALUMINUM), 3/16" X 1" LG 4
	44 614457 SNAKE HYDROLINK, 6 - 6V OR 6 - 8V 1
	45 615352 CLAMP - POLYPROPYLENE (NOT ILLUSTRATED) 9
	1 74914G02 HOUR METER KIT (INCLUDES ITEMS 2 - 7) 1
	2 74908G01 HOUR METER HARNESS 1
	3 10570G11 RIVET (SS), 3/16" X 3/4" LG 2
	4 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 74665G02 HOUR METER 1
	6 74696G01 RETAINER CLIP 1
	7 74716G02 HOUR METER BRACKET 1
	8 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 2
	9
	10
	11 605750 DC TO DC CONVERTER KIT (INCLUDES ITEMS 12 - 21) 1
	12 632185 DC-DC CONVERTER 1
	13 633303 BRACKET 1
	14 605888 HARNESS 1
	15 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 4
	16 16816G5 RACHET RIVET, .187 X .550 (NOT ILLUSTRATED) 1
	17 00559G7 FLAT WASHER, 1/4" 4
	18 632372 TAPPING SCREW, #10 - 24 X 1/2" LG 4
	19 14390G4 LOCK NUT, 1/4" - 20 2
	20 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	21 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	22
	23 614472 HYDROLINK HAND PUMP KIT 1
	1 613271 CONTINUOUS TONE BUZZER 1
	2 01041G01 RIVET, 1/8" X 13/16" LG 2
	3
	4 22674G1 FUSE BLOCK 1
	5 01041G01 RIVET, 1/8" X 13/16" LG 2
	6 18392G1 15 AMP FUSE AR
	7 33639G** KEY SWITCH WITH LIGHTS 1
	8 00568G6 LOCK WASHER, 3/4" 1
	9 17137G1 FACE NUT, 3/4" - 20 1
	10
	11
	12 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 13 - 14) 1
	13 73522G03 CONSOLE INSERT PLATE 1
	14 20271G10 HOLE PLUG 1
	15
	16
	17 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	18
	19
	20
	21 73030G06 CONSOLE PLATE 1
	22 74322G01 CONSOLE PLATE DECAL 1
	23 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	24 74323G01 DIRECTION SELECTOR SWITCH 1
	25 33636G05 STATE OF CHARGE METER (SOC) 1
	26 74018G01 WIRE HARNESS (SOC) 1
	27 25978G74 WIRE ASSEMBLY RED #18 (NOT ILLUSTRATED) 1
	28 35966G03 BALL HOLDER DECAL (NOT ILLUSTRATED) 1
	1 614497 HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	2 614501 HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	3 618556 LED HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	4 618555 LED HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	5 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 8
	6 619151 WIRE HARNESS (ACCESSORY) 48V DC,SWB 1
	7 71781G02 VINYL TAPE 2
	8
	9 22288G2 TAILLIGHT ASSEMBLY (INCLUDES ITEM 10) 2
	10 21759G1 TAILLIGHT BULB 1
	11 622661 TURN SIGNAL KIT (INCLUDES ITEMS 12 - 16) 1
	12 619102 TURN SIGNAL BULB 2
	13 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	15 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	16 20965G3 STEERING COLUMN COVER 1
	17 32860G01 HORN 1
	18 14390G4 LOCK NUT 1/4" - 20 1
	19 00414G5 HEX HEAD BOLT, 1/4" - 20 X .62" LG 1
	20 17318G1 HORN SWITCH 1
	21
	22 27068G01 HORN SWITCH BOOT 1
	23 608397 HORN SWITCH LABEL 1
	24 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 2
	25 00559G7 FLAT WASHER, 1/4" 1
	26 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	27 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	28 71364G02 J-CLIP 8
	29 71425G01 FLAT HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 3/4" LG 8
	30 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	31 00513G4 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1 1/2" LG 4
	32 74371G01 TAILLIGHT BEZEL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	33 74371G02 TAILLIGHT BEZEL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1

	SP_635086_C-BODY_9 APRIL 2014.pdf
	1 637534 UPPER FLOOR PANEL 1
	2 14601G11 RIVET, 3/16" X 9/16" LG 9
	3 70451G01 LOWER FLOORPAN 1
	4 14601G11 RIVET, 3/16" X 9/16" LG 7
	5 70452G01 ACCESS COVER 1
	6
	7 35968G01 T-HOLDER COVER 1
	8 71151G03 INSTRUMENT PANEL ASSEMBLY 1
	9 601781 WARNING DECAL 1
	10
	11 16816G2 RIVET RATCHET, .25" X .887" LG 4
	12 71115G01 VINYL TRIM 2
	13 71055G01 RIVET, 3/16" X 1" LG 10
	14 613036GXXX COWL 1
	15 617643 GRILL COVER 1
	16 71055G01 RIVET, 3/16" X 1" LG 7
	17 71055G01 RIVET, 3/16" X 1" LG 6
	18 614378 FENDER FLARE (DRIVER SIDE) 1
	19 613274 FENDER FLARE (PASSENGER SIDE) 1
	20 71597G01 SELF-THREADING NUT, 3/16" X 19/32" 2
	21
	22 617620 BRUSHGUARD 1
	23 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	24 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	25
	26 75048G04 SPACER, .32" X .75" X 1" LG 2
	27 75048G02 SPACER, .32" X .75" X 1.3" LG 2
	28 00559G8 FLAT WASHER, 5/16" 4
	29 00565G8 LOCK WASHER, 5/16" 4
	30
	31
	32
	33
	34 74443G01 LABEL (ANTI-ROLLBACK) 1
	35 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	36 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	37 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	38
	39
	40 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 41 - 46) 1
	41 74523G01 WELDMENT BASKET 1
	42 625076 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	43 625077 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	44 00769G2 CARRIAGE BOLT (SS), 3/8" - 16 X 1.25" LG 4
	45 11098G5 LOCK NUT, 3/8" - 16 4
	46 71931G01 FRONT BASKET WARNING LABEL 1
	47
	48 613273 FRONT FASCIA 1
	49 70725G02 FRONT SHIELD BRACE 2
	50 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	51 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	52 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	53 618653 FASCIA BRACKET 1
	54 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	55 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	56 619206 E-Z-GO COWL DECAL 1
	1 74365G01 GUN HOLDER FLOOR MOUNT 1
	2 639941G01 FLOORMAT WITH HORN HOLES 1
	3 635054G02 FENDER LINER (PASSENGER SIDE) 1
	4 635054G01 FENDER LINER (DRIVER SIDE) 1
	5 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	6
	7 70135G01 PEDAL PIVOT COVER 1
	8 639948G01 ROCKER PANEL (DRIVER SIDE) 1
	9 639948G02 ROCKER PANEL (PASSENGER SIDE) 1
	10 00660G5 FLAT WASHER, #10 2
	11 00789G2 TRUSS HEAD PHILLIPS SCREW #10 - 24 X 1.25" LG 2
	12 14390G10 LOCK NUT, #10 - 24 2
	13 23726G4 SPACER, 0.25" 4
	14 16705G1 TRUSS HEAD SCREW (SS), 1/4" - 20 X 1.0" LG 4
	15 14390G4 LOCK NUT, 1/4" - 20 4
	16 15058G6 RIVET (ALUMINUM), 3/16" 2
	17 23726G4 SPACER, 0.25" 4
	18
	19
	20 75109G03 ASH TRAY KIT (INCLUDES ITEMS 21 - 24) 1
	21 27731G01 ASH TRAY 1
	22 27736G01 GASKET 1
	23 75108G02 BRACKET 1
	24 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	25
	26 75509G01 MESSAGE HOLDER 1
	27 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1
	1 70441G01 SEAT FRAME 1
	2 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	3 70046G02 BATTERY RACK 1
	4 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	5 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	6 00559G8 FLAT WASHER, 5/16" 2
	7 11098G6 LOCK NUT (SS), 5/16" - 18 2
	8 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	9 70444G02 BRACKET 1
	10 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	11 11027G2 LOCK NUT, 1/4" - 20 2
	12 70244G03 SPLASH PANEL 2
	13 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	14
	15
	16 625272G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	17 625272G1** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	18
	19 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	20 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	21 10570G12 RIVET (ALUMINUM), 1/4" X 3/4" LG 4
	22 633917 PLASTIC DRIVE RIVET 2
	23 71320G01 ACCESS COVER 1
	24 01107G01 PAN HEAD TORX SCREW (SS), #8 X 3/8" LG 5
	25 71609G01 SEAT HINGE PLATE 2
	26 16816G2 RATCHET RIVET, .25" X .887" LG (NOT ILLUSTRATED) 2
	27
	28 635051 E-Z-GO EXPRESS S4 HIGH OUTPUT DECAL 2
	29 71417G01 WARNING EXPLOSION DECAL 1
	30 71415G01 ELECTRIC SHOCK WARNING DECAL 1
	31 71419G01 WARNING ACID DECAL 1
	1 74581G01 COOLER KIT (INCLUDES ITEMS 2 - 6) 1
	2 71048G01 COOLER & BRACKET KIT 1
	3 75268G01 SUPPORT TUBE 1
	4 19859G1 END CAP, 3/4" 2
	5 20271G2 HOLE PLUG, 1/2" 2
	6 00106G6 PAN HEAD PHILLIPS SELF DRILLING SCREW, #12 - 24 X .75” LG 4
	7
	8
	9 71912G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	10 71331G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	11 71318G01 BAGWELL LINER 1
	12 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 20
	13
	14
	15 71364G02 "J" CLIP 1
	16
	17 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	18 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	19
	20
	21 00571G2 FLAT WASHER, 5/16" 2
	22 71456G01 NOTCHED REAR BUMPER 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	24 71455G01 BUMPER PLUG 4
	25 71102G03 HEX HEAD BOLT, 1/4" - 20 x 11/16" LG 2
	26 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	27 71457G01 BUMPER STAY 4
	28 71451G02 REAR BUMPER 1

	SP_635086_E-ELECTRICAL SYSTEM_Sept 2015.pdf
	1 618594 8 VOLT BATTERY 6
	2 614015 8 VOLT BATTERY 6
	3 618595 8 VOLT BATTERY 6
	4 614381 8 VOLT BATTERY 6
	5 11027G1 LOCK NUT, 5/16” - 18 2
	6 00993G01 LOCK WASHER (SILICON BRONZE), 5/16" 5
	7 28418G01 HEX NUT (BRASS), 5/16” - 18 2
	8 00993G02 LOCK WASHER (SILICON BRONZE), 1/4" 4
	9 28418G02 LOCK NUT (BRASS), 1/4” - 20 2
	10 614521 REGULATED HOSE SUPPLY, 20’ (NOT ILLUSTRATED) 1
	11 612867 BATTERY RETAINER 1
	12 01101G01 HOLD DOWN BOLT (SS) 2
	13
	14
	15
	16
	17
	18
	19 25971G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 6" LG 1
	20 25971G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 10 1/2" LG 4
	21
	22 00565G8 LOCK WASHER, 5/16" 12
	23 00702G2 HEX NUT, 5/16" - 18 12
	24 25971G16 4 GA WIRE (BATTERY -, BLACK), 19" LG 1
	25 25971G15 4 GA WIRE (BATTERY +, BLACK), 17" LG 1
	26 74659G01 POWER HARNESS 1
	27 74649G01 CONTROL HARNESS (NOT ILLUSTRATED) 1
	28 609670 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 29 - 37) 1
	29 73051G21 RECEPTACLE COVER 1
	30 73051G22 RECEPTACLE BOTTOM 1
	31 73051G05 FEMALE CONNECTOR 2
	32 73051G06 INSULATOR SLEEVE 1
	33 25978G25 18 GA WIRE (RED 9") 1
	34 73051G08 PHILLIPS PAN HEAD SCREW (BRASS), #10 - 32 X 1/2" LG 2
	35 73051G09 PHILLIPS PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG 3
	36 73051G10 LOCK NUT, #6 - 32 3
	37 609654 WIRE HARNESS (CHARGER) 1
	38
	39
	40 27327G02 CABLE CLAMP 1
	41 10570G11 RIVET (SS), 3/16" X 3/4" LG (NOT ILLUSTRATED) 1
	42 17618G1 WIRE TIE 11
	43 14601G10 RIVET (ALUMINUM), 3/16" X 1" LG 4
	44 614457 SNAKE HYDROLINK, 6 - 6V OR 6 - 8V 1
	45 615352 CLAMP - POLYPROPYLENE (NOT ILLUSTRATED) 9
	1 74914G02 HOUR METER KIT (INCLUDES ITEMS 2 - 7) 1
	2 74908G01 HOUR METER HARNESS 1
	3 10570G11 RIVET (SS), 3/16" X 3/4" LG 2
	4 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 74665G02 HOUR METER 1
	6 74696G01 RETAINER CLIP 1
	7 74716G02 HOUR METER BRACKET 1
	8 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 2
	9
	10
	11 605750 DC TO DC CONVERTER KIT (INCLUDES ITEMS 12 - 21) 1
	12 632185 DC-DC CONVERTER 1
	13 633303 BRACKET 1
	14 605888 HARNESS 1
	15 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 4
	16 16816G5 RACHET RIVET, .187 X .550 (NOT ILLUSTRATED) 1
	17 00559G7 FLAT WASHER, 1/4" 4
	18 632372 TAPPING SCREW, #10 - 24 X 1/2" LG 4
	19 14390G4 LOCK NUT, 1/4" - 20 2
	20 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	21 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	22
	23 614472 HYDROLINK HAND PUMP KIT 1
	1 613271 CONTINUOUS TONE BUZZER 1
	2 01041G01 RIVET, 1/8" X 13/16" LG 2
	3
	4 22674G1 FUSE BLOCK 1
	5 01041G01 RIVET, 1/8" X 13/16" LG 2
	6 18392G1 15 AMP FUSE AR
	7 33639G** KEY SWITCH WITH LIGHTS 1
	8 00568G6 LOCK WASHER, 3/4" 1
	9 17137G1 FACE NUT, 3/4" - 20 1
	10
	11
	12 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 13 - 14) 1
	13 73522G03 CONSOLE INSERT PLATE 1
	14 20271G10 HOLE PLUG 1
	15
	16
	17 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	18
	19
	20
	21 73030G12 CONSOLE PLATE 1
	22 74322G01 CONSOLE PLATE DECAL 1
	23 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	24 624514G02 DIRECTION SELECTOR SWITCH 1
	25 33636G05 STATE OF CHARGE METER (SOC) 1
	26 74018G01 WIRE HARNESS (SOC) 1
	27 25978G74 WIRE ASSEMBLY RED #18 (NOT ILLUSTRATED) 1
	28 35966G03 BALL HOLDER DECAL (NOT ILLUSTRATED) 1
	1 614497 HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	2 614501 HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	3 618556 LED HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	4 618555 LED HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	5 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 8
	6 619151 WIRE HARNESS (ACCESSORY) 48V DC,SWB 1
	7 71781G02 VINYL TAPE 2
	8
	9 22288G2 TAILLIGHT ASSEMBLY (INCLUDES ITEM 10) 2
	10 21759G1 TAILLIGHT BULB 1
	11 622661 TURN SIGNAL KIT (INCLUDES ITEMS 12 - 16) 1
	12 619102 TURN SIGNAL BULB 2
	13 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	15 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	16 20965G3 STEERING COLUMN COVER 1
	17 32860G01 HORN 1
	18 14390G4 LOCK NUT 1/4" - 20 1
	19 00414G5 HEX HEAD BOLT, 1/4" - 20 X .62" LG 1
	20 17318G1 HORN SWITCH 1
	21
	22 27068G01 HORN SWITCH BOOT 1
	23 608397 HORN SWITCH LABEL 1
	24 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 2
	25 00559G7 FLAT WASHER, 1/4" 1
	26 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	27 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	28 71364G02 J-CLIP 8
	29 71425G01 FLAT HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 3/4" LG 8
	30 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	31 00513G4 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1 1/2" LG 4
	32 74371G01 TAILLIGHT BEZEL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	33 74371G02 TAILLIGHT BEZEL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1

	SP_635086_D-BRAKES_16 MARCH 2016.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY WITHOUT BRAKE LIGHTS (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT WASHER, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 641748 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) 1
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) 1
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE (DRIVER SIDE) 1
	26 624691 BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING (SS), 13/32" 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING, 0.5" X 0.31" LG 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 0.76" X 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 54 - 63) 1
	54 00532G4 HEX NUT, 5/16" - 24 2
	55 629486 HEX NUT, 5/16" - 24 1
	56 28082G01 EQUALIZER BRACKET 1
	57 15121G1 FLAT WASHER, 5/16" 2
	58 17979G1 ACCELERATOR ROD BUSHING 1
	59 23061G2 TUBE 1
	60 23463G1 COMPRESSION SPRING 1
	61 27330G01 BRAKE YOKE 1
	62 11098G9 HEX LOCK NUT, 5/16" - 24 1
	63 612557 COMPENSATOR ROD LINK 1
	1 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 11) 1
	2 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 8, 12) 1
	3 612411 BRAKE SHOE, LEADING 1
	4 612412 BRAKE SHOE, TRAILING 1
	5 612413 DUST COVER 1
	6 612415 BRAKE SPRING 1
	7 612414 BRAKE SPRING 1
	8 612416 SHOE CLAMP 2
	9
	10
	11 612418 GEAR ADJUSTER 1
	12 612417 GEAR ADJUSTER 1
	13
	14
	15 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	16 15126G1 LOCK NUT, 5/16" - 24 8
	17 21809G1 FLAT WASHER, 1/4" 2
	18
	19 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 20 - 21) 2
	20 20947G1 BRAKE DRUM 1
	21 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	22
	23
	24 21830G1 FLAT WASHER, 1 3/8" O.D. X 21/32" 2
	25 613172 CASTELLATED NUT, 5/8" - 18 2
	26 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	1 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 2 - 28) 1
	2 70686G02 BRAKE PEDAL 1
	3 641748 PARK BRAKE PEDAL 1
	4
	5 70257G01 BRAKE PAD 1
	6 70256G01 PARKING BRAKE PAD 1
	7 16409G1 OVAL RIVET, 3/16" x 3/8" LG 9
	8
	9 70258G03 SERVICE BRAKE PEDAL PLATE 1
	10 70682G01 PARK BRAKE PEDAL PIN 1
	11 70681G01 TORSION SPRING 2
	12 01071G01 PUSH NUT, 5/16" 1
	13 00737G8 TORX HEAD SCREW, #10 - 24 X 1" LG 4
	14 00739G1 RUBBER NUT, #10 - 24 2
	15 74535G01 BRAKE PEDAL STANDOFF 2
	16 27137G01 CONICAL SPRING 2
	17 14390G10 LOCK NUT, #10 - 24 2
	18 10606G8 LIMIT SWITCH 1
	19 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1 1/4" LG 2
	20 00559G5 FLAT WASHER, #10 2
	21 00559G3 FLAT WASHER, #6 4
	22 00565G3 LOCK WASHER, #6 2
	23 00525G5 LOCK NUT, #6 - 32 2
	24 13514G1 SCREW AND LOCK WASHER, #6 2
	25 00642G8 FLAT WASHER, 5/16" 2
	26 14628G1 FAST-ON TAB 2
	27 24605G1 BRAKE LIGHT WIRE HARNESS 1
	28 17618G1 WIRE TIE 2

	SP_635086_A-ACCELERATOR_JUNE2016.pdf
	1 73333G11 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 27, 29 AND 34) 1
	2 70116G02 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 PAN HEAD PHILLIPS SCREW, #8 - 16 X 1/2" LG 4
	4 25853G01 PEDAL BOX AND COVER 1
	5 00684G6 TRUSS HEAD PHILLIPS SCREW, #8 - 32 X 3/4" LG 2
	6 25861G02 MICRO SWITCH 1
	7 01050G01 PAN HEAD TORX SCREW, #4 - 20 X 5/8" LG 2
	8
	9 25854G01 INDUCTIVE THROTTLE SENSOR 1
	10 00983G01 SELF THREADING NUT, 3/16" 2
	11 602484 PLUNGER 1
	12 28444G01 CAM ACCELERATOR ROD 1
	13
	14 17677G1 SPRING RETAINER, 1/2" 1
	15 17979G1 BUSHING 1
	16 73046G01 COMPRESSION SPRING 1
	17 17677G2 SPRING RETAINER, 3/8" 1
	18 73332G01 ACCELERATOR ROD 1
	19 00532G4 LOCK NUT, 5/16" - 24 1
	20 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	21 10386G3 CLEVIS PIN, 5/16" X 1" LG 1
	22 17838G1 NYLON BUSHING 3
	23
	24 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	25
	26 74432G01 PEDAL PIVOT PIN 1
	27 12064G6 PUSH NUT, 19/64" 1
	28
	29 25879G08 ACCELERATOR PEDAL HARNESS (INCLUDES ITEMS 30 - 31) 1
	30 17313G1 FLEX LOOM, 3/8" X 6" LG (BULK) 1
	31 17618G1 NYLON CLAMP 2
	32
	33
	34 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 35 - 37) 1
	35 16409G1 RIVET, 3/16" X 7/16" LG 6
	36 27512G01 ACCELERATOR PEDAL PAD 1
	37 652824 ACCELERATOR PEDAL 1
	38
	39 00715G2 HEX HEAD TAPTITE SCREW, 5/16" - 18 X 4/5" LG 4
	40 70135G01 PEDAL PIVOT COVER 1

	SP_635086_C-BODY_JULY 2016.pdf
	1 637534 UPPER FLOOR PANEL 1
	2 14601G11 RIVET, 3/16" X 9/16" LG 9
	3 70451G01 LOWER FLOORPAN 1
	4 14601G11 RIVET, 3/16" X 9/16" LG 7
	5 70452G01 ACCESS COVER 1
	6
	7 35968G01 T-HOLDER COVER 1
	8 71151G03 INSTRUMENT PANEL ASSEMBLY 1
	9 601781 WARNING DECAL 1
	10
	11 16816G2 RIVET RATCHET, .25" X .887" LG 4
	12 71115G01 VINYL TRIM 2
	13 71055G01 RIVET, 3/16" X 1" LG 10
	14 613036GXXX COWL 1
	15 617643 GRILL COVER 1
	16 71055G01 RIVET, 3/16" X 1" LG 7
	17 71055G01 RIVET, 3/16" X 1" LG 6
	18 614378 FENDER FLARE (DRIVER SIDE) 1
	19 613274 FENDER FLARE (PASSENGER SIDE) 1
	20 71597G01 SELF THREADING NUT, 3/16" X 19/32" 2
	21
	22 617620 BRUSHGUARD 1
	23 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	24 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	25
	26 75048G04 SPACER, .32" X .75" X 1" LG 2
	27 75048G02 SPACER, .32" X .75" X 1.3" LG 2
	28 00559G8 FLAT WASHER, 5/16" 4
	29 00565G8 LOCK WASHER, 5/16" 4
	30
	31
	32
	33
	34 74443G01 LABEL (ANTI-ROLLBACK) 1
	35 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	36 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	37 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	38
	39
	40 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 41 - 46) 1
	41 74523G01 WELDMENT BASKET 1
	42 625076 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	43 625077 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	44 00769G2 CARRIAGE BOLT (SS), 3/8" - 16 X 1.25" LG 4
	45 11098G5 LOCK NUT, 3/8" - 16 4
	46 71931G01 FRONT BASKET WARNING LABEL 1
	47
	48 613273 FRONT FASCIA 1
	49 70725G02 FRONT SHIELD BRACE 2
	50 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	51 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	52 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	53 618653 FASCIA BRACKET 1
	54 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	55 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	56 619206 E-Z-GO COWL DECAL 1
	1 74365G01 GUN HOLDER FLOOR MOUNT 1
	2 637535G02 FLOORMAT WITH HORN HOLES 1
	3 635054G02 FENDER LINER (PASSENGER SIDE) 1
	4 635054G01 FENDER LINER (DRIVER SIDE) 1
	5 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	6
	7 70135G01 PEDAL PIVOT COVER 1
	8 639948G01 ROCKER PANEL (DRIVER SIDE) 1
	9 639948G02 ROCKER PANEL (PASSENGER SIDE) 1
	10 00660G5 FLAT WASHER, #10 2
	11 00789G2 TRUSS HEAD PHILLIPS SCREW #10 - 24 X 1.25" LG 2
	12 14390G10 LOCK NUT, #10 - 24 2
	13 23726G4 SPACER, 0.25" 4
	14 16705G1 TRUSS HEAD SCREW (SS), 1/4" - 20 X 1" LG 4
	15 14390G4 LOCK NUT, 1/4" - 20 4
	16 15058G6 RIVET (ALUMINUM), 3/16" 2
	17 23726G4 SPACER, 0.25" 4
	18
	19
	20 75109G03 ASH TRAY KIT (INCLUDES ITEMS 21 - 24) 1
	21 27731G01 ASH TRAY 1
	22 27736G01 GASKET 1
	23 75108G02 BRACKET 1
	24 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	25
	26 75509G01 MESSAGE HOLDER 1
	27 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1
	1 70441G01 SEAT FRAME 1
	2 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	3 652254G03 BATTERY RACK 1
	4 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	5 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	6 00559G8 FLAT WASHER, 5/16" 2
	7 11098G6 LOCK NUT (SS), 5/16" - 18 2
	8 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	9 70444G02 BRACKET 1
	10 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	11 11027G2 LOCK NUT, 1/4" - 20 2
	12 70244G03 SPLASH PANEL 2
	13 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	14
	15
	16 625272G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	17 625272G1** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	18
	19 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	20 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	21 10570G12 RIVET (ALUMINUM), 1/4" X 3/4" LG 4
	22 633917 PLASTIC DRIVE RIVET 2
	23 71320G01 ACCESS COVER 1
	24 01107G01 PAN HEAD TORX SCREW (SS), #8 X 3/8" LG 5
	25 71609G01 SEAT HINGE PLATE 2
	26 16816G2 RATCHET RIVET, .25" X .887" LG (NOT ILLUSTRATED) 2
	27
	28 635051 E-Z-GO EXPRESS S4 HIGH OUTPUT DECAL 2
	1 74581G01 COOLER KIT (INCLUDES ITEMS 2 - 6) 1
	2 71048G01 COOLER & BRACKET KIT 1
	3 75268G01 SUPPORT TUBE 1
	4 19859G1 END CAP, 3/4" 2
	5 20271G2 HOLE PLUG, 1/2" 2
	6 00106G6 PAN HEAD PHILLIPS SELF DRILLING SCREW, #12 - 24 X .75” LG 4
	7
	8
	9 71912G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	10 71331G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	11 71318G01 BAGWELL LINER 1
	12 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 20
	13
	14
	15 71364G02 "J" CLIP 1
	16
	17 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	18 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	19
	20
	21 00571G2 FLAT WASHER, 5/16" 4
	22 71456G01 NOTCHED REAR BUMPER 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	24 71514G01 BUMPER PLUG 4
	25 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	26 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	27 71457G01 BUMPER STAY 4
	28 71451G02 REAR BUMPER 1

	SP_635086_D-BRAKES_JULY 2016.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY WITHOUT BRAKE LIGHTS (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT WASHER, 5/16" 2
	5 70259G02 BRAKE PEDAL 1
	6 641748 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT (SS), 3/8" - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 FLAT WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8" - 16 1
	17
	18 01038G01 SWAGEFORM SCREW, 1/4" - 20 (NOT ILLUSTRATED) 1
	19
	20 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) 1
	21
	22
	23
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624690 BRAKE CABLE (DRIVER SIDE) 1
	26 624691 BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING (SS), 13/32" 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING, 0.5" X 0.31" LG 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 FLAT WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4" - 20 X 1/2" LG 2
	43 14134G4 SPACER, 0.76" X 1.25" LG 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16" - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT (SS), 1/4" - 20 2
	51
	52
	53 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 54 - 63) 1
	54 00532G4 HEX NUT, 5/16" - 24 2
	55 629486 HEX NUT, 5/16" - 24 1
	56 28082G01 EQUALIZER BRACKET 1
	57 15121G1 FLAT WASHER, 5/16" 2
	58 17979G1 ACCELERATOR ROD BUSHING 1
	59 23061G2 TUBE 1
	60 23463G1 COMPRESSION SPRING 1
	61 27330G01 BRAKE YOKE 1
	62 11098G9 HEX LOCK NUT, 5/16" - 24 1
	63 612557 COMPENSATOR ROD LINK 1
	1 612211 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 3 - 11) 1
	2 612189 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 3 - 8, 12) 1
	3 612411 BRAKE SHOE, LEADING 1
	4 612412 BRAKE SHOE, TRAILING 1
	5 612413 DUST COVER 1
	6 612415 BRAKE SPRING 1
	7 612414 BRAKE SPRING 1
	8 612416 SHOE CLAMP 2
	9
	10
	11 612418 GEAR ADJUSTER 1
	12 612417 GEAR ADJUSTER 1
	13
	14
	15 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG 8
	16 15126G1 LOCK NUT, 5/16" - 24 8
	17 21809G1 FLAT WASHER, 1/4" 2
	18
	19 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 20 - 21) 2
	20 20947G1 BRAKE DRUM 1
	21 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG 4
	22
	23
	24 21830G1 FLAT WASHER, 1 3/8" O.D. X 21/32" 2
	25 613172 CASTELLATED NUT, 5/8" - 18 2
	26 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	1 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 2 - 28) 1
	2 70686G02 BRAKE PEDAL 1
	3 641748 PARK BRAKE PEDAL 1
	4
	5 70257G01 BRAKE PAD 1
	6 70256G01 PARKING BRAKE PAD 1
	7 16409G1 OVAL RIVET, 3/16" x 3/8" LG 9
	8
	9 70258G03 SERVICE BRAKE PEDAL PLATE 1
	10 70682G01 PARK BRAKE PEDAL PIN 1
	11 70681G01 TORSION SPRING 2
	12 01071G01 PUSH NUT, 5/16" 1
	13 00737G8 TORX HEAD SCREW, #10 - 24 X 1" LG 4
	14 00739G1 RUBBER NUT, #10 - 24 2
	15 652355 BRAKE PEDAL SPACER 2
	16 27137G01 CONICAL SPRING 2
	17 14390G10 LOCK NUT, #10 - 24 2
	18 10606G8 LIMIT SWITCH 1
	19 00645G2 PAN HEAD PHILLIPS SCREW, #6 - 32 X 1 1/4" LG 2
	20 00559G5 FLAT WASHER, #10 2
	21 00559G3 FLAT WASHER, #6 4
	22 00565G3 LOCK WASHER, #6 2
	23 00525G5 LOCK NUT, #6 - 32 2
	24 13514G1 SCREW AND LOCK WASHER, #6 2
	25 00642G8 FLAT WASHER, 5/16" 2
	26 14628G1 FAST-ON TAB 2
	27 24605G1 BRAKE LIGHT WIRE HARNESS 1
	28 17618G1 WIRE TIE 2

	SP_635086_F-ELECTRONIC SPEED CONTROL_JULY 2016.pdf
	1 73348G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 -19) 1
	2 73351G01 CONTROLLER MOUNT BRACKET 1
	3 611173 ELECTRONIC SPEED CONTROLLER 1
	4 11027G2 LOCK NUT, 1/4" - 20 4
	5 621330 SOLENOID 1
	6 00565G5 LOCK WASHER, #10 2
	7 00526G4 LOCK NUT, #10 - 32 2
	8 00565G8 LOCK WASHER, 5/16" 2
	9 00544G4 JAM NUT, 5/16" - 24 2
	10 11027G2 LOCK NUT, 1/4" - 20 2
	11 73446G01 FASTON TAB, 90° 4
	12 25971G17 4 GA WIRE (BLACK 9") 1
	13 73499G01 INLINE FUSE COVER 1
	14 15058G1 RIVET (ALUMINUM), 3/16" X 7/16" LG 1
	15 73523G01 CONTROLLER COVER 1
	16 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 4
	17 608931 WALKAWAY RELAY HARNESS, 48V 1
	18 16816G2 RIVET, 0.25" X 0.887" 1
	19 16816G5 RIVET, 0.187" X 0.550" 1
	20
	21 73277G01 RETAINER RING (NOT ILLUSTRATED) 1
	22 73296G01 HEX HEAD BOLT, M8 X 1.25 X 16MM LG 3
	23 00993G01 LOCK WASHER (SILICON BRONZE), 5/16" 5
	24 73876G01 FLANGED SCREW, 12MM LG 2
	25 00993G02 LOCK WASHER (SILICON BRONZE), 1/4" 2
	26 35212G01 FUSE, 15 AMP (NOT ILLUSTRATED) 1
	27 11027G2 LOCK NUT, 1/4" - 20 4
	28 636618 TOW SWITCH ASSEMBLY 1
	29 15058G1 RIVET (ALUMINUM), 3/16" X 7/16" LG 2
	30 73053G01 DOUBLE TUBE CLAMP 1

	SP_635086_C-BODY_OCT 2016.pdf
	1 637534 UPPER FLOOR PANEL 1
	2 14601G11 RIVET, 3/16" X 9/16" LG 9
	3 70451G01 LOWER FLOORPAN 1
	4 14601G11 RIVET, 3/16" X 9/16" LG 7
	5 70452G01 ACCESS COVER 1
	6
	7 35968G01 T-HOLDER COVER 1
	8 71151G03 INSTRUMENT PANEL ASSEMBLY 1
	9 601781 WARNING DECAL 1
	10
	11 16816G2 RIVET RATCHET, .25" X .887" LG 4
	12 71115G01 VINYL TRIM 2
	13 71055G01 RIVET, 3/16" X 1" LG 10
	14 613036GXXX COWL 1
	15 617643 GRILL COVER 1
	16 71055G01 RIVET, 3/16" X 1" LG 7
	17 71055G01 RIVET, 3/16" X 1" LG 6
	18 614378 FENDER FLARE (DRIVER SIDE) 1
	19 613274 FENDER FLARE (PASSENGER SIDE) 1
	20 71597G01 SELF THREADING NUT, 3/16" X 19/32" 2
	21
	22 617620 BRUSHGUARD 1
	23 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	24 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	25
	26 75048G04 SPACER, .32" X .75" X 1" LG 2
	27 75048G02 SPACER, .32" X .75" X 1.3" LG 2
	28 00559G8 FLAT WASHER, 5/16" 4
	29 00565G8 LOCK WASHER, 5/16" 4
	30
	31
	32
	33
	34 74443G01 LABEL (ANTI-ROLLBACK) 1
	35 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	36 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	37 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	38
	39
	40 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 41 - 46) 1
	41 74523G01 WELDMENT BASKET 1
	42 625076 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	43 625077 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	44 00769G2 CARRIAGE BOLT (SS), 3/8" - 16 X 1.25" LG 4
	45 11098G5 LOCK NUT, 3/8" - 16 4
	46 71931G01 FRONT BASKET WARNING LABEL 1
	47
	48 613273 FRONT FASCIA 1
	49 70725G02 FRONT SHIELD BRACE 2
	50 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	51 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	52 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	53 618653 FASCIA BRACKET 1
	54 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	55 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	56 619206 E-Z-GO COWL DECAL 1
	1 74365G01 GUN HOLDER FLOOR MOUNT 1
	2 637535G02 FLOORMAT WITH HORN HOLES 1
	3 635054G02 FENDER LINER (PASSENGER SIDE) 1
	4 635054G01 FENDER LINER (DRIVER SIDE) 1
	5 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	6
	7 70135G01 PEDAL PIVOT COVER 1
	8 639948G01 ROCKER PANEL (DRIVER SIDE) 1
	9 639948G02 ROCKER PANEL (PASSENGER SIDE) 1
	10 00660G5 FLAT WASHER, #10 2
	11 00789G2 TRUSS HEAD PHILLIPS SCREW #10 - 24 X 1.25" LG 2
	12 14390G10 LOCK NUT, #10 - 24 2
	13 23726G4 SPACER, 0.25" 4
	14 16705G1 TRUSS HEAD SCREW (SS), 1/4" - 20 X 1" LG 4
	15 14390G4 LOCK NUT, 1/4" - 20 4
	16 15058G6 RIVET (ALUMINUM), 3/16" 2
	17 23726G4 SPACER, 0.25" 4
	18
	19
	20 75109G03 ASH TRAY KIT (INCLUDES ITEMS 21 - 24) 1
	21 27731G01 ASH TRAY 1
	22 27736G01 GASKET 1
	23 75108G02 BRACKET 1
	24 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	25
	26 75509G01 MESSAGE HOLDER 1
	27 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1
	1 70441G01 SEAT FRAME 1
	2 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	3 652254G03 BATTERY RACK 1
	4 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	5 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	6 00559G8 FLAT WASHER, 5/16" 2
	7 11098G6 LOCK NUT (SS), 5/16" - 18 2
	8 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	9 70444G02 BRACKET 1
	10 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	11 11027G2 LOCK NUT, 1/4" - 20 2
	12 652468 SPLASH PANEL 2
	13 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	14
	15
	16 625272G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	17 625272G1** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	18
	19 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	20 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	21 10570G12 RIVET (ALUMINUM), 1/4" X 3/4" LG 4
	22 633917 PLASTIC DRIVE RIVET 2
	23 71320G01 ACCESS COVER 1
	24 01107G01 PAN HEAD TORX SCREW (SS), #8 X 3/8" LG 5
	25 71609G01 SEAT HINGE PLATE 2
	26 16816G2 RATCHET RIVET, .25" X .887" LG (NOT ILLUSTRATED) 2
	27
	28 635051 E-Z-GO EXPRESS S4 HIGH OUTPUT DECAL 2
	1 74581G01 COOLER KIT (INCLUDES ITEMS 2 - 6) 1
	2 71048G01 COOLER & BRACKET KIT 1
	3 75268G01 SUPPORT TUBE 1
	4 19859G1 END CAP, 3/4" 2
	5 20271G2 HOLE PLUG, 1/2" 2
	6 00106G6 PAN HEAD PHILLIPS SELF DRILLING SCREW, #12 - 24 X .75” LG 4
	7
	8
	9 71912G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	10 71331G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	11 71318G01 BAGWELL LINER 1
	12 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 20
	13
	14
	15 71364G02 "J" CLIP 1
	16
	17 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	18 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	19
	20
	21 00571G2 FLAT WASHER, 5/16" 4
	22 71456G01 NOTCHED REAR BUMPER 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	24 71455G01 BUMPER PLUG 4
	25 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	26 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	27 71457G01 BUMPER STAY 4
	28 71451G02 REAR BUMPER 1

	SP_635086_K_REAR SUSPENSION_OCT2016.pdf
	1 76418G01 SHOCK ABSORBER 2
	2 10435G1 SHOCK ABSORBER WASHER 8
	3 10194G1 RUBBER BUSHING, 1" O.D. X 0.34" I.D. 8
	4 00532G6 HEX NUT, 3/8" - 24 4
	5 10044G01 VINYL CAP 2
	6 75721G01 LEAF SPRING 2
	7
	8 72618G01 'U' BOLT, 3/8" - 16 X 2" X 2 1/2" LG 4
	9 00560G1 FLAT WASHER, 3/8" 8
	10 11098G5 LOCK NUT, 3/8" - 16 8
	11
	12 70289G02 SPLIT SPACER (STEEL), 0.5" DIA 4
	13 624030 FLANGED BUSHING, 21.6MM OD X 13.2MM I.D. 12
	14 652245 SHACKLE PLATE 4
	15 00665G9 HEX HEAD BOLT (SS) , 3/8" - 16 X 3 1/2" LG 4
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17
	18 14158G1 HEX HEAD SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG 2
	19 12262G1 FLANGED LOCK NUT, 3/8" - 16 2
	20
	21 620733 SHOCK ABSORBER MOUNTING PLATE (DRIVER SIDE) 1
	22 620736 SHOCK ABSORBER MOUNTING PLATE (PASSENGER SIDE) 1
	1 633674 SHOCK ABSORBER 2
	2 634006 SHOCK ABSORBER WASHER 8
	3 634005 RUBBER BUSHING 8
	4 606255 HEX JAM NUT, M10 X 1.25 4
	5
	6 616098 LEAF SPRING 2
	7
	8
	9 306981 FLAT WASHER, 3/8" 8
	10 616675 LOCK NUT, M10 X 1.5 8
	11
	12 70289G02 SPLIT STEEL SPACER 4
	13 624030 FLANGED BUSHING 12
	14 652245 SHACKLE PLATE 4
	15 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG 4
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17
	18 14158G1 SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG 2
	19 12262G1 FLANGED LOCK NUT, 3/8" - 16 2
	20
	21 633028 SHOCK ABSORBER MOUNTING PLATE (DRIVER SIDE) 1
	22 633029 SHOCK ABSORBER MOUNTING PLATE (PASSENGER SIDE) 1

	SP_635086_C-BODY_OCT 2016.pdf
	1 637534 UPPER FLOOR PANEL 1
	2 14601G11 RIVET, 3/16" X 9/16" LG 9
	3 70451G01 LOWER FLOORPAN 1
	4 14601G11 RIVET, 3/16" X 9/16" LG 7
	5 70452G01 ACCESS COVER 1
	6
	7 35968G01 T-HOLDER COVER 1
	8 71151G03 INSTRUMENT PANEL ASSEMBLY 1
	9 601781 WARNING DECAL 1
	10
	11 16816G2 RIVET RATCHET, .25" X .887" LG 4
	12 71115G01 VINYL TRIM 2
	13 71055G01 RIVET, 3/16" X 1" LG 10
	14 613036GXXX COWL 1
	15 617643 GRILL COVER 1
	16 71055G01 RIVET, 3/16" X 1" LG 7
	17 71055G01 RIVET, 3/16" X 1" LG 6
	18 614378 FENDER FLARE (DRIVER SIDE) 1
	19 613274 FENDER FLARE (PASSENGER SIDE) 1
	20 71597G01 SELF THREADING NUT, 3/16" X 19/32" 2
	21
	22 617620 BRUSHGUARD 1
	23 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	24 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	25
	26 75048G04 SPACER, .32" X .75" X 1" LG 2
	27 75048G02 SPACER, .32" X .75" X 1.3" LG 2
	28 00559G8 FLAT WASHER, 5/16" 4
	29 00565G8 LOCK WASHER, 5/16" 4
	30
	31
	32
	33
	34 74443G01 LABEL (ANTI-ROLLBACK) 1
	35 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	36 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	37 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	38
	39
	40 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 41 - 46) 1
	41 74523G01 WELDMENT BASKET 1
	42 625076 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	43 625077 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	44 00769G2 CARRIAGE BOLT (SS), 3/8" - 16 X 1.25" LG 4
	45 11098G5 LOCK NUT, 3/8" - 16 4
	46 71931G01 FRONT BASKET WARNING LABEL 1
	47
	48 613273 FRONT FASCIA 1
	49 70725G02 FRONT SHIELD BRACE 2
	50 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	51 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	52 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	53 618653 FASCIA BRACKET 1
	54 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	55 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	56 619206 E-Z-GO COWL DECAL 1
	1 74365G01 GUN HOLDER FLOOR MOUNT 1
	2 637535G02 FLOORMAT WITH HORN HOLES 1
	3 635054G02 FENDER LINER (PASSENGER SIDE) 1
	4 635054G01 FENDER LINER (DRIVER SIDE) 1
	5 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	6
	7 70135G01 PEDAL PIVOT COVER 1
	8 639948G01 ROCKER PANEL (DRIVER SIDE) 1
	9 639948G02 ROCKER PANEL (PASSENGER SIDE) 1
	10 00660G5 FLAT WASHER, #10 2
	11 00789G2 TRUSS HEAD PHILLIPS SCREW #10 - 24 X 1.25" LG 2
	12 14390G10 LOCK NUT, #10 - 24 2
	13 23726G4 SPACER, 0.25" 4
	14 16705G1 TRUSS HEAD SCREW (SS), 1/4" - 20 X 1" LG 4
	15 14390G4 LOCK NUT, 1/4" - 20 4
	16 15058G6 RIVET (ALUMINUM), 3/16" 2
	17 23726G4 SPACER, 0.25" 4
	18
	19
	20 75109G03 ASH TRAY KIT (INCLUDES ITEMS 21 - 24) 1
	21 27731G01 ASH TRAY 1
	22 27736G01 GASKET 1
	23 75108G02 BRACKET 1
	24 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	25
	26 75509G01 MESSAGE HOLDER 1
	27 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1
	1 70441G01 SEAT FRAME 1
	2 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	3 652254G03 BATTERY RACK 1
	4 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	5 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	6 00559G8 FLAT WASHER, 5/16" 2
	7 11098G6 LOCK NUT (SS), 5/16" - 18 2
	8 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	9 70444G02 BRACKET 1
	10 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	11 11027G2 LOCK NUT, 1/4" - 20 2
	12 652468 SPLASH PANEL 2
	13 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	14
	15
	16 625272G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	17 625272G1** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	18
	19 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	20 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	21 10570G12 RIVET (ALUMINUM), 1/4" X 3/4" LG 4
	22 633917 PLASTIC DRIVE RIVET 2
	23 71320G01 ACCESS COVER 1
	24 01107G01 PAN HEAD TORX SCREW (SS), #8 X 3/8" LG 5
	25 71609G01 SEAT HINGE PLATE 2
	26 16816G2 RATCHET RIVET, .25" X .887" LG (NOT ILLUSTRATED) 2
	27
	28 635051 E-Z-GO EXPRESS S4 HIGH OUTPUT DECAL 2
	1 74581G01 COOLER KIT (INCLUDES ITEMS 2 - 6) 1
	2 71048G01 COOLER & BRACKET KIT 1
	3 75268G01 SUPPORT TUBE 1
	4 19859G1 END CAP, 3/4" 2
	5 20271G2 HOLE PLUG, 1/2" 2
	6 00106G6 PAN HEAD PHILLIPS SELF DRILLING SCREW, #12 - 24 X .75” LG 4
	7
	8
	9 71912G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	10 71331G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	11 71318G01 BAGWELL LINER 1
	12 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 20
	13
	14
	15 71364G02 "J" CLIP 1
	16
	17 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	18 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	19
	20
	21 00571G2 FLAT WASHER, 5/16" 4
	22 71456G01 NOTCHED REAR BUMPER 1
	23 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 4
	24 71455G01 BUMPER PLUG 4
	25 71398G01 HEX HEAD BOLT, 1/4" - 20 X 1 1/4" LG 2
	26 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	27 71457G01 BUMPER STAY 4
	28 71451G02 REAR BUMPER 1

	SP_635086_K_REAR SUSPENSION_OCT2016.pdf
	1 76418G01 SHOCK ABSORBER 2
	2 10435G1 SHOCK ABSORBER WASHER 8
	3 10194G1 RUBBER BUSHING, 1" O.D. X 0.34" I.D. 8
	4 00532G6 HEX NUT, 3/8" - 24 4
	5 10044G01 VINYL CAP 2
	6 75721G01 LEAF SPRING 2
	7
	8 72618G01 'U' BOLT, 3/8" - 16 X 2" X 2 1/2" LG 4
	9 00560G1 FLAT WASHER, 3/8" 8
	10 11098G5 LOCK NUT, 3/8" - 16 8
	11
	12 70289G02 SPLIT SPACER (STEEL), 0.5" DIA 4
	13 624030 FLANGED BUSHING, 21.6MM OD X 13.2MM I.D. 12
	14 652245 SHACKLE PLATE 4
	15 00665G9 HEX HEAD BOLT (SS) , 3/8" - 16 X 3 1/2" LG 4
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17
	18 14158G1 HEX HEAD SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG 2
	19 12262G1 FLANGED LOCK NUT, 3/8" - 16 2
	20
	21 620733 SHOCK ABSORBER MOUNTING PLATE (DRIVER SIDE) 1
	22 620736 SHOCK ABSORBER MOUNTING PLATE (PASSENGER SIDE) 1
	1 633674 SHOCK ABSORBER 2
	2 634006 SHOCK ABSORBER WASHER 8
	3 634005 RUBBER BUSHING 8
	4 606255 HEX JAM NUT, M10 X 1.25 4
	5
	6 616098 LEAF SPRING 2
	7
	8
	9 306981 FLAT WASHER, 3/8" 8
	10 616675 LOCK NUT, M10 X 1.5 8
	11
	12 70289G02 SPLIT STEEL SPACER 4
	13 624030 FLANGED BUSHING 12
	14 652245 SHACKLE PLATE 4
	15 00665G9 HEX HEAD BOLT (SS), 3/8" - 16 X 3 1/2" LG 4
	16 11098G5 LOCK NUT, 3/8" - 16 4
	17
	18 14158G1 SHOULDER BOLT, 3/8" - 16 X 3 1/4" LG 2
	19 12262G1 FLANGED LOCK NUT, 3/8" - 16 2
	20
	21 633028 SHOCK ABSORBER MOUNTING PLATE (DRIVER SIDE) 1
	22 633029 SHOCK ABSORBER MOUNTING PLATE (PASSENGER SIDE) 1

	SP_635086_M-WEATHER PROTECTION_NOV2017.pdf
	1 71966G03 FULL WINDSHIELD KIT (INCLUDES ITEMS 2 - 3) 1
	2 71960G01 WINDSHIELD (FULL) 2
	3 71956G03 HARDWARE KIT (INCLUDES ITEMS 4 - 8) 1
	4 * FLAT WASHER (SS), 1/4" 2
	5 * RUBBER GROMMET 2
	6 * LOCK NUT (SS), 1/4" - 20 2
	7 * PAN HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1 3/4" LG 2
	8 615662 SASH, 26" LG 2
	9 * SAFETY LABEL 1
	10 71966G05 SPLIT WINDSHIELD KIT (CLEAR) (INCLUDES ITEMS 11 - 12) 1
	11 630012 SPLIT WINDSHIELD (CLEAR) 1
	12 71956G05 SPLIT WINDSHEILD HARDWARE KIT (INCLUDES ITEMS 4 - 7, 13) 1
	13 615661 SASH, 12" LG 2
	14 605122 ENCLOSURE (PACIFIC BLUE) (REQUIRES SUN TOP KIT) 1
	15 605128 ENCLOSURE (TUSCAN) (REQUIRES SUN TOP KIT) 1
	16 605119 ENCLOSURE (TAN) (REQUIRES SUN TOP KIT) 1
	17 605133 ENCLOSURE (ASPEN) (REQUIRES SUN TOP KIT) 1
	18 605126 ENCLOSURE (BURGUNDY) (REQUIRES SUN TOP KIT) 1
	19 605123 ENCLOSURE (CAPRI) (REQUIRES SUN TOP KIT) 1
	20 605130 ENCLOSURE (CHARCOAL TWEED) (REQUIRES SUN TOP KIT) 1
	21 605129 ENCLOSURE (DUBONNET TWEED) (REQUIRES SUN TOP KIT) 1
	22 605121 ENCLOSURE (HUNTER GREEN) (REQUIRES SUN TOP KIT) 1
	23 605125 ENCLOSURE (HEMLOCK TWEED) (REQUIRES SUN TOP KIT) 1
	24 605131 ENCLOSURE (JOCKEY RED) (REQUIRES SUN TOP KIT) 1
	25 605127 ENCLOSURE (LINEN TWEED) (REQUIRES SUN TOP KIT) 1
	26 605132 ENCLOSURE (MEDITERRANEAN BLUE) (REQUIRES SUN TOP KIT) 1
	27 605120 ENCLOSURE (OYSTER) (REQUIRES SUN TOP KIT) 1
	28 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 29 - 31) 1
	29 19496G1 REAR VIEW MIRROR 1
	30 19502G3 SUPPORT BRACKET 1
	31 19527G1 PAN HEAD PHILLIPS SCREW (SS), #8 - 32 X 5/8" LG 1
	32 71966G06 SPLIT WINDSHIELD KIT (TINTED) (INCLUDES ITEMS 33, 34) 1
	33 630013 SPLIT WINDSHIELD (TINTED) 1
	34 71956G05 SPLIT WINDSHIELD HARDWARE KIT (INCLUDES ITEMS 4 - 7, 13) 1
	1 606260 SUN TOP KIT (BLACK), 80" LG (INCLUDES ITEMS 2 - 21) 1
	2 606937 SUN TOP (BLACK), 80" LG 1
	3 602743 REAR STRUT (DRIVER SIDE) 1
	4 602741 REAR STRUT (PASSENGER SIDE) 1
	5 00665G5 HEX HEAD BOLT (SS), 3/8" - 16 X 1 3/4" LG 4
	6 00679G1 FLAT WASHER (SS), 3/8" 18
	7 00771G5 NYLON WASHER, 3/8" 4
	8 00891G5 LOCK NUT, 3/8" - 16 10
	9 19853G1 END CAP, 1" 2
	10 75125G01 FRONT STRUT 1
	11 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 4
	12 00905G8 LOCK WASHER, 5/16" 4
	13 75048G01 SPACER, 1/2" 2
	14 00879G1 LOCK WASHER, 3/8" 4
	15 00559G8 FLAT WASHER, 5/16" 4
	16 00674G8 HEX HEAD BOLT (SS), 3/8 - 16 X 5" LG 2
	17 18716G1 SPACER 2
	18 00653G1 FLAT WASHER (SS), 3/8" 2
	19 00665G3 HEX HEAD BOLT (SS), 3/8" - 16 X 2 1/2" LG 2
	20 00665G6 HEX HEAD BOLT (SS), 3/8" - 16 X 2" LG 2
	21 24647G1 SPACER, 1/4" 2
	22
	23
	24 603119 SUN TOP KIT (WHITE), 80" LG (INCLUDES ITEMS 3 - 21, 25) 1
	25 27604G01 SUN TOP (WHITE), 80" LG 1
	26
	27 603120 SUN TOP KIT (TAN), 80" LG (INCLUDES 3 - 21, 28) 1
	28 602672 SUN TOP (TAN), 80" LG 1
	29
	30

	SP_635086_E-ELECTRICAL SYSTEM_FEB 2018.pdf
	1 618594 8 VOLT BATTERY 6
	2 614015 8 VOLT BATTERY 6
	3 618595 8 VOLT BATTERY 6
	4 614381 8 VOLT BATTERY 6
	5 11027G1 LOCK NUT, 5/16” - 18 2
	6 00993G01 LOCK WASHER (SILICON BRONZE), 5/16" 5
	7 28418G01 HEX NUT (BRASS), 5/16” - 18 2
	8 00993G02 LOCK WASHER (SILICON BRONZE), 1/4" 4
	9 28418G02 LOCK NUT (BRASS), 1/4” - 20 2
	10 614521 REGULATED HOSE SUPPLY, 20’ (NOT ILLUSTRATED) 1
	11 612867 BATTERY RETAINER 1
	12 01101G01 TIE DOWN BOLT 2
	13
	14
	15
	16
	17
	18
	19 25971G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 6" LG 1
	20 25971G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 10 1/2" LG 4
	21
	22 00565G8 LOCK WASHER, 5/16" 12
	23 00702G2 HEX NUT, 5/16" - 18 12
	24 25971G16 4 GA WIRE (BATTERY -, BLACK), 19" LG 1
	25 607592 4 GA WIRE GREEN, 28" LG 1
	26 74659G01 POWER HARNESS 1
	27 74649G01 CONTROL HARNESS (NOT ILLUSTRATED) 1
	28 609670 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 29 - 37) 1
	29 73051G21 RECEPTACLE COVER 1
	30 73051G22 RECEPTACLE BOTTOM 1
	31 73051G05 FEMALE CONNECTOR 2
	32 73051G06 INSULATOR SLEEVE 1
	33 25978G25 18 GA WIRE (RED 9") 1
	34 73051G08 PHILLIPS PAN HEAD SCREW (BRASS), #10 - 32 X 1/2" LG 2
	35 73051G09 PHILLIPS PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG 3
	36 73051G10 LOCK NUT, #6 - 32 3
	37 609654 WIRE HARNESS (CHARGER) 1
	38
	39
	40 27327G02 CABLE CLAMP 1
	41 10570G11 RIVET (SS), 3/16" X 3/4" LG (NOT ILLUSTRATED) 1
	42 17618G1 WIRE TIE 11
	43 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 4
	44 614457 SNAKE HYDROLINK, 6 - 6V OR 6 - 8V 1
	45 615352 CLAMP - POLYPROPYLENE (NOT ILLUSTRATED) 9
	1 74914G02 HOUR METER KIT (INCLUDES ITEMS 2 - 7) 1
	2 74908G01 HOUR METER HARNESS 1
	3 10570G11 RIVET (SS), 3/16" X 3/4" LG 2
	4 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 74665G02 HOUR METER 1
	6 74696G01 RETAINER CLIP 1
	7 74716G02 HOUR METER BRACKET 1
	8 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 2
	9
	10
	11 605750 DC TO DC CONVERTER KIT (INCLUDES ITEMS 12 - 21) 1
	12 632185 DC-DC CONVERTER 1
	13 633303 BRACKET 1
	14 605888 HARNESS 1
	15 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 4
	16 16816G5 RACHET RIVET, .187 X .550 (NOT ILLUSTRATED) 1
	17 00559G7 FLAT WASHER, 1/4" 2
	18 632372 TAPPING SCREW, #10 - 24 X 1/2" LG 4
	19 14390G4 LOCK NUT, 1/4" - 20 2
	20 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	21 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	22
	23 614472 HYDROLINK HAND PUMP KIT 1
	1 613271 CONTINUOUS TONE BUZZER 1
	2 01041G01 RIVET, 1/8" X 13/16" LG 2
	3
	4 22674G1 FUSE BLOCK 1
	5 01041G01 RIVET, 1/8" X 13/16" LG 2
	6 18392G1 15 AMP FUSE AR
	7 33639G** KEY SWITCH WITH LIGHTS 1
	8 00568G6 LOCK WASHER, 3/4" 1
	9 17137G1 FACE NUT, 3/4" - 20 1
	10
	11
	12 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 13 - 14) 1
	13 73522G03 CONSOLE INSERT PLATE 1
	14 20271G10 HOLE PLUG 1
	15
	16
	17 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	18
	19
	20
	21 73030G12 CONSOLE PLATE 1
	22 74322G01 CONSOLE PLATE DECAL 1
	23 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	24 624514G02 DIRECTION SELECTOR SWITCH 1
	25 33636G05 STATE OF CHARGE METER (SOC) 1
	26 74018G01 WIRE HARNESS (SOC) 1
	27 25978G74 WIRE ASSEMBLY RED #18 (NOT ILLUSTRATED) 1
	28 35966G03 BALL HOLDER DECAL (NOT ILLUSTRATED) 1
	1 614497 HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	2 614501 HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	3 659008 LED HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 8) 1
	4 659009 LED HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 8) 1
	5 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 8
	6 666161 WIRE HARNESS (ACCESSORY) 48V DC 1
	7 71781G02 VINYL TAPE 2
	8 651411G03 LED HEADLIGHT 1
	9 22288G2 TAILLIGHT ASSEMBLY (INCLUDES ITEM 10) 2
	10 21759G1 TAILLIGHT BULB 1
	11 622661 TURN SIGNAL KIT (INCLUDES ITEMS 12 - 16) 1
	12 619102 TURN SIGNAL BULB 2
	13 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	15 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	16 20965G3 STEERING COLUMN COVER 1
	17 32860G01 HORN 1
	18 14390G4 LOCK NUT 1/4" - 20 1
	19 00414G5 HEX HEAD BOLT, 1/4" - 20 X .62" LG 1
	20 17318G1 HORN SWITCH 1
	21 654465 JUMPER HARNESS, LED HEADLIGHT 1
	22 27068G01 HORN SWITCH BOOT 1
	23 608397 HORN SWITCH LABEL 1
	24 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 2
	25 00559G7 FLAT WASHER, 1/4" 1
	26 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	27 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	28 71364G02 J-CLIP 8
	29 71425G01 FLAT HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 3/4" LG 8
	30 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	31 00513G4 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1 1/2" LG 4
	32 74371G01 TAILLIGHT BEZEL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	33 74371G02 TAILLIGHT BEZEL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1

	SP_635086_L-SEATING_AUG 2018.pdf
	1 *** SEAT BACK ASSEMBLY (INCLUDES ITEMS 3 - 10) 1 71751G02 GRAY 71751G03 OYSTER 71751G04 TAN 71751G07 BLACK 604908 WHITE/BLUE 604907 WHITE/RED 71751G06 BROWN 620794 WHITE/YELLOW 620796 GRAY/BLACK 606828 RED/BLACK 615838 WHITE/BLACK 615837 OYSTER/GARNET
	2
	3 71752G01 SEAT BACK REAR COVER 1
	4 71754G01 FOAM PADDING 1
	5
	6
	7 645021 SEAT BACK BASE 1
	8 01107G01 PAN HEAD TORX SCREW (SS), #8 X 5/8" LG 4
	9 615730 SEAT BACK SUPPORT 2
	10 71204G01 HEX HEAD BOLT, 1/4" - 20 X .88" LG 8
	11 *** VINYL SEAT BACK COVER 1 71753G03 OYSTER 71753G04 TAN 71753G07 BLACK 71753G02 GRAY 71753G06 BROWN 71753G01 WHITE 71753G05 SPECIAL 604916G0103 WHITE/RED (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 604916G0704 GRAY/BLACK (FOR VEHICLES MANUFACTURE...
	12
	13
	14 *** FLIP FLOP SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 20) 1 632837G01 OYSTER 632837G03 TAN 632837G04 GRAY 632837G06 BLACK 632837G07 BROWN 632837G09 WHITE/BLUE 632837G10 RED/BLACK 632837G11 WHITE/RED 632837G12 WHITE/BLACK 632837G13 WHITE/YELLOW 632837G...
	15 617137 DECK BOARD ASSEMBLY (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	16 634190 DECK BOARD ASSEMBLY 1
	17 16705G1 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1" LG 5
	18 617402 SEAT STRAP 1
	19 00559G7 FLAT WASHER, 1/4" 1
	20 *** FLIP FLOP VINYL SEAT BOTTOM 1 615646 OYSTER 615647 TAN 617892 GRAY 615648 BLACK 617893 BROWN 611125 WHITE/BLUE 611135 RED/BLACK 611126 WHITE/RED 611130 WHITE/BLACK 611127 WHITE/YELLOW 611137 GRAY/BLACK 611136 OYSTER/RUBY
	21
	22 01006G01 HEX WASHER HEAD SCREW, 3/8" - 16 X 1.25" LG 4
	23 *** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 40) 1 629269G0101 OYSTER 629269G0103 TAN 629269G0104 GRAY 629269G0105 WHITE 629269G0106 BLACK 629269G0107 BROWN 629269G0108 CUSTOM SOLID 629269G0109 WHITE/BLUE 629269G0110 RED/BLACK 629269G0111 WHITE/R...
	24 645493 SEAT BOTTOM (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	25 71603G02 FOAM PADDING (SEAT BOTTOM) 1
	26 645492 SEAT BOTTOM 1
	27 71610G01 SEAT HINGE 2
	28 00720G08 FLAT HEAD PHILLIPS SCREW (SS), #12 - 14 X 1" LG 6
	29 17074G1 RUBBER PAD 2
	30 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	31 23222G1 FLAT STAPLE 110
	32 23223G1 FLAT STAPLE 36
	33 617645 HIP RESTRAINT (DRIVER SIDE) 1
	34 617644 HIP RESTRAINT (PASSENGER SIDE) 1
	35 615417 BUTTON HEAD TORX BOLT (SS), 1/4" - 20 X 1" LG 8
	36 *** VINYL SEAT BOTTOM COVER 1 604912G0103 WHITE/RED 604912G0102 WHITE/BLUE 604912G0108 WHITE/YELLOW 604912G0104 WHITE/BLACK 604912G0304 RED/BLACK 604912G0506 OYSTER/GARNET 604912G0704 GRAY/BLACK
	37 *** SEAT BOTTOM COVER 1 71602G01 WHITE 71602G02 GRAY 71602G03 OYSTER 71602G04 TAN 71602G05 SPECIAL 71602G06 BLACK 71602G07 BROWN 604912G0103 WHITE/RED (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 604912G0102 WHITE/BLUE (FOR VEHICLES MANUFACTURED BE...
	38 71702G01 HIP RESTRAINT (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	39 71701G01 HIP RESTRAINT (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	40 71204G01 HEX HEAD BOLT (SS), 1/4" - 20 X 1" LG (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 8
	41
	42 00664G7 LOCK WASHER, 1/4" 4
	43 00661G8 HEX HEAD CAP SCREW, 1/4" - 20 X 1" LG 4
	1 634180 SEAT FRAME WELDMENT 1
	2 634179 FOOTREST WELDMENT 1
	3 634175 ARMREST, REAR SEAT 2
	4 634174 SEAT FRAME SUPPORT 2
	5
	6
	7 00427G4 HEX HEAD CAP SCREW, 3/8" - 16 X 1.5" LG 6
	8 00428G8 HEX HEAD CAP SCREW, 3/8" - 16 X 3" LG 2
	9 16705G9 TRUSS HEAD PHILLIPS SCREW (SS), 1/4" - 20 X 1.25" LG 4
	10 614221 FLAT WASHER, 3/8" 24
	11 00559G7 FLAT WASHER, 1/4" 4
	12 11098G5 PLASTIC LOCK NUT, 3/8" - 16 10
	13 11027G5 FLANGED LOCK NUT, 3/8" - 16 4
	14 14390G4 PLASTIC LOCK NUT, 1/4" - 20 4
	15 19853G1 SQUARE CAP TUBE, 1" 2
	16 00427G2 HEX HEAD BOLT, 3/8" - 16 X 1.25" LG 4
	17 00427G6 HEX HEAD BOLT, 3/8" - 16 X 1.75" LG 2
	18 634184 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 19 - 24) 1
	19 634185 FOOTREST HANDLE WELDMENT 1
	20 19859G1 SQUARE CAP TUBE, 3/4” 2
	21 610631 DECAL 1
	22 00427G8 HEX HEAD BOLT, 3/8" - 16 X 2" LG 4
	23 614221 FLAT WASHER, 3/8" 8
	24 11098G5 PLASTIC LOCK NUT, 3/8" - 16 4
	25
	26
	27 615712 SEAT FRAME WELDMENT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	28 615714 FOOTREST WELDMENT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	29 615729 ARMREST, REAR SEAT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 2
	30 615713 SEAT FRAME SUPPORT (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 2
	31 615728 FOOTREST BRACKET (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	32 615727 FOOTREST BRACKET (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	33
	34
	35 617901 HANDRAIL KIT, FLIP-FLOP SEAT (INCLUDES ITEMS 36 - 41) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	36 615721 FOOTREST HANDLE WELDMENT 1
	37 19859G1 SQUARE CAP TUBE, 3/4” 2
	38 610631 DECAL 1
	39 00427G8 HEX HEAD SCREW, 3/8" - 16 X 2" LG 4
	40 614221 FLAT WASHER, 3/8" 8
	41 11098G5 PLASTIC LOCK NUT, 3/8" - 16 4

	SP_635086_C-BODY_SEPT 2018.pdf
	1 637534 UPPER FLOOR PANEL 1
	2 14601G11 RIVET, 3/16" X 9/16" LG 9
	3 70451G01 LOWER FLOORPAN 1
	4 14601G11 RIVET, 3/16" X 9/16" LG 7
	5 70452G01 ACCESS COVER 1
	6
	7 35968G01 T-HOLDER COVER 1
	8
	9 601781 WARNING DECAL 1
	10
	11 16816G2 RIVET RATCHET, .25" X .887" LG 4
	12 71115G01 VINYL TRIM 2
	13 71055G01 RIVET, 3/16" X 1" LG 10
	14 613036GXXX COWL 1
	15 617643 GRILL COVER 1
	16 71055G01 RIVET, 3/16" X 1" LG 7
	17 71055G01 RIVET, 3/16" X 1" LG 6
	18 614378 FENDER FLARE (DRIVER SIDE) 1
	19 613274 FENDER FLARE (PASSENGER SIDE) 1
	20 71597G01 SELF THREADING NUT, 3/16" X 19/32" 2
	21
	22 617620 BRUSHGUARD 1
	23 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	24 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	25
	26 75048G04 SPACER, .32" X .75" X 1" LG 2
	27 75048G02 SPACER, .32" X .75" X 1.3" LG 2
	28 00559G8 FLAT WASHER, 5/16" 4
	29 00565G8 LOCK WASHER, 5/16" 4
	30
	31
	32
	33
	34 74443G01 LABEL (ANTI-ROLLBACK) 1
	35 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	36 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	37 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	38
	39
	40 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 41 - 46) 1
	41 74523G01 WELDMENT BASKET 1
	42 625076 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	43 625077 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	44 00769G2 CARRIAGE BOLT (SS), 3/8" - 16 X 1.25" LG 4
	45 11098G5 LOCK NUT, 3/8" - 16 4
	46 71931G01 FRONT BASKET WARNING LABEL 1
	47
	48 613273 FRONT FASCIA 1
	49 70725G02 FRONT SHIELD BRACE 2
	50 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	51 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	52 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	53 618653 FASCIA BRACKET 1
	54 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	55 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	56 619206 E-Z-GO COWL DECAL 1
	57 71151G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 58 - 62) 1
	58 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	59 71154G01 DEFLECTOR (DRIVER SIDE) 1
	60 00614G3 PAN HEAD PHILLIPS SCREW, #8 - 15 X 3/8" LG 4
	61 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	62 71152G01 INSTRUMENT PANEL 1
	1 74365G01 GUN HOLDER FLOOR MOUNT 1
	2 637535G02 FLOORMAT WITH HORN HOLES 1
	3 635054G02 FENDER LINER (PASSENGER SIDE) 1
	4 635054G01 FENDER LINER (DRIVER SIDE) 1
	5 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	6
	7 70135G01 PEDAL PIVOT COVER 1
	8 639948G01 ROCKER PANEL (DRIVER SIDE) 1
	9 639948G02 ROCKER PANEL (PASSENGER SIDE) 1
	10 00660G5 FLAT WASHER, #10 2
	11 00789G2 TRUSS HEAD PHILLIPS SCREW #10 - 24 X 1.25" LG 2
	12 14390G10 LOCK NUT, #10 - 24 2
	13 23726G4 SPACER, 0.25" 4
	14 16705G1 TRUSS HEAD SCREW (SS), 1/4" - 20 X 1" LG 4
	15 14390G4 LOCK NUT, 1/4" - 20 4
	16 15058G6 RIVET (ALUMINUM), 3/16" 2
	17 23726G4 SPACER, 0.25" 4
	18
	19
	20 75109G03 ASH TRAY KIT (INCLUDES ITEMS 21 - 24) 1
	21 27731G01 ASH TRAY 1
	22 27736G01 GASKET 1
	23 75108G02 BRACKET 1
	24 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	25
	26 75509G01 MESSAGE HOLDER 1
	27 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1
	1 70441G01 SEAT FRAME 1
	2 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	3 652254G03 BATTERY RACK 1
	4 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	5 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	6 00559G8 FLAT WASHER, 5/16" 2
	7 11098G6 LOCK NUT (SS), 5/16" - 18 2
	8 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	9 70444G02 BRACKET 1
	10 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	11 11027G2 LOCK NUT, 1/4" - 20 2
	12 70244G05 SPLASH PANEL 2
	13 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	14
	15
	16 625272G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	17 625272G1** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	18
	19 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	20 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	21 10570G12 RIVET (ALUMINUM), 1/4" X 3/4" LG 2
	22 633917 PLASTIC DRIVE RIVET 2
	23 71320G01 ACCESS COVER 1
	24 01107G01 PAN HEAD TORX SCREW (SS), #8 X 3/8" LG 5
	25 71609G01 SEAT HINGE PLATE 2
	26 16816G2 RATCHET RIVET, .25" X .887" LG (NOT ILLUSTRATED) 2
	27
	28 635051 E-Z-GO EXPRESS S4 HIGH OUTPUT DECAL 2
	1 74581G01 COOLER KIT (INCLUDES ITEMS 2 - 6) 1
	2 71048G01 COOLER & BRACKET KIT 1
	3 75268G01 SUPPORT TUBE 1
	4 19859G1 END CAP, 3/4" 2
	5 20271G2 HOLE PLUG, 1/2" 2
	6 00106G6 PAN HEAD PHILLIPS SELF DRILLING SCREW, #12 - 24 X .75” LG 4
	7
	8
	9 71912G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	10 71331G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	11 71318G01 BAGWELL LINER 1
	12 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 20
	13
	14
	15 71364G02 "J" CLIP 1
	16
	17 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	18 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	19
	20
	21 00571G2 FLAT WASHER, 5/16" 4
	22 71456G01 NOTCHED REAR BUMPER 1
	23 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	24 71455G01 BUMPER PLUG 4
	25 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	26 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	27 71457G01 BUMPER STAY 4
	28 71451G02 REAR BUMPER 1

	SP_635086_C-BODY_SEPT 2018.pdf
	1 637534 UPPER FLOOR PANEL 1
	2 14601G11 RIVET, 3/16" X 9/16" LG 9
	3 70451G01 LOWER FLOORPAN 1
	4 14601G11 RIVET, 3/16" X 9/16" LG 7
	5 70452G01 ACCESS COVER 1
	6
	7 35968G01 T-HOLDER COVER 1
	8
	9 601781 WARNING DECAL 1
	10
	11 16816G2 RIVET RATCHET, .25" X .887" LG 4
	12 71115G01 VINYL TRIM 2
	13 71055G01 RIVET, 3/16" X 1" LG 10
	14 613036GXXX COWL 1
	15 617643 GRILL COVER 1
	16 71055G01 RIVET, 3/16" X 1" LG 7
	17 71055G01 RIVET, 3/16" X 1" LG 6
	18 614378 FENDER FLARE (DRIVER SIDE) 1
	19 613274 FENDER FLARE (PASSENGER SIDE) 1
	20 71597G01 SELF THREADING NUT, 3/16" X 19/32" 2
	21
	22 617620 BRUSHGUARD 1
	23 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	24 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	25
	26 75048G04 SPACER, .32" X .75" X 1" LG 2
	27 75048G02 SPACER, .32" X .75" X 1.3" LG 2
	28 00559G8 FLAT WASHER, 5/16" 4
	29 00565G8 LOCK WASHER, 5/16" 4
	30
	31
	32
	33
	34 74443G01 LABEL (ANTI-ROLLBACK) 1
	35 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	36 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	37 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	38
	39
	40 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 41 - 46) 1
	41 74523G01 WELDMENT BASKET 1
	42 625076 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	43 625077 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	44 00769G2 CARRIAGE BOLT (SS), 3/8" - 16 X 1.25" LG 4
	45 11098G5 LOCK NUT, 3/8" - 16 4
	46 71931G01 FRONT BASKET WARNING LABEL 1
	47
	48 613273 FRONT FASCIA 1
	49 70725G02 FRONT SHIELD BRACE 2
	50 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	51 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	52 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	53 618653 FASCIA BRACKET 1
	54 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	55 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	56 619206 E-Z-GO COWL DECAL 1
	57 71151G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 58 - 62) 1
	58 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	59 71154G01 DEFLECTOR (DRIVER SIDE) 1
	60 00614G3 PAN HEAD PHILLIPS SCREW, #8 - 15 X 3/8" LG 4
	61 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	62 71152G01 INSTRUMENT PANEL 1
	1 74365G01 GUN HOLDER FLOOR MOUNT 1
	2 637535G02 FLOORMAT WITH HORN HOLES 1
	3 635054G02 FENDER LINER (PASSENGER SIDE) 1
	4 635054G01 FENDER LINER (DRIVER SIDE) 1
	5 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	6
	7 70135G01 PEDAL PIVOT COVER 1
	8 639948G01 ROCKER PANEL (DRIVER SIDE) 1
	9 639948G02 ROCKER PANEL (PASSENGER SIDE) 1
	10 00660G5 FLAT WASHER, #10 2
	11 00789G2 TRUSS HEAD PHILLIPS SCREW #10 - 24 X 1.25" LG 2
	12 14390G10 LOCK NUT, #10 - 24 2
	13 23726G4 SPACER, 0.25" 4
	14 16705G1 TRUSS HEAD SCREW (SS), 1/4" - 20 X 1" LG 4
	15 14390G4 LOCK NUT, 1/4" - 20 4
	16 15058G6 RIVET (ALUMINUM), 3/16" 2
	17 23726G4 SPACER, 0.25" 4
	18
	19
	20 75109G03 ASH TRAY KIT (INCLUDES ITEMS 21 - 24) 1
	21 27731G01 ASH TRAY 1
	22 27736G01 GASKET 1
	23 75108G02 BRACKET 1
	24 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	25
	26 75509G01 MESSAGE HOLDER 1
	27 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1
	1 70441G01 SEAT FRAME 1
	2 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	3 652254G03 BATTERY RACK 1
	4 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	5 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	6 00559G8 FLAT WASHER, 5/16" 2
	7 11098G6 LOCK NUT (SS), 5/16" - 18 2
	8 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	9 70444G02 BRACKET 1
	10 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	11 11027G2 LOCK NUT, 1/4" - 20 2
	12 70244G05 SPLASH PANEL 2
	13 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	14
	15
	16 625272G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	17 625272G1** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	18
	19 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	20 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	21 10570G12 RIVET (ALUMINUM), 1/4" X 3/4" LG 2
	22 633917 PLASTIC DRIVE RIVET 2
	23 71320G01 ACCESS COVER 1
	24 01107G01 PAN HEAD TORX SCREW (SS), #8 X 3/8" LG 5
	25 71609G01 SEAT HINGE PLATE 2
	26 16816G2 RATCHET RIVET, .25" X .887" LG (NOT ILLUSTRATED) 2
	27
	28 635051 E-Z-GO EXPRESS S4 HIGH OUTPUT DECAL 2
	1 74581G01 COOLER KIT (INCLUDES ITEMS 2 - 6) 1
	2 71048G01 COOLER & BRACKET KIT 1
	3 75268G01 SUPPORT TUBE 1
	4 19859G1 END CAP, 3/4" 2
	5 20271G2 HOLE PLUG, 1/2" 2
	6 00106G6 PAN HEAD PHILLIPS SELF DRILLING SCREW, #12 - 24 X .75” LG 4
	7
	8
	9 71912G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	10 71331G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	11 71318G01 BAGWELL LINER 1
	12 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 20
	13
	14
	15 71364G02 "J" CLIP 1
	16
	17 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	18 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	19
	20
	21 00571G2 FLAT WASHER, 5/16" 4
	22 71456G01 NOTCHED REAR BUMPER 1
	23 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	24 71455G01 BUMPER PLUG 4
	25 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	26 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	27 71457G01 BUMPER STAY 4
	28 71451G02 REAR BUMPER 1

	SP_635086_C-BODY_June 2019.pdf
	1 637534 UPPER FLOOR PANEL 1
	2 14601G11 RIVET, 3/16" X 9/16" LG 9
	3 70451G01 LOWER FLOORPAN 1
	4 14601G11 RIVET, 3/16" X 9/16" LG 7
	5 70452G01 ACCESS COVER 1
	6
	7 35968G01 T-HOLDER COVER 1
	8
	9 601781 WARNING DECAL 1
	10
	11 16816G2 RIVET RATCHET, .25" X .887" LG 4
	12 71115G01 VINYL TRIM 2
	13 71055G01 RIVET, 3/16" X 1" LG 10
	14 613036GXXX COWL 1
	15 617643 GRILL COVER 1
	16 71055G01 RIVET, 3/16" X 1" LG 7
	17 71055G01 RIVET, 3/16" X 1" LG 6
	18 614378 FENDER FLARE (DRIVER SIDE) 1
	19 613274 FENDER FLARE (PASSENGER SIDE) 1
	20 71597G01 SELF THREADING NUT, 3/16" X 19/32" 2
	21
	22 617620 BRUSHGUARD 1
	23 00440G2 HEX HEAD BOLT, 5/16" - 18 X 2 1/4" LG 2
	24 00440G6 HEX HEAD BOLT, 5/16" - 18 X 2 3/4" LG 2
	25
	26 75048G04 SPACER, .32" X .75" X 1" LG 2
	27 75048G02 SPACER, .32" X .75" X 1.3" LG 2
	28 00559G8 FLAT WASHER, 5/16" 4
	29 00565G8 LOCK WASHER, 5/16" 4
	30
	31
	32
	33
	34 74443G01 LABEL (ANTI-ROLLBACK) 1
	35 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	36 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	37 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	38
	39
	40 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 41 - 46) 1
	41 74523G01 WELDMENT BASKET 1
	42 625076 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	43 625077 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	44 00769G2 CARRIAGE BOLT (SS), 3/8" - 16 X 1.25" LG 4
	45 11098G5 LOCK NUT, 3/8" - 16 4
	46 71931G01 FRONT BASKET WARNING LABEL 1
	47
	48 613273 FRONT FASCIA 1
	49 70725G02 FRONT SHIELD BRACE 2
	50 16469G1 FENDER WASHER, 9/32" I.D. X 1 1/4" O.D. 2
	51 01038G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	52 15058G1 RIVET (ALUMINUM), 3/16" X 4/9" LG 2
	53 618653 FASCIA BRACKET 1
	54 00414G6 HEX HEAD BOLT, 1/4” - 20 X 3/4" LG 2
	55 14390G4 PLASTIC INSERT LOCK NUT, 1/4" - 20 2
	56 619206 E-Z-GO COWL DECAL 1
	57 71151G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 58 - 62) 1
	58 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	59 71154G01 DEFLECTOR (DRIVER SIDE) 1
	60 00614G3 PAN HEAD PHILLIPS SCREW, #8 - 15 X 3/8" LG 4
	61 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	62 71152G01 INSTRUMENT PANEL 1
	1 74365G01 GUN HOLDER FLOOR MOUNT 1
	2 637535G02 FLOORMAT WITH HORN HOLES 1
	3 635054G02 FENDER LINER (PASSENGER SIDE) 1
	4 635054G01 FENDER LINER (DRIVER SIDE) 1
	5 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	6
	7 70135G01 PEDAL PIVOT COVER 1
	8
	9
	10
	11
	12
	13
	14 16705G1 TRUSS HEAD SCREW (SS), 1/4" - 20 X 1" LG 4
	15 14390G4 LOCK NUT, 1/4" - 20 4
	16
	17 23726G4 SPACER, 0.25" 4
	18
	19
	20 75109G03 ASH TRAY KIT (INCLUDES ITEMS 21 - 24) 1
	21 27731G01 ASH TRAY 1
	22 27736G01 GASKET 1
	23 75108G02 BRACKET 1
	24 00100G4 SELF TAPPING SCREW, #10 - 16 X 1/2" LG 4
	25
	26 75509G01 MESSAGE HOLDER 1
	27 74533G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1
	1 70441G01 SEAT FRAME 1
	2 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	3 652254G03 BATTERY RACK 1
	4 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 2
	5 00438G6 HEX HEAD BOLT, 5/16" - 18 X 3/4" LG 2
	6 00559G8 FLAT WASHER, 5/16" 2
	7 11098G6 LOCK NUT (SS), 5/16" - 18 2
	8 70200G01 TRUSS HEAD TORX SCREW, 3/8" - 16 X 3/4" LG 2
	9 70444G02 BRACKET 1
	10 70227G01 SOCKET HEAD CAP SCREW, 1/4" - 20 X 7/8" LG 2
	11 11027G2 LOCK NUT, 1/4" - 20 2
	12 70244G05 SPLASH PANEL 2
	13 00715G2 HEX HEAD BOLT, 5/16" - 18 X 13/16" LG 8
	14
	15
	16 625272G0** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	17 625272G1** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 19 - 26) 1
	18
	19 10570G10 RIVET (SS), 5/32" X 9/16" LG 5
	20 10570G11 RIVET (SS), 3/16" X 3/4" LG 4
	21 10570G12 RIVET (ALUMINUM), 1/4" X 3/4" LG 2
	22 633917 PLASTIC DRIVE RIVET 2
	23 71320G01 ACCESS COVER 1
	24 01107G01 PAN HEAD TORX SCREW (SS), #8 X 3/8" LG 5
	25 71609G01 SEAT HINGE PLATE 2
	26 16816G2 RATCHET RIVET, .25" X .887" LG (NOT ILLUSTRATED) 2
	27
	28 635051 E-Z-GO EXPRESS S4 HIGH OUTPUT DECAL 2
	1 74581G01 COOLER KIT (INCLUDES ITEMS 2 - 6) 1
	2 71048G01 COOLER & BRACKET KIT 1
	3 75268G01 SUPPORT TUBE 1
	4 19859G1 END CAP, 3/4" 2
	5 20271G2 HOLE PLUG, 1/2" 2
	6 00106G6 PAN HEAD PHILLIPS SELF DRILLING SCREW, #12 - 24 X .75” LG 4
	7
	8
	9 71912G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	10 71331G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 11, 12) 1
	11 71318G01 BAGWELL LINER 1
	12 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 20
	13
	14
	15 71364G02 "J" CLIP 1
	16
	17 10570G10 RIVET (SS), 5/32" X 9/16" LG 6
	18 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	19
	20
	21 00571G2 FLAT WASHER, 5/16" 4
	22 71456G01 NOTCHED REAR BUMPER 1
	23 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 4
	24 71455G01 BUMPER PLUG 4
	25 71102G01 HEX HEAD BOLT, 1/4" - 20 X 3/4" LG 2
	26 71554G01 J-TYPE NUT RETAINER, 1/4" - 20 2
	27 71457G01 BUMPER STAY 4
	28 71451G02 REAR BUMPER 1
	FOR VEHICLES MANUFACTURED BEFORE JUNE 02, 2019
	1 639948G01 ROCKER PANEL (DRIVER SIDE) 1
	2 639948G02 ROCKER PANEL (PASSENGER SIDE) 1
	3 00660G5 FLAT WASHER, #10 2
	4 00789G2 TRUSS HEAD PHILLIPS SCREW #10 - 24 X 1.25" LG 2
	5 14390G10 LOCK NUT, #10 - 24 2
	6 23726G4 SPACER, 0.25" 4
	7 15058G6 RIVET (ALUMINUM), 3/16" 1 FOR VEHICLES MANUFACTURED AFTER JUNE 02, 2019
	8 689928G01 ROCKER PANEL (DRIVER SIDE) 1
	9 689928G02 ROCKER PANEL (PASSENGER SIDE) 1
	10 23726G4 SPACER, 0.25" 2
	11 15058G6 RIVET (ALUMINUM), 3/16" 2


	SP_635086_E-ELECTRICAL SYSTEM_JUNE 2019.pdf
	1 618594 8 VOLT BATTERY 6
	2 614015 8 VOLT BATTERY 6
	3 618595 8 VOLT BATTERY 6
	4 614381 8 VOLT BATTERY 6
	5 11027G1 LOCK NUT, 5/16” - 18 2
	6 00993G01 LOCK WASHER (SILICON BRONZE), 5/16" 5
	7 28418G01 HEX NUT (BRASS), 5/16” - 18 2
	8 00993G02 LOCK WASHER (SILICON BRONZE), 1/4" 4
	9 28418G02 LOCK NUT (BRASS), 1/4” - 20 2
	10 614521 REGULATED HOSE SUPPLY, 20’ (NOT ILLUSTRATED) 1
	11 612867 BATTERY RETAINER 1
	12 01101G01 TIE DOWN BOLT 2
	13
	14
	15
	16
	17
	18
	19 25971G18 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 6" LG 1
	20 25971G13 4 GA WIRE (BATTERY INTERCONNECT, BLACK), 10 1/2" LG 4
	21
	22 00565G8 LOCK WASHER, 5/16" 12
	23 00702G2 HEX NUT, 5/16" - 18 12
	24 25971G16 4 GA WIRE (BATTERY -, BLACK), 19" LG 1
	25 607592 4 GA WIRE GREEN, 28" LG 1
	26 74659G01 POWER HARNESS 1
	27 74649G01 CONTROL HARNESS (NOT ILLUSTRATED) 1
	28 609670 CHARGER RECEPTACLE ASSEMBLY (INCLUDES ITEMS 29, 37 - 38) 1
	29 668283 CHARGING RECEPTACLE (INCLUDES ITEM 30 - 36) 1
	30 73051G22 RECEPTACLE BOTTOM 1
	31 73051G23 FEMALE CONNECTOR 1
	32 73051G24 INSULATOR SLEEVE 1
	33 73051G21 RECEPTACLE COVER 1
	34 73051G08 PHILLIPS PAN HEAD SCREW (BRASS), #10 - 32 X 1/2" LG 2
	35 73051G09 PHILLIPS PAN HEAD SCREW (SS), #6 - 32 X 1 3/4" LG 3
	36 73051G10 LOCK NUT, #6 - 32 3
	37 609654 WIRE HARNESS (CHARGER) 1
	38 25978G25 18 GA WIRE (RED 9") 1
	39
	40 27327G02 CABLE CLAMP 1
	41 10570G11 RIVET (SS), 3/16" X 3/4" LG (NOT ILLUSTRATED) 1
	42 17618G1 WIRE TIE 11
	43 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 4
	44 614457 SNAKE HYDROLINK, 6 - 6V OR 6 - 8V 1
	45 615352 CLAMP - POLYPROPYLENE (NOT ILLUSTRATED) 9
	1 74914G02 HOUR METER KIT (INCLUDES ITEMS 2 - 7) 1
	2 74908G01 HOUR METER HARNESS 1
	3 10570G11 RIVET (SS), 3/16" X 3/4" LG 2
	4 74720G01 HOUR METER ASSEMBLY (INCLUDES ITEMS 5 - 7) 1
	5 74665G02 HOUR METER 1
	6 74696G01 RETAINER CLIP 1
	7 74716G02 HOUR METER BRACKET 1
	8 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 2
	9
	10
	11 605750 DC TO DC CONVERTER KIT (INCLUDES ITEMS 12 - 21) 1
	12 632185 DC-DC CONVERTER 1
	13 633303 BRACKET 1
	14 605888 HARNESS 1
	15 17618G1 NYLON CLAMP (NOT ILLUSTRATED) 4
	16 16816G5 RACHET RIVET, .187 X .550 (NOT ILLUSTRATED) 1
	17 00559G7 FLAT WASHER, 1/4" 2
	18 632372 TAPPING SCREW, #10 - 24 X 1/2" LG 4
	19 14390G4 LOCK NUT, 1/4" - 20 2
	20 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	21 00414G6 HEX HEAD BOLT, 1/4" - 20 X .75" LG 2
	22
	23 676122 TROJAN HAND PUMP KIT 1
	1 613271 CONTINUOUS TONE BUZZER 1
	2 01041G01 RIVET, 1/8" X 13/16" LG 2
	3
	4 22674G1 FUSE BLOCK 1
	5 01041G01 RIVET, 1/8" X 13/16" LG 2
	6 18392G1 15 AMP FUSE AR
	7 33639G** KEY SWITCH WITH LIGHTS 1
	8 00568G6 LOCK WASHER, 3/4" 1
	9 17137G1 FACE NUT, 3/4" - 20 1
	10
	11
	12 74693G02 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 13 - 14) 1
	13 73522G03 CONSOLE INSERT PLATE 1
	14 20271G10 HOLE PLUG 1
	15
	16
	17 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	18
	19
	20
	21 73030G12 CONSOLE PLATE 1
	22 74322G01 CONSOLE PLATE DECAL 1
	23 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	24 624514G02 DIRECTION SELECTOR SWITCH 1
	25 33636G05 STATE OF CHARGE METER (SOC) 1
	26
	27 25978G74 WIRE ASSEMBLY RED #18 (NOT ILLUSTRATED) 1
	28 35966G03 BALL HOLDER DECAL (NOT ILLUSTRATED) 1
	1 614497 HEADLIGHT WITHOUT TURN SIGNAL (PASSENGER SIDE) 1
	2 614501 HEADLIGHT WITHOUT TURN SIGNAL (DRIVER SIDE) 1
	3 659008 LED HEADLIGHT ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEM 8) 1
	4 659009 LED HEADLIGHT ASSEMBLY (DRIVER SIDE) (INCLUDES ITEM 8) 1
	5 71597G01 SELF THREADING NUT, 5 X 10 X 15MM 8
	6 666161 WIRE HARNESS (ACCESSORY) 48V DC 1
	7 71781G02 VINYL TAPE 2
	8 651411G03 LED HEADLIGHT 1
	9 22288G2 TAILLIGHT ASSEMBLY (INCLUDES ITEM 10) 2
	10 21759G1 TAILLIGHT BULB 1
	11 622661 TURN SIGNAL KIT (INCLUDES ITEMS 12 - 16) 1
	12 619102 TURN SIGNAL BULB 2
	13 611810 TURN SIGNAL SWITCH ASSEMBLY 1
	14 31539G1 NYLON CLAMP (NOT ILLUSTRATED) 1
	15 19344G1 ELECTRICAL VINYL TAPE (NOT ILLUSTRATED) 1
	16 20965G3 STEERING COLUMN COVER 1
	17 32860G01 HORN 1
	18 14390G4 LOCK NUT 1/4" - 20 1
	19 00414G5 HEX HEAD BOLT, 1/4" - 20 X .62" LG 1
	20 17318G1 HORN SWITCH 1
	21 654465 JUMPER HARNESS, LED HEADLIGHT 1
	22 27068G01 HORN SWITCH BOOT 1
	23 608397 HORN SWITCH LABEL 1
	24 71055G01 RIVET (ALUMINUM), 3/16" X 1" LG 2
	25 00559G7 FLAT WASHER, 1/4" 1
	26 625251 TAILLIGHT BEZEL (DRIVER SIDE) 1
	27 625252 TAILLIGHT BEZEL (PASSENGER SIDE) 1
	28 71364G02 J-CLIP 8
	29 71425G01 FLAT HEAD PHILLIPS TAPPING SCREW, #8 - 18 X 3/4" LG 8
	30 14601G11 RIVET (ALUMINUM), 3/16" X 9/16" LG 4
	31 00513G4 PAN HEAD PHILLIPS SCREW, #8 - 18 X 1 1/2" LG 4
	32 74371G01 TAILLIGHT BEZEL (DRIVER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1
	33 74371G02 TAILLIGHT BEZEL (PASSENGER SIDE) (FOR VEHICLES MANUFACTURED BEFORE MAY 2014) 1




